Directions for use of Parts Catalogue

1. Applicable model of machines

All component and option parts used for SG153H lawn & garden tractors are

listed in this parts catalogue.

1) MODEL TYPE

A8 eveereeens SIDE DISCHARGE MOWER: CUTTING WIDTH 48 (inch)
Reveococecees REAR DISCHARGE MOWER

EXCEPT S--- E262-G (ENGINE)

Seeveerceeees E262-G01 (ENGINE)

FEQQeesvecnnns GERMANY
E4Q«ccecece. UNITED KINGDOM & OCEANIA

E42Me e eeeee- EUROPE STANDARDIZED MODEL (ILLUSTRATION LABEL)
E5Qcesvesenss FRANCE

E50T+eeveces- ITALY

ONORNO

KEY shows the location of parts diagramed in the illustration.

©® ©

Parts numbers begin with 'V~

market.

®

" LH

-

and

KEY| PART CODE DESCRIPTION g TYPE OF MODEL % 8 R| REMARKS
C | SSMABM | SSMABF | SSMABG | SRMASM | SRMASF | SRM48G | C | L
1 | 8595-211-001~20 | CASE/UPPER s Ly
14| 8657-201-081-00 | CASE/UPPER . i i
2 | 8595-211~002-10 | CASE/LOYER * 1 i
3 | v523-100-801-80 | PIN * i £
4 | v211-260-803 BOLT, SENS * § ¢
H)
e ’
L o i -
\\ i A
1

sl
® © 01010J0

and W~ are standard parts of the

"RH~ on the parts name are described against the moving



direction of the machine or are described on the condition how to install
parts on the machines.
SPC : The following symbol classifies parts to be used for machines.
"%~ means standard parts.

T shows that the parts can be installed as optional parts.
"R~ shows that the parts can be used as applicable parts to replace

originally equipped parts.

Upper column : QTY shows the number of parts to be used for one unit
of machine.
"M~ is indicated for parts supplied by a meter long.
1 © is indicated for parts supplied by liter.
"AR”™ is indicated for parts need to be adjusted or regulated.
Lower column : serial number
—229 means serial number up to 229.
230— means serial number 230 and after.
ITC : Interchangeability
17 --0LD <« NEW
New parts can be used in place of the old parts
"27--0LD — NEW
0ld parts can be used in place of the new parts
" 37 ---0LD —< NEW
0ld parts and new parts can not be replaced each other.
COL : Color code
Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
GRP : Parts shown in this column can be replaced by SET parts.
Example : Parts marked ® can be replaced by parts marked ®, and
® for ©, so the rest follow in the same alphabetical
order.
Remarks
%% Other maker’ s part code number is shown in this column.
*k When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.



The following colors are

used color parts.

COLOR COLOR SPRAY TYPE PAINTS PAINTS
CODE CODE NUMBER 4K DRUM 16K DRUM
4L | NEO-BLUE 1300-985-001-10 1300-985-003-00
6G | SUMMER WHITE 1300-958-001-10 1300-958-003-00 1300-958-004-00
7F | MIRROR BLACK 1300-954-001-10 1300-954-003-00 1300-954-004-00
8 E | SILVER MIST 1300-968-001-10 1300-968-003-00 1300-968-004-00

NOTE : Color code is signified only for the parts assigned by the maker as

color parts.

4. Serial Numbers

1) For engines serial number is stamped on CYLINDER BLOCK ASSY.
5—1.

Please see Fig. No.
2) For chassies serial number is shown on the LABEL.

Please see

#Exit HERIZtRINES1
ISEKI & CQO., LTD. MADE IN JAPAN

5. Parts Order
1) Parts numbers listed in the parts catalogue are all registered in “ISEKI
on-line computer” .
2) When you order parts, please make sure of correct numbers.

3) When substitute parts is available, the part number ordered will be



automatically turned to a new part number.
4) Please be sure to use “ISEKI GENUINE PARTS” .
Any other similar parts other than ISEKI parts when used may cause a

trouble that makes us unable to repair or guarantee the warrant.



*%% Structure Table of Model *#*x*

S
G
MI1E444/44444/444
5288888888888
OB0EEE[EEEEEIERR
HS224(44455/5EE
Dl o0o00[02200/044
E S |ISMM S|T0O0
S S
L
FIG.
1 * %
2 % %k sk k[ ok ok ok k[ k%
3 % sk sk k[ ok k ok k[k k%
4 % sk sk k[ sk k ok k[ k%
5 % sk sk k[ ok ok ok k[k k%
6 % %k % k% % k(% % %
7 % %
8 % %k sk k[ ok ok ok k[ ok %
9 % %k sk k[ ok ok ok k[ ok %
10 % %k sk k[ ok ok ok k[ ok %
11 % %k %k k| sk k ok k[ k%
12 % %k sk k% ok ok ok k[ ok %
13 % %k sk k[ ok ok ok k[ k%
14 % sk sk k[ sk k ok k[ k%
15 % sk sk k[ ok k ok k[ k%
16 sk sk sk sk [k sk ok ok k[ koK
17 sk sk sk sk [k sk ok ok k[ ok ok
18 sk sk sk sk sk ok k k[ ok ok
19 % %k sk k[ ok ok ok k[ k%
20 % %k sk k[ ok ok ok k[ ok %
21 sk sk sk sk [k sk ok ok kK ok ok
29 % %k sk k[ ok ok ok k[ ok %
23 % %k sk k[ ok ok ok k[ k%
24 % %k sk k[ ok ok ok k[ ok %
25 % sk sk k[ ok k ok k[ k%
26 sk sk sk sk [k ok ok ok k[ ok ok
27 sk sk sk sk sk ok ok kK ok k
28 sk sk sk sk sk ok k kK koK
29 sk sk k% sk sk sk
30 * %
31 % sk sk k% k| sk sk
32 sk sk k% sk k| sk sk
33 % sk
34 % %k sk k[ ok ok ok k[ ok %
35 sk sk sk sk [k sk ok k kK ok ok
36 sk sk sk sk [k sk ok ok k[ ok k
37 ko k| ok ok [k ok
38 O N *
39 sk sk sk sk sk ok k ok [k koK
40 % sk sk
41 % %
42 *|[% * %k
43 % %
44 *
45 sk sk sk sk [k sk ok ok sk [k ok ok




**%% Structure Table of Model **x*

S
G
MI1TE44444444444
52888/88888/888
O|30EEEEEEEE[ERR
HS224[444555EE
DI 00002200044
S [SMM s[Too
E S S
L
FIG.
16 TTTTTTTTT|ITTT
47 TTTTTTTTTITTT
48 TTTTTTTTTITTT
49 TTTTTTTTTITTT
50 TTTTTTTTTITTT

51 sk ok ok k|k sk osk sk sk ko sk ok




FI1G. 24

FIG. 8
FIG. 25, 36, 49
F16.4 FIG. 34
FIG. 36, 49 FIG. 28
FI1G. 30, 31
FIG. 32, 33
FIG. 1~3
FIG.5, 35
} FIG. 19, 46
/ " \ FIG. 10~13, 16,
17,47, 48, 51
FIG. 21, 23, 27, 29 FIG. 35
E16. 26 FIG. 14
FIG. 9
FIG. 22

F1G. 20




Contents

SG153 (EXCEPT S-TYPE)

ENGINE(E262G)

CYLINDER HEAD ........................................................................................................... Flg
CYLINDER HEAD COVER ............................................................................................. Flg
INLET MANIFOLD ......................................................................................................... Flg
EXHAUST MANIFOLD ................................................................................................... Flg
CYLINDER BLOCK ......................................................................................................... Flg
BEARING/UNDER SIZE (OPTION) ............................................................................... Flg
OIL PAN ........................................................................................................................... Flg
REAR PLATE ................................................................................................................... Flg
REAR PLATE ................................................................................................................... Flg
TIMING GEAR CASE ...................................................................................................... Flg
HANGER .......................................................................................................................... Flg
VALVE .............................................................................................................................. Flg
CAM SHAFT ..................................................................................................................... Flg
PISTON ............................................................................................................................. Flg
PISTON ............................................................................................................................. Flg
PISTON/OVER SIZE (OPTION) ..................................................................................... Flg
PISTON/OVER SIZE (OPTION) ..................................................................................... Flg
CRANK SHAFT ................................................................................................................ Flg
OIL PUMP ........................................................................................................................ Flg
WATER PUMP ................................................................................................................. Flg
WATER PUMP ................................................................................................................. Flg
COOLING FAN ................................................................................................................ Flg
INJECTION NOZZLE ..................................................................................................... Flg

INJECTION PUDMNIP eeereeeeeeeeeteetitittiiiiiitiitiiitietiitiiitietiitetttoetiatentatostotentatostotansatontns Flg

© 00 a1 O U s W N M

[T N T N T N B I O e e S e e e e T e i
=W N O O 003 o O W N H#H O



23 0 D I 12 P Fig.
N N 0 A P Fig.
ELECTRIC (1)+sersesteeseessetsersssssrssstersriostsesiessstssiessstisniesiessstisisistssisiietiossssssstssissssasies Fig.
ELECTRIC () ++ttetesseetsesessutsstiniueinutiniiiiiiiiiieitiieitiissitimiiieitimsesmsimiessmsoes Fig.
REPAIR PARTS (OPTION):+eeeseveeseeesrueesumesieiiiiiiiiiiiis sttt Fig.
COMPONENT PARTS

FOR 6215-300-005-00 QN Fig. 23+ ++ssssesssssssssssssssssssssisisisisisisisisisisisisisisisi s Fig.
COMPONENT PARTS

FOR 6215-300-030-00 QN Fig. 23+ ++++ssssssssssrssssssssssssssssisinisisisisisisisisisisi s Fig.
COMPONENT PARTS

FOR 6215-300-037-00 ON Fig. 23 ++++ssstesessssesstsssssseststninisiaitiiiisisisittiisiss Fig.
COMPONENT PARTS

FOR 6215-600-057-10 QN Fig. 24 ++++ssssessrssesssssssssssisssssinisisisisisisisisisisiisiiii s Fig.
COMPONENT PARTS

FOR 6281-100-003-10 QN Fig. 27« +++++sssssssesssssssssssssssssssisssisisisisisisisisisisisisisiisis Fig.
COMPONENT PARTS

FOR 6281-200-007-00 ON Flg27 ................................................................................ Flg

25

26

27

28

29

30

31

32

33

34

35



10

Contents

SG153 (S-TYPE)

ENGINE(E262G01)

CYLINDER HEAD ........................................................................................................... Flg 1
CYLINDER HEAD COVER ............................................................................................. Flg 2
INLET MANIFOLD ......................................................................................................... Flg 3
EXHAUST MANIFOLD ................................................................................................... Flg 4
CYLINDER BLOCK ......................................................................................................... Flg 5
BEARING/UNDER SIZE (OPTION) ............................................................................... Flg 6
OIL PAN ........................................................................................................................... Flg 7
REAR PLATE ................................................................................................................... Flg 8
TIMING GEAR CASE ...................................................................................................... Flg 9
HANGER .......................................................................................................................... Flg 10
VALVE .............................................................................................................................. Flg 11
CAM SHAFT ..................................................................................................................... Flg 12
PISTON ............................................................................................................................. Flg 13
PISTON ............................................................................................................................. Flg 14
PISTON/OVER SIZE (OPTION) ..................................................................................... Flg 15
PISTON/OVER SIZE (OPTION) ..................................................................................... Flg 16
CRANK SHAFT ................................................................................................................ Flg 17
OIL PUMP ........................................................................................................................ Flg 18
WATER PUMP ................................................................................................................. Flg 19
WATER PUMP ................................................................................................................. Flg 20
COOLING FAN ................................................................................................................ Flg 21
INJECTION NOZZLE ..................................................................................................... Flg 22
INJECTION PUMP ......................................................................................................... Flg 23

FUERL PIPE - ceceeeeeeeetenitiiiitiiiiiitiitiiititiiiiiitiitiiitittitotatietiitetottotiitentetsotsstensatsossnss Flg

()
W~



ADAPTIER -+ +eereereesseerseeteiteaiteateiseeteeteeiteateeseeaeesteetserseete e te e e e etseseereeeseeteereeessenseereens Fig.
ELECTRIC (1)-+++++++tessestssestsseststauestrtesttatesiates ettt es sttt sttt Fig.
ELECTRIC (2):+++++++essestsseststesetaseststestntasestateststesttssestasesassesestssesessesesssessssesessesansssessssess Fig.
REPAIR PARTS (OPTION) ++eseressesersesersssentssestntasentatestntatttsteststesesssestasesesssensssesensesens Fig.
COMPONENT PARTS

FOR 6215-300-005-00 ON Fig.22:w++sssersersesremsemsemsinssinininicisciss Fig.
COMPONENT PARTS

FOR 6215-300-030-00 ON Fig.22++++++ssssesessrssersssesssinisinsiiissicis e, Fig.
COMPONENT PARTS

FOR 6215-300-037-00 ON Fig.22:w++s++sesserrssrssesssssississisiiniicisis i, Fig.
COMPONENT PARTS

FOR 6215-600-057-10 ON Fig.28 -+ +s-sseereeressemsemsmmsinsiisisiiiiciscis e, Fig.
COMPONENT PARTS

FOR 6281-100-003-10 ON Fig.26:++++++++essssesseressesssmssinniiinsiiisissc e, Fig.
COMPONENT PARTS

FOR 6281-200-005-00 ON Fig.26:-+++++ssssesseesessesssssssssssiisiniiiisiisis e, Fig.
COMPONENT PARTS

FOR 6281-200_016_00 ON Flg26 ................................................................................ Flg

25

26

27

28

29

30

31

32

33

34

35

11



Contents

CHASSIS

ENGINE BRACKET SYSTEM

(ML TYPE-NO.301563-)+++++esreeeseresesurssuertisiiitiitiiiitesit ettt Fig.
ENGINE BRACKET SYSTEM

(EXCEPT M TYPE-No.1-/M TYPE-NO.1-301562) ++++++wsesesersererrsesersrsusssrsesessssissinsesnn. Fig.
RADIATOR SYSTEIM :++++veeesrsseeeessssrerasasssueeesssureesssuneeeasisseeessisetessssmeessmsmeeesnmmeeeensmme Fig.
MUFFLER AND AIR CLEANER SYSTEIMwsreeerseeesssreessraesssresssuressusesssussssssasssseennes Fig.
FUEL FILTER AND FUEL HOSE SYSTEM +++++r+eseeeesseessseeesssuesssurasssuressneessseassaeesnnns Fig.
BATTERY SYSTEM (EXCEPT M TYPE):++eeveeeeesreesuessuesiuesueriienieniinieniieienneniteneninens Fig.
BATTERY SYSTEM (M TYPE):++++vtseeseesseeeesuesuesuantintiniininisieieeee s Fig.
ACCELERATOR SYSTEIM ++vveeesseeessseeessueesautessuueennuteenutesnstesstessiteensesssseesnnseesseesnnns Fig.
DRIVE SHATFT SYSTEIMeeeeessreeeessssreeeessssraeesosuuteeasiuueeessiureeessseeessssseessnsseeesnmseeesnsse Fig.
TRANSMISSION CASE SYSTE M ++reveeersreerseressraessueasssrassssressseesssssesssesssssesssssssssessnnns Fig.
TRANSMISSION GEAR SYSTEM::+eeereeeerseeessseeessseaessseesssuresssueesssnessseeenseessneenseeennes Fig.
HST (1) SYSTEM S +reeeresseeereessessuesstsssessiosstsssesstosstsssesstosstsssssstssstsssssstssstsssesstssstsssesssssssssses Fig.
HST (2) SYSTEM - seeereesveersesrtssuesstistssiesstiseisiosismmeiiomtimeiiomtimeiiitiestitimesismsoe Fig.
HST (3) SYSTEM(1/8)-(3/8)-+++++swseserererseesrsesarsssisiirisiesetissississesessssssisse s, Fig.
HST (UNLOAD) SYSTEM -+ +veesveeereseresseesuesmenttnteniteniiiientieitsienttets st Fig.
DIFFERENTIAL GEAR

AND WHEEL SHATFT SYSTE M :++++eesseeessseeessseeessseesssueeasueessueessseeenseesnseessmeesseesnnns Fig.
BRAKE SY ST M +eeeesereeeessrseeeessuereessssueeesnissreeasiseeeenimteeesnmsteeansmseesamsteeemmeeeanmmmeees Fig.
BRAKE PEDAL AND ARM SYST R :++++eeeesseeeessssreeesssuurasssssueeesssuneesssisneessssneesssssneeens Fig.
REAR TIRE SYST R +e+reeeesseeeessseessueesssneessseeanueeanueesssteenuesenseesnsmeessmeemseesnseesnmeennn Fig.
PTO CLUTCH SYSTEM::++wteveeeesseeesreessueessuttanuttanittesittenittenitessiteesiteesineesseeenseesnns Fig.
PTO SHAFT SYSTEIM: weeeeeeereeeesssseeessssssutaesssueessnssuteesnstetesnnieeesantmteessseeesmmmeesnimee Fig.
CHASSIS AND FRONT AXLE SYSTEM:-w+w+sseeessseeessseeessuresssurassuaessuesssseesssseesssssenssees Fig.
KNUCKLE ARM SYSTE:++++veeeesesseeeessssueaeesssureesssrsrteesiiseeeesssseesaniseeessnmeeesnsmseessmseees Fig.

STEERING WHEEL SYSTEM ........................................................................................ Flg

© 00 I O Ot s~ W N

e T o T e
Ot = W N = O

16
17
18
19
20
21
22
23
24



STEERING AT N DAY R R Flg 25
FRONT TIRE SYSTEM: e eeesesesesesssesesnsasssasssssssssssssstssssssssssssssssssssssssssssssssssssesssesssssesns Fig. 26
LIFT AND LINK SYSTEM .............................................................................................. Flg 27
LIFT CAM SY ST M ererreeeetensessatenteneetantantatontententitontontotsitontontotsitontotsotsitonsotsotstensstontonsns Flg 28
PTO COVER SYSTEM (EXCEPT M TYPE) ................................................................... Flg 29
HOOD SYSTEM (M TYPE) ............................................................................................. Flg 30
HOOD SYSTEM (EXCEPT M TYPE) ............................................................................. Flg 31
FENDER SYSTEM (EXCEPT M TYPE)+++++seseseeesessesesessesesssnssssssssssssssssssnssssssssssnsssnns Fig. 32
FENDER SYSTEM (M TYPE) ......................................................................................... Flg 33
T YA A S H N DY/ R TR Flg 34
FUEL TANK AND STEP SYSTEM ................................................................................ Flg 35
PANEL SYSTEM ............................................................................................................. Flg 36
HARNESS SYSTEM (EXCEPT S TYPE) ....................................................................... Flg 37
HARNESS SYSTEM (S TYPE) ....................................................................................... Flg 38
MARK ............................................................................................................................... Flg 39
LABEL (GERMAN) (Ezo TYPE) ..................................................................................... Flg 40
LABEL (FRENCH) (E50 TYPE EXCEPT T) .................................................................. Flg 41
LABEL (ENGLISH) (E4Q TYPE):+++++sssesessessessssessssssssssssssssssissssnssssssssssssssssssssss s, Fig. 42
LABEL (ENGLISH) (E42 TYPE) .................................................................................... Flg 43
LABEL (ITALIAN) (E50T TYPE) .................................................................................... Flg 44
4 (0 10 ] I TR RTPETRTRER Flg 45
OPTIONAL PARTS
REAR TIRE (FIELD) SYSTEM (OPTION) ..................................................................... Flg 46
REAR PTO SYSTEM (OPTION) ..................................................................................... Flg 47
REAR HITCH SYSTEM (OPTION) ................................................................................ Flg 48
HEAD LAMP

AND HOUR METER SET (OPTION):+e+eeeseeesseessuessueesuiiniiiiieiiiiiiiisiniie s Fig. 49
BUMPER WEIGHT SET (OPTION): -+ eeeereeeeeeesueesutsiianiiiiisiiitiniisiieiesiese e Fig. 50

13



14

COMPONENT PARTS

COMPONENT PARTS
FOR K211-012-000-00 ON Fig. 18++wsseeseresrerssrsssssssmssicssisiisis s

WIRING DIAGRAM/SG153
WIRING DIAGRAM/SG153/S
REAL WIRING DIAGRAM/SG153
REAL WIRING DIAGRAM/SG153/S



ENGINE

E262G--SG153(EXCEPT S-TYPE)

6003-097-120-10






FIG. 1 CYLINDER HEAD

17

8
8A
6003-101G-0100,6003-101G-0200
S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
c | E2626 clLlp
,,,,, 1 |6211-110-018-20 [SYLINDERHEAD ASSY | * |.yssse| | | | |
1A 6211-110-061-10 CYLINDERHEAD ASSY | * |odeal | | | |
1B|6211-110-061-20 CYLINDERHEAD ASSY | * |oyyghe| |1 | |
,,,,, 2 [6911-129-006-00 CAPSEALING [ *| 2 | | | | | .
3 [6209-605-004-00 [PLUG/PT1/2 * | 1ag37e
_3A|6209-605-004-10 PLUG/PTV2 | *|ljsedm| | | | |
,,,,, 4 16212-569-002-00 SEALOIL | *| 4| 00
,,,,, 5 |V682-200-000-60 BALL x| Yo\
,,,,, 6 [6211-141-018-10 GASKET,CYLHEAD | *| * | | | | |
7 16209-000-003-00 BOLT/M10X1.25X82 * | osdOs
_TA|6209-000-044-00 BOLT | *losgeel | | |l
,,,,, 8 |6909-830-212-00 |STUD,HEADCOVER | *|.mfse| | | | |
8A[(6209-300-014-00 STUD * |2




18

FIG. 2 CYLINDER HEAD COVER

oA

6003-110A-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O |R REMARKS

c | E2626 clilp

1 |6211-170-006-10 |COVER/CYLINDER/HEAD * 1

2 |6211-751-001-10 [CAP,OIL FILLER * 1

3 [6211-173-004-00 [SEAL,CYL COVER * 1

4 [6209-490-002-00 [NUT,CAP * | o1a2in

4A 6209'490'002'10 NUT/CAP * 9213418- 1

5 [6909-572-008-00 [PACKING * | o05280

5A 16209-572-002-00 |GASKET * | go1270

5B |[6209-572-003-00 |GASKET * | o011

6 [6209-360-028-10 HOSE/RABBER * 1




FIG. 3 INLET MANIFOLD 19

6003-120A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E262G clLlp
1 |6214-111-014-00 MANIFOLD ASSY * 1




20

6003-140G-0100

FIG. 4 EXHAUST MANIFOLD

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL
E262G

A= -

moN

~ 7 Q

REMARKS

1

6214-141-015-00

MANIFOLD,EXHAUST

1

2

6214-145-006-10

GASKET EXHAUST MANIF

* % x[OA®»

1

3

V211-560-802-50

BOLT,SEMS/M8X25 7T

4




FIG. S CYLINDER BLOCK

21

29
6003-201L-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
c | E2626 clLlp

,,,,, 1 |6211-210-021-10 |[CYLINDERBLOCK ASSY | * |yeijea| | | | |
1A [6211-210-021-20 |[CYLINDERBLOCK ASSY | * |jgqes| (1| | |
,,,,, 2 |6209-000-004-10BOLT o f*) ¢ o4xl ||
,,,,, 3 16209-610-001-00 CAP,SEALING | *lppq| | [ [ |

3A/6209-610-001-10 |CUP/SEALING/28 * | oo2ivs 1
,,,,, 4 16911-219-195-00 |CAP,SEALING | *loodes| | | | |
_4A6209-610-009-00 (CUP/SEALING/36 | * loggee-| | | | |
,,,,, 5 6509-605-019-10 PLUG o\ *| 20 0
,,,,, 6 |6212-531-005-10 PINIDLEGEAR [ *| ' | |\ | | | .

7 16911-129-083-00 |CAP,SEALING * | o0odag
_TA|6209-610-008-00 [CUP/SEALING/12 | *logaguor| | | | |
,,,,, 8 |6211-258-001-00 SEALBEARINGCAP | *| * | | | | |
,,,,, 9 |6211-258-002-00 |SEALBEARINGCAP/7 | *| 2 | | | | |
10 |6211-510-002-00 METALCRANK | *| ' | | | | |

11 [6211-511-003-00 BEARING/CRANK/UPPER * 3
12 [6211-511-004-00 BEARING/CRANK/LOWER |*| 2 | | | ||
13 |6211-599-001-10 BEARING,THRUSTCRANK |*| 2 | | | | |
14 |6209-625-001-00 SEALOIL [ *lggepl | | | |
14A|6209-625-012-00 OILSEAL | *ljgsgbe| | | | |

15 |6209-749-001-10 PIN,TUBE * | la0251
15A|6209-749-001-20 PINTUBE | *|jyede| |1 | |
16 16213-129-006-00 [PIN/STRAIGHT | *| S A N T T
17 16213-129-005-00 [PIN/STRAIGHT | *| S A A T O
18 |6904-110-840-00 |STUD/M8X40 | *| Y | | | | |

19 [6904-110-818-00 [STUD * 1
20 |6894-453-344-00 DOWEL I *|oeel | | L |
20A|6294-453-002-00 DOWEL I *ledhel Ll Ll
21 16909-902-299-00 NIPPLE | *| i I O O
22 16213-721-001-00 PIPEWATERDRAIN | *| i O I I O

23 |6211-291-001-10 |COVER,INJ PUMP * 1




22

6003-201L-0100

FIG. 5 CYLINDER BLOCK

29

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E262G

A= -

moN

~ 7 Q

REMARKS

24

6211-292-001-20

GASKET/COVER

1

25

V230-360-601-20

FLANGEBOLT

26

6215-549-001-10

PIN,STARTING SPRING

27

6209-788-001-00

BOLT,ADJUST

28

6909-110-406-00

NUT

29

6211-760-003-10

LEVELGAGE

*| %! ®! k! % X[OW R

4
1
1
1
1




FIG. 6 BEARING/UNDER SIZE (OPTION)

23

FIG.14 )
FIG.15 \“94/
6003-209A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T| O [R REMARKS
c | E262G clLlp
,,,,, 1 16211-540-002-00 METALCRANK /T | ' | | | | |
,,,,, 2 [6211-599-001-10 BEARING,THRUSTCRANK |T| * | | | | |
,,,,, 3 |6211-560-002-00 METALCRANK | T| ' | | | | |
,,,,, 4 16211-599-001-10 BEARING,THRUSTCRANK |T| 2 | | | | |
5 [6212-274-016-00 BEARING/CONNECTINGR | T 2
6 [6212-276-016-00 BEARING/CONNECTINGR | T 2




24

6003-210F-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E262G

A= -

moN

~ 7 Q

REMARKS

6211-361-019-10

PAN,OIL COMP

1

6209-600-002-00

PLUG/20

1

6209-623-001-00

RING,0/G25

1

W IN =

V230-360-601-00

FLANGEBOLT

* % *! X |O TR

14




FIG. 8 REAR PLATE 25

6003-220D-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T| O [R REMARKS

c | E262G clLlp
,,,,, 1 16211-340-001-30 PLATE/REAR COMP | * |ooadeo| | | | |
,,,,, 2 |6211-342-001-30 POINTER | *looagee| | | | |
,,,,, 3 16901-911-020-00 BOLT,SEMS/M10X20 | * |a0a80e| | | | | .

2

4 [6901-910-816-00 BOLT,SEMS/M8X16 * | -203502]




26

FIG. 9 REAR PLATE

6003-220G-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E262G clLl|p
1 [6211-340-002-30 [PLATE/REAR COMP * 2025192_
2 [6211-342-001-30 [POINTER * | 903503-
3 |6901-911-020-00 BOLT,SEMS/M10X20 * 2035%3.
4 6 9 0 1- 9 1 0 - 8 1 6 - 0 0 BOLT,SEMS/M8X16 * zﬂqqzqq.




FIG. 10 TIMING GEAR CASE

6003-240C-0100,6003-240C-0200

27

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
¢ | E2626 clilp
,,,,, 1 |6211-310-006-20 GEARCASE  ASSY | * |gsoyms| | | | |
1A [6211-310-006-30 GEARCASE  ASSY | *|ysoppe| 1| [ |
,,,,, 2 |6213-319-001-00 CONNECTOROILFILTER | *| ' | | | | |
,,,,, 3 16509-605-019-10PLUG x| 3 ) |
4 |6209-610-002-10 [CUP/SEALING/16 * !
,,,,, 5 16209-625-002-00 SEALOIL | *| Y\ o\ Lo
,,,,, 6 |V231-360-808-50 FLANGEBOLT | *| ' | |\ | | | .
,,,,, 7.1V231-360-807-50 FLANGEBOLT | *| ‘Y'\ |\ |\ | |
,,,,, 8 |V231-360-805-50 FLANGEBOLT | *| 2 | | | | |
9 |V231-360-805-00 FLANGEBOLT * 2
10 |V231-360-804-00 [FLANGEBOLT | *| i R O N A
11 |V231-360-803-50 FLANGEBOLT | *| i O I I O
12 |3817-401-001-00 NUT/MO8 | *| i O I I O
13 |V231-360-801-60 [FLANGEBOLT | *| | S S O T O
14 |V231-360-804-50 [FLANGEBOLT * 1
15 |V231-360-803-00 [FLANGEBOLT | *| i I I I O
16 16209-500-003-00 WASHER/08X14X01 | *| i O I I O
17 |6215-546-001-00 STOPPER,FULL-LOAD | *| ' | | | | |
18 16209-409-001-00 NUT/M8 | *| i O I I O
19 |V341-120-008-00 NUT,CAP/M 8 * 1
20 16209-920-002-00 [PACKING | *| S I T e N
21 |3625-540-004-00 [CAPBLANK/30 | *| i O I I O
22 [6215-542-001-10PINARM  [*| | | | ||
23 |[V710-140-004-00 RING,SNAP/4E  [*| 2| | | ||
24 [6909-202-308-00 [PLUG * | o05is0
24A|6209-600-004-00 PLUG/SCREW | *loosgse-| | | | |
25 16209-500-003-00 WASHER/08X14X01 | *| i O I I O
26 16209-740-001-00 [PINGROOVE | *| i I O O
27 [6211-312-001-20 |GASKET/GEARCASE | * lygegeq| | | [ |
27A16211-312-001-30 (GASKET/GEARCASE * | iaono 1




28

FIG. 10 TIMING GEAR CASE

6003-240C-0100,6003-240C-0200

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E2626 clilp
28 [6213-160-002-00 VALVE/RELIEF ASSY * | 60974
28A|6213-160-002-10 [VALVE/RELIEF ASSY * | 162896 1
28B|6213-160-002-20 [VALVE/RELIEF ASSY * | 62807- 1
29 [6213-161-001-00 [PISTON/RELIEF VALVE * | 160v74
29A(6213-161-001-10 [PISTON/VALVE/RELIEF * | 16om06 1
29B|6213-161-001-20 [PISTON/VALVE/RELIEF * | 62897- 1
30 [6213-164-001-00 |SPRING/RELIEF VALVE *| 1
31 |[V705-140-012-00 RING,SNAP/12 C *| 1
32 [6209-050-001-00 BOLT/M6 *| 1
33 [6209-050-002-00 BOLT/M6 *| 1
34 [6909-110-406-00 NUT *| 2
35 |6211-311-005-10 PLATE,FRONT * | ombsa
356A(6211-311-005-20 [PLATE/FRONT * | 010818 1
35B|6211-311-005-30 [PLATE/FRONT * | o10d10- 1
36 [6211-312-002-20 |[GASKET/PLATE * | gm0
36A(6211-312-002-30 [GASKET/PLATE * | 45000 1
37 |6902-050-816-00 BOLT *| 3
38 |V231-360-804-00 FLANGEBOLT ol
39 |[V231-360-802-50 FLANGEBOLT *| 1
40 [3817-401-001-00 NUT/MO0S8 *| 2
41 |1373-121-001-00 WASHER/9X22X2 * 2




FIG. 11 HANGER

29

6003-290 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E262G clLlp
,,,,, 1 16211-777-007-30 HANGER | *| 2 | 1 | |
2 |V233-361-002-00 [FLANGEBOLT * 2




30

FIG.12 VALVE

10

10A
6{? |
8A 8 ﬁ g
& L
T A
19~? M "
16 18¢ 3
% > s
174?
13 54‘%—5 @_43
,M+ g %
1511/ @4 € 32A
B
& - 3A 2A
g / , 2B
! 20
U 5 1A
@61\ 18
6B
6003-301A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O |R REMARKS
c | E2626 clilp
1 [6212-551-001-00 [VALVE,INTAKE * | o1si1a
1A [6212-551-001-10 VALVE/INTAKE * | 040292 1
1B|6212-551-028-00 [VALVE/INTAKE * | os0m03:
2 [6212-552-001-00 [VALVE,EXHAUST * | 169208
2A 6212'552'001'10 VALVE/EXHAUST * -9215014 1
2B|6212-552-001-20 VALVE/EXHAUST * | 040992 1
2C |6212-552-014-00 VALVE/EXHAUST * | s
3 [6212-561-001-00 [SPRING/VALVE * | 519919
3A|6212-561-001-10 |SPRING/VALVE * | o19450- 1
4 [6212-563-001-00 [SEAT,VALVE SPRING * 4
5 [6212-565-001-00 |[CUTTER,VALVE * 8
6 [6212-571-001-10 TAPPET * | som20
6A|6212-571-003-00 [TAPPET * | o19t67
6B|[6212-571-006-00 TAPPET * | otke.
7 16212-575-001-00 ROD,PUSH * 4
8 [6212-600-003-00 [SHAFT,ROCKER * | esias
8A[6212-600-003-10 ROCKERSHAFT ASSY * | eseus 1
9 [6212-611-004-10 ROCKERARM * 4
10 |6212-620-002-10 [SHAFT,ROCKER ARMASSY | * |.;gs843
10A[6212-620-002-20 SHAFT/ROCKERARM ASSY | * |;gsass- 1
11 [6212-626-002-10 [PLUG * 2
12 |6212-628-004-00 BRACKET ROCKER SHAFT | * 1
13 |6212-628-005-00 BRACKET,ROCKER SHAFT | * 1
14 [6209-940-004-00 [SPRING * 1
15 |V704-140-016-00 RING,SNAP/16 C * 2
16 |6212-616-002-00 [SCREW ADJUST * 4
17 |6209-409-003-00 NUT * 4
18 {6209-000-002-00 BOLT * 1
19 |[3817-401-001-00 [NUT/MO08 > 2




FIG. 13 CAM SHAFT

31

6003-310A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T| O [R REMARKS
c | E2626 clLlp
,,,,, 1 {6212-511-004-00 |SHAFT,CAM | *| Y| [ | | |
,,,,, 2 |6212-522-003-00 GEAR,CAMSHAFT | *|omp| | | | [
2A|6212-522-010-00 GEAR/CAMSHAFT | *loggole-| | | | |
,,,,, 3 16908-000-716-00 KEY | *|ooames| | | | |
3A[6209-730-005-00 [KEY/07X05X09 * | o0usmo
,,,,, 4 |6212-585-001-00 PLATE,THRUST | *| Y| | | | [
,,,,, 5 16901-910-612-00 BOLT,SEMS/M6X12 [ *| > | | | | |
,,,,, 6 [6212-523-003-00 GEARIDLE | *|gghs| | | | [
6A (6212-523-023-00 GEAR/IDLE  ASSY * | 906826




32

FIG. 14 PISTON

Qo

5A —
5 PR
6003-340D-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O |R REMARKS
c | E2626 clilp
1 [6212-111-015-00 [PISTON * | 19130
1A|6212-111-015-10 [PISTON * | osoas 1
2 16212-121-008-00 RING(PISTON) SET * | 80237
2A |6212-121-008-10 RING/PISTON SET * | coags 1
2B|6212-121-008-20 RING/PISTON SET * | oeomas 1
3 [6212-211-001-10 [PIN,PISTON * | omo2as
4 [6209-587-001-00 RING,SNAP * | osonad
5 [6212-230-003-00 [ROD,CONNECTING * | o o2or
5A16212-230-003-10 CONNECTINGROD ASSY | * |.o50244 3
6 [6212-235-001-00 [BOLT,CONN ROD * | 40030
6A[6212-235-001-10 [BOLT/CONNECTINGROD * | o10895 1
6B[6212-235-005-00 [BOLT/CONNECTINGROD * | ononas
7 |6894-240-902-00 NUT,FLANGE * | 94570
7A16209-440-003-00 NUT/FLANGE * | 510825
8 [6212-261-006-00 BEARING/CONN ROD * | 10644
8A16212-271-006-00 BEARING/CONNECTING R | * |.050244




FIG. 15 PISTON

33

Z
7A
6003-340I-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E262G clL|p
,,,,, 1 {6212-111-080-10PISTON | *losae| [ | | |
,,,,, 2 [6212-121-008-20 RING/PISTON SET | * losodys| | | | |
,,,,, 3 [6212-211-001-10 PINPISTON | *losdss| [ | | |
,,,,, 4 16209-587-001-00 RING,SNAP | *loodas| | | | |
5 16212-230-003-10 |CONNECTINGROD ASSY * 2528245.
,,,,, 6 |6212-235-005-00 [BOLT/CONNECTINGROD | * lospdsse| | | | |
,,,,, 7 |6212-271-006-00 BEARING/CONNECTINGR | * |.g5es5 | [ | [




34

FIG. 16 PISTON/OVER SIZE (OPTION)

|22
4-4A

1-1A
3-3A
6003-349D-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | E2626 clL e
1 |6212-114-015-00 [PISTON/OVO0.50 T | 121572
1A [6212-114-015-10 [PISTON/OV T | 959244 1
2 [6212-124-008-00 RING(PISTON/OV50)SET T |.180237
2A(6212-124-008-10 RING/PISTON/OV SET T | 950544 1
3 [6212-116-015-00 [PISTON(OV/100) T |.19157
3A|6212-116-015-10 [PISTON/OV T |.o50244 1
4 |6212-126-008-00 RING(PISTON/OV)SET T |.180837
4A |6212-126-008-10 RING/PISTON/OV SET T |.o50244 1




FIG. 17 PISTON/OVER SIZE (OPTION)

35

2
4
N
\\VJ :
6003-349H-0100
S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
¢ | E2626 clilp
,,,,, 1 16212-114-080-10 PISTON/OV 1 Tlospgss| | | | |
,,,,, 2 [6212-124-008-10 RING/PISTON/OV SET T |osaass| | | | |
,,,,, 3 16212-116-080-10 [PISTON/OV ' Tlosams| | | | |
4 6212-126-008-10 RING/PISTON/OV SET T | o501

252845




36

6003-350F-0100

FIG. 18

CRANK SHAFT

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O |R REMARKS
¢ | E2626 clLlp

1 [6212-310-010-00 [SHAFT,CRANK * | 13877
1A|6212-310-010-10 [CRANKSHAFT ASSY * | 730 1
1B|[6212-310-010-20 CRANKSHAFT ASSY * | 101504 1

1C [6212-310-010-30 CRANKSHAFT ASSY * |.o30810 1
1D[6212-310-010-50 CRANKSHAFT ASSY * | 230811 1

2 [6908-161-018-00 [PIN * |.23469
2A|V523-101-001-80 [PIN * | 123d00-

3 [6212-521-002-00 |GEAR,CRANK SHAFT * | o06918
3A16212-521-008-00 |GEAR/CRANK * | 906919-

4 |6908-000-750-00 [KEY * |.o05880

4A |6209-730-006-00 [KEY/07X05X43 * | ooseh1-

5 [6212-330-013-30 [FLYWHEEL *| 1

6 [6212-333-001-00 |GEAR,RING * |.1a4b70

6A |6212-333-003-00 RINGGEAR * | 18491

7 16209-000-013-00 [BOLT * 104491
7A16209-046-015-00 BOLT/FLANGE * | oadno-

8 [6212-371-014-20 [PULLEY * 1

9 [6212-379-001-00 WASHER * 061816

10 |6901-066-645-00 [BOLT * | 261516
10A|6209-000-043-00 [BOLT/CRANK * | og18h7-




FIG. 19 OIL PUMP

37

6003-401A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
c | E2626 clLlp
,,,,, 1 16213-100-003-20 PUMPOIL  ASSY | *|sgol | | | |
1A |6213-100-003-30 OILPUMP  ASSY | *|ygme| (2] | |
,,,,, 2 [6213-111-001-20 BODY/OILPUMP | *|jepl | | | [
2A|6213-111-001-30 BODY/OILPUMP | * |jeodko.| | 3
3 [6213-120-003-00 |GEAR/OILPUMP ASSY * | 14edss
B8A|6213-120-003-20 GEAR/OILPUMP ASSY | * |yemse| 1| | |
,,,,, 4 16213-125-001-00 ROTOR/OUTER [ *| ' | | | | | .
,,,,, 5 |6908-160-408-00 PINSSTRAIGHT | * |jeafe| | | | |
5A|6213-129-003-00 [PIN/STRAIGHT | * |weeggo-| | | | |
6 [6213-119-001-00 BOLT/WS * 8
,,,,, 7.16901-910-625-00 BOLT x| S\
,,,,, 8 |6213-140-004-10 STRAINER | *\jedor| | | | |
8A|6213-140-004-20 STRAINER  COMP | * |ljgugoo.| |1\ | |
,,,,, 9 |V720-102-401-50 O-RING/P15 | *| Y| 00 |
10 {6213-149-001-00 [CLAMP,STRAINER * 1
11 [V231-360-801-60 [FLANGEBOLT [ *| ' | | | ||
12 [6218-311-008-10PIPEOIL.  [*| | | | ||
13 16909-906-105-10 BOLTJOINT | *| i E OO N A
14 |6909-920-843-00 PACKING | * el L L Ll
14A|6209-920-002-00 [PACKING * | aee

15 |6213-240-002-00 (CARTRIDGE,OIL FILTER | * |s0bss| | | | |
15A|6213-240-002-10 (CARTRIDGE/OILFILTER | * |jsofhe-| 1| | |




38

6003-420B-0100

FIG. 20 WATER PUMP

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O |R REMARKS
¢ | E2626 clolp
1 |6213-610-005-30 WATERPUMP  ASSY * | leves
2 [6213-611-003-20 BODY/WATERPUMP * | 116562
3 |6213-631-002-00 BEARING/WATER PUMP * | leves
4 |6213-631-005-00 BEARING/WATERPUMP * | 16562
5 |6213-622-002-10 |[SEAL SET/WATER PUMP * | 1eveo
6 |6213-621-003-00 ROTOR/WATERPUMP * | 1eves
7 16213-642-002-00 [SEAL/WATER PUMPPULLE | * |.;;6k60
8 [6213-613-002-10 |GASKET * | 16bes
9 [6213-612-004-00 [PLATE/WATER PUMP * | lev6s
10 |6213-619-003-00 [SCREW/WATER PUMP * | 116560
11 [6213-619-002-00 [PIPE/WATER PUMP * | 16262
12 6213'614'003'10 GASKET/WATERPIJMP * -116762
13 |V231-360-804-50 [FLANGEBOLT * | 11eb6s
14 |3817-401-001-00 [NUT/MO8 * 16762
15 |6213-619-005-00 [SPACER,WATER PUMP * | 11ev60
16 |6213-614-006-10 |GASKET/SPACER * | 1ev62
17 |6209-300-002-00 |[STUD * |116762
18 |V231-360-802-00 FLANGEBOLT * |-116762
19 [3817-401-001-00 [NUT/MO08 * 1116762
20 {6213-729-001-00 HOSE,RUBBER * | 1ev62
21 |J061-210-015-00 |CLAMP/WIRE/10-15 * | 116262
22 (6213-716-001-40 HOUSING/THERMOSTAT | * |.;16%:2
23 [6213-721-003-00 [PIPE,PUMP HOUSING * | 16562
24 |6213-743-002-10 |GASKET/HOUSING * | 116562
25 |V231-360-802-00 [FLANGEBOLT * |-116762
26 |V231-360-807-50 FLANGEBOLT * 116762
27 |6518-770-022-10 [THERMOSTAT * | 116562
28 [6213-711-003-20 [PIPE,WATER OUTLET * | 1ev6s
29 |[V723-102-005-50 |O-RING * | 116762
30 |[V231-360-802-50 FLANGEBOLT * | 1ec6n




FIG. 21 WATER PUMP

39

6003-420G-0100
S |TYPE OF MODEL
KEY PART CODE DESCRIPTION E £2626 REMARKS
,,,,, 1 16213-610-005-40 WATERPUMP  ASSY | * |j14763:]
,,,,, 2 16213-611-003-20 BODY/WATERPUMP | * |} 673.|
,,,,, 3 16213-631-002-00 BEARING/WATER PUMP | * | 6763.|
,,,,, 4 16213-631-005-00 BEARING/WATERPUMP | * |} 6763
5 [6213-622-002-10 [SEAL SET/'WATER PUMP 116783
,,,,, 6 |6213-621-003-00 ROTOR/WATERPUMP | * | 16763.]
,,,,, 7 16213-642-002-00 SEAL/WATER PUMPPULLE | * |};6763.|
,,,,, 8 16213-613-002-10 GASKET | * | i67s]
,,,,, 9 16213-612-004-00 PLATE/WATERPUMP | * | 16763 |
10 |6213-619-003-00 SCREW/WATER PUMP L16753-
11 |6213-619-002-00 [PIPE/WATER PUMP BEry N R I I O
12 16213-614-003-10 GASKET/WATER PUMP wees-| |
13 |V231-360-804-50 FLANGEBOLT BEr - R I I A
14 |3817-401-001-00 NUT/MO8 Ber o I O N
15 |6213-619-005-00 SPACER,WATER PUMP 116753-
16 |6213-614-006-10 GASKET/SPACER PEry N I N A I
17 |16209-300-002-00TUD BEry7. R N N A
18 |V231-360-802-00 FLANGEBOLT verea-| |l
19 |3817-401-001-00 NUT/MO8 BEry - R I I I
20 [6213-729-013-10 HOSE/RUBBER 1167%3-
21 |J061-210-015-00 CLAMP/WIRE/10-15 osdes| | | | |
21A|J062-138-148-00 |CLIP/HOSE/13.814.8 osdes| | | | |
21B|J061-210-015-00 CLAMP/WIRE/10-15 BT I N A I
22 |16213-716-001-40 HOUSING/THERMOSTAT v vr E I I A
22A(6213-716-001-50 [HOUSING/THERMOSTAT —
23 16213-721-003-00 [PIPE,PUMP HOUSING oo d M I N I
24 |16213-743-002-10 [GASKET/HOUSING BEr - R I O A
25 |V231-360-802-00 [FLANGEBOLT BEry- R I I I
26 |V231-360-807-50 FLANGEBOLT BEr - R I O I
27 16513-770-022-10 THERMOSTAT * | arka.




40

6003-420G-0100

FIG. 21 WATER PUMP

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E262G clLlp
28 [6213-711-003-20 [PIPE,WATER OUTLET * 1167163.
29 |[V723-102-005-50 |O-RING * 1167163.
30 (V231-360-802-50 [FLANGEBOLT * 1167%3.
31 [3747-172-012-00 |[CLAMP,HARNESS D * | lersa




41

FIG. 22 COOLING FAN
20-7
21-7
o)
6003-480G-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E262G clLlp
,,,,, 1 16213-660-006-00 FAN,COOLING | *| '/ | ¢ |+
,,,,, 2 [6213-641-004-00 [PULLEY,WATERPUMP | * |jo57s7| | | | |
2A|6213-641-004-10 PULLEY,WATERPUMP | * |jgoke| |1} | |
,,,,, 3 |6213-669-002-00 SPACER,FAN/39 | *| Y | |\ | |
4 16209-030-041-00 BOLT * 4
5 [6213-671-012-00 BELT/VHM34.5/FAN * 1




42 FIG. 23 INJECTION NOZZLE

25-2A ) ;
g S A 3A
i /—:‘_&—
1A —@
1B —-
O
|
2 8.
©,
e o ¢ I
CODR A A %
U (
6003-501C-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ | E2626 clL e
1 |6215-300-005-00 NOZZLE,INJ.ASSY * | 121549 FIG 030
1A [6215-300-030-00 INJECTIONNOZZLE ASSY | * |.14029 FIG 031
1B|6215-300-037-00 INJECTIONNOZZLE ASSY | * | 4080- FIG 032
2 [6215-315-002-00 |GASKET,NOZZLE * 2
3 |6215-410-035-10 [PIPE,INJ * | ead0s
3A[(6215-411-111-00 [PIPE/INJECTION ASSY * | 5405
4 (6215-410-036-10 [PIPE,INJ * | 154504
*

4A 16215-411-112-00 [PIPE/INJECTION ASSY 154905-




FIG. 24 INJECTION PUMP

5-26

43

6003-510F-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
¢ | E2626 clilp
,,,,, 1 |6215-600-057-00 PUMPINJASSY | *|ouge| | | | |FIG 033
1A |6215-600-057-10 [INJECTIONPUMP ASSY | * |onfse-|  |1| | |FIG 033
,,,,, 2 |6219-752-011-00 SHIM/INJECTTONP/O.1 | * |ogafas| | | | |
,,,,, 3 16219-752-012-00 SHIM/INJECTIONP/0.2 | * |ogapes| | | | |
3A16219-752-036-00 [SHIM/INJECTIONPUMP * | o 4acse-
,,,,, 4 16219-752-013-00 SHIM/INJECTIONP/0.3 | * |opagas| | | | |
_4A|6219-752-037-00 SHIMANJECTIONPUMP | * |opaghe.| | | | |
,,,,, 5 16219-752-014-00 SHIMINJECTIONP/O.4 | * |ogapes| | | | |
_5A|6219-752-038-00 SHIMANJECTIONPUMP | * |opadye.| | | | |
6 [6219-752-015-00 SHIM/INJECTION P/0.5 * | o00805
_6A16219-752-039-00 [SHIMINJECTIONPUMP | * logagsee| | | | |
,,,,, 7.16209-056-001-00 BOLT/M6X18 | *| * | |\ | |
,,,,, 8 |6215-621-004-10 SHAFT,CAM/INJ.PUMP | * |o0ahas| | | | |
8A|6215-621-004-20 CAMSHAFT/INJPUMP | * |oogase| 1| | |
9 [6212-524-002-00 |GEAR,INJ PUMP * | a07804
_9A|6212-524-002-10 GEARAINJECTIONPUMP | * |o0aboy| 1| | |
9B |6212-524-002-20 |GEAR/INJECTIONPUMP | * |ogeghe.| 1| | |
10 [6908-000-716-00 KEY | *loomsol | | | |
10A|6209-730-005-00 [KEY/07X05X09 | *loosgge-| | | | |
11 [V600-110-620-30 BEARING,RB/6203 * !
12 |V600-110-600-40 BEARING,RB/6004 | *| i I I I T
13 16212-535-002-00 [PLATE,THRUST INJPUMP | * | i O I I O
14 |6901-910-612-00 BOLT,SEMS/M6X12 | *| ' | | | | |
15 16215-520-001-00 [FLYWEIGHT = |*| i O I O O
16 |6209-030-043-00 BOLT/M6X10 * 8
17 |6215-526-001-10 [PIECE,THRUST | *|ondoy| | | | |
17A|6215-526-004-00 THRUSTPIECE | *|onghe| | | | |
18 [6215-541-001-00 ARM,FLOATING | * |jeefes| | | [ |
18A[6215-541-001-10 ARM/FLOATING COMP | * |jse00.| 1| | |
19 [6215-543-003-20 [LINK/CONTROL * 1




44

6003-510F-0100

FIG. 24 INJECTION PUMP

5-26

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E262G

A= -

moN

~ 7 Q

REMARKS

20

6215-542-002-00

PIN,CONTROL LINK

1

21

V710-140-004-00

RING,SNAP/ 4 E

22

6215-549-003-00

SPRING,SETTING

23

6215-531-005-00

SPRING,GOVERNOR

24

6215-541-003-10

LEVER,CONTROL

25

6209-044-001-00

BOLT/M6X18

26

6909-111-406-00

NUT

27

V720-101-900-80

O-RING/P 8

28

6209-580-002-10

SPRING,RETURN

T e T | e T e T =

29

6215-549-021-00

PLATE,CONTROL VALVE

-195382

29A

6215-549-021-10

PLATE(CONTROLLEVER)

1
195383-

30

6215-549-007-00

ARM,CONTROL

1
-119456
1

30A

6215-549-007-10

ARM/CONTROL

31

6909-110-406-00

NUT

119457-
1

32

V411-260-006-00

WASHER / M6

1

33

V401-160-006-00

WASHER,SP/M 6

1

34

6215-549-008-00

SPRING,STARTING

1
-181535

34A

6215-549-008-10

SPRING/STARTING

%l k| ki %k %l X! k| k! k! X! X! k| %! X! X! X! XOAW®X

1
181536-




FIG. 25 FUEL PIPE

45

6003-550F-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T| O [R REMARKS
c | E2626 clLlp
,,,,, 1 |6215-412-001-20 CONNECTOR/FUEL. | *| * | | | | |
,,,,, 2 |6209-360-010-00 HOSERUBBER | * |05l | | | |
2A|6215-411-079-10 PIPE/FUEL | * |yl | | | |
,,,,, 3 |6509-360-912-10 HOSERUBBER | *| ''| | |\ | |
4 |6515-419-014-00 [CAP * | 101340
,,,,, 5 |J062-076-082-00 CLIPHOSE/7.682 | *| ‘' | |\ |\ | |
6 [J062-062-067-00 [CLIPPHOSE/6.2-6.7 * | 121349




46

6003-560J-0100

FIG. 26 ADAPTER

S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O |R REMARKS
c | E2626 clilp
1 (6215-541-002-10 |JARM,TENSION * 1
2 16215-549-029-00 [PIN,ADAPTER * 1
3 |V710-140-004-00 RING,SNAP/4E * 1




FIG. 27

ELECTRIC (1)

47

6003-801 -0100,6003-801 -0200

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
c | E2626 clLlp
,,,,, 1 |6281-200-007-00 GENERATOR/12V-85A | *| ' | | | | |FIG 035
,,,,, 2 |6281-270-001-00 REGULATOR | * lougeel | | | |
2A|6281-270-001-10 REGULATOR | *|g5heg| (1| | |
2B|6281-270-001-20 REGULATOR | *|osqe| 1} | |
3 |6213-674-004-10 PLATE,ADJUST * | opias
B8A|6213-674-004-20 PLATE/ADJUST | * ljeames:| 1| | |
,,,,, 4 |V231-360-802-00 FLANGEBOLT [ *| ' | |\ | | | .
,,,,, 5 11373-121-001-00 WASHER/9X22X2 | *| ‘'| |\ | |
,,,,, 6 |V233-361-006-00 FLANGEBOLT [ *| ' | |\ | | | .
7 16909-110-410-00 NUT/M10 * 1
,,,,, 8 16281-100-003-00 STARTERASSY | * |isobse| | | | |FIG 034
8A16281-100-003-10 STARTER ASSY | *lisesss| |1 | |FIG 034
9 |6901-911-025-00 BOLT * 2




48

FIG. 28 ELECTRIC (2)

6003-820E-0100,6003-820E-0200

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

E262G

A= -

moN

~ 7 Q

REMARKS

6281-971-001-10

SWITCH/OILPRESSURE

1

6582-450-014-00

SWITCH,THERMETER

1

W IN =

6281-410-002-20

PLUG,GLOW

2
-142628
2

5

6281-410-010-00

GLOWPLUG

-226295

o)
s

6281-410-023-00

GLOWPLUG

6219-732-003-00

CONNECTOR,GLOW PLUG

2262]1-96-

6281-910-001-00

SOLENOID

6209-630-002-10

GASKET

V230-360-601-20

FLANGEBOLT

1
1
2
1

3748-172-007-00

CLAMP,7

[NoRle -RENBie BRI BIN

6281-920-001-00

RELAY,SOLENOID

| %! Kk k! %] X! X!k X X[(OAW®R

186940-
1




FIG. 29 REPAIR PARTS (OPTION)

49

6003-999B-0100
S 1| C |G
KEY PART CODE DESCRIPTION P T| O [R REMARKS
c | E262G clL|p
,,,,, 1 [6287-810-006-20 REPAIRENGINE SET  |R| ' |~ fi{ [ |
,,,,, 2 |6212-569-002-00 SEALOIL R\ * | | ¢ | 0
,,,,, 3 16211-141-018-10 GASKET,CYLHEAD R} ' | | | | |
,,,,, 4 16211-173-004-00 SEALCYLCOVER R} | |\ (| [
5 16909-572-008-00 [PACKING R .205280
_B5A|6209-572-002-00 GASKET | Rilgogro) | | L |
5B |6209-572-003-00 GASKET | Rilgowgr) | | Ll
,,,,, 6 |6214-115-002-20 GASKET R\ ‘| ¢ L0
,,,,, 7 16214-145-006-10 GASKET EXHAUSTMANIF R} * | | [ | [
8 [6211-258-001-00 [SEAL,BEARING CAP R| *

,,,,, 9 |16211-258-002-00 SEALBEARINGCAP/7 | R| 2 | | [ | [
10 |6209-625-001-00 SEALOIL | Rlaeséor| | | | |
10A|6209-625-012-00 OILSEAL, | R |sssess-| | ||l
11 [6211-292-001-20 |GASKET/COVER | R| | Ll

12 |6209-625-002-00 |[SEAL,OIL R 1
18 |6209-920-002-00 PACKING | R 20 L
14 [6211-312-001-30 |GASKET/GEARCASE | R| | qxf 0
15 |6211-312-002-30 |GASKET/PLATE | L S AU N A
16 |V720-102-401-50 O-RING/P15 | 2 R AU N N A

17 16213-614-003-10 GASKET/WATER PUMP R !
18 [6213-614-006-10 GASKET/SPACER | R| | Ll
19 [6218-743-002-10 |GASKET/HOUSING | R| | Ll
.20 |V728-102-005-50 O-RING | R Pl L
21 |6209-630-002-10 |GASKET | R| 0 L

22 [6209-500-003-00 WASHER/08X14X01 R 2




50 FIG. 30 COMPONENT PARTS
FOR 6215-300-005-00 ON Fig.23

6215-300-005-0B

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E2626 clilp
1 [6215-311-005-00 NOZZLE * | 121549
2 [6215-330-007-00 HOLDER,NOZZLE ASSY * | 191240
3 [6215-342-002-00 |[SPRINGSEAT * | 101249
4 16215-343-002-00 [SPRING,NOZZLE * | 191240
5 |6215-345-044-00 |[SHIM/0.10 * 191240
6 |6215-345-045-00 |[SHIM/0.20 * | 191240
7 16215-345-046-00 [SHIM/0.30 * | o1s
8 [6215-345-047-00 |[SHIM/0.40 * | 191240
9 [6215-345-048-00 |[SHIM/0.50 * |20
10 [6215-345-049-00 [SHIM/0.52 * 191240
11 [6215-345-050-00 |[SHIM/0.54 * | 191240
12 |6215-345-051-00 |[SHIM/0.56 * | 191240
13 [6215-345-052-00 |[SHIM/0.58 * | 9150
14 [6215-345-053-00 [SHIM/0.80 * | a1
15 [6215-339-002-00 |[SPACER * | 101240
16 [6215-332-002-00 INUT,RETAINING * | 191240
17 |6215-359-003-00 (GASKET * | 121249
18 |6215-355-003-00 [EYE * 191240
19 6215'359'004'00 NUT * -121249




FIG. 31 COMPONENT PARTS o1
FOR 6215-300-030-00 ON Fig.23

6215-300-030-0
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
¢ | E2626 clilp
,,,,, 1 |6215-330-021-00 [HOLDER/NOZZLE ASSY | * |.jsofe| | | | |
,,,,, 2 |6215-342-002-00 SPRINGSEAT | * |uedee| | | | |
,,,,, 3 16215-343-002-00 SPRINGNOZZLE | * |asee| | | | |
,,,,, 4 |6215-345-044-00 SHIM/0.10 | * |8l | | | [
5 |6215-345-045-00 SHIM/0.20 * | 40209
,,,,, 6 |6215-345-046-00 SHIM/0.30 | * i@l | | | |
,,,,, 7 |6215-345-047-00 |SHIM/0.40 | *liuedeel | | | |
,,,,, 8 |6215-345-048-00 |SHIM/0.50 | *|uedeel | | | |
,,,,, 9 |6215-345-049-00 SHIM/O.52 | * |luedee| | | | |
10 |6215-345-050-00 [SHIM/0.54 * |.140209
11 |6215-345-051-00 SHIM/0.56 | *|jsdee| | | | |
12 16215-345-052-00 SHIM/0O.58 | * 4089 | | | |
13 16215-345-053-00 SHIM/O.8O | * 408 | | | |
14 16215-339-002-00 SPACER | *lg4082| | | | |
15 |6215-332-002-00 NUT,RETAINING * | 140500
16 |6215-359-003-00 GASKET | *|jsee | | | |
17 |6215-359-004-00 NUT | *|jskeel | | | |




52

6215-300-037-0E

FIG. 32 COMPONENT PARTS
FOR 6215-300-037-00 ON Fig.23

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | E2626 clole
1 |6215-330-022-00 HOLDER/NOZZLE ASSY * | s0850-
2 |6215-345-044-00 [SHIM/0.10 * | s0850-
3 |6215-345-045-00 SHIM/0.20 * | s0850-
4 |6215-345-046-00 |SHIM/0.30 * | s0850-
5 |6215-345-047-00 |SHIM/0.40 * | s08h0-
6 [6215-345-048-00 |SHIM/0.50 * | a0850-
7 |6215-345-049-00 [SHIM/0.52 * | s0850-
8 [6215-345-050-00 [SHIM/0.54 * | s0850-
9 [6215-345-051-00 [SHIM/0.56 * | s0850-
10 |[6215-345-052-00 [SHIM/0.58 * | s08h0-
11 [6215-345-053-00 [SHIM/0.80 * | s0850-
12 {6215-343-002-00 [SPRING,NOZZLE * | s080-
13 {6215-342-002-00 [SPRINGSEAT * | a0850-
14 {6215-339-004-00 |[SPACER * | s0850-
15 |6215-332-006-00 NUT/NOZZLERETAINING | * |, 4050
16 |6215-311-005-00 INOZZLE * | s0850-
17 |6215-359-003-00 |[GASKET * | ne-
18 [6215-359-004-00 NUT * | e




FIG. 33 COMPONENT PARTS
FOR 6215-600-057-10 ON Fig.24

53

6215-600-057-1H
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
c | E2626 clLlp
,,,,, 1 |6215-611-008-00 HOUSINGPUMP | *| ‘|~ \ | | |
,,,,, 2 |6215-631-004-00 PLUNGER  ASSY [ *| 2 | | | | | .
,,,,, 3 16215-641-002-00 VALVEDELIVERY | *| 2 | | | | |
,,,,, 4 16215-643-003-00 SPRING,DELIVERYVALVE | *| 2 | | | | |
5 |6215-649-003-00 [GASKET * 2
,,,,, 6 |6215-644-003-00 HOLDER,DELIVERYVALVE | *| 2 | | | | |
,,,,, 7 16215-649-004-00 O-RING  \*lonkel | | | |
_TA|6215-649-004-10 ORING I * gl L0 L |
,,,,, 8 |6215-635-002-00 SLEEVEFRANGE | *| 2 | | | | |
9 |6215-649-005-00 [PIN * 2
10 |6215-649-006-00|0-RING | *lowdeol | | | |
10A|6215-649-006-10 ORING | *loyge| |1 | L
11 16215-649-007-00|SCREW | *| S A N T O
12 16215-622-002-00 [TAPPET | *| i I I O
13 |6215-629-017-00 [PIN * 2
14 |6215-629-019-00 RINGSNAP | *| Y| | | | |
15 16215-634-002-00 |[SPRING,PLUNGER | *| S A N T O
16 16215-639-006-00 SEAT,SPRING | *| i A N T T
17 16215-639-007-00 SEAT,SPRING | *| i A O O
18 |6215-629-020-00 PLATE/T=1.80 * 1
19 (6215-629-021-00 [PLATE/T=1.85 x| T 4ty
* 1
Bl e —
B - s —
23 |6215-629-025-00 PLATE/T=2.05 * 1
24 16215-629-026-00 PLATE/T=210 | *| i O I I O
25 16215-629-027-00 PLATE/T=2.15 | *| i O I I O
26 16215-629-028-00 PLATE/T=220 | *| i I O O
27 16215-629-029-00 PLATE/T=225 | *| i O I I O
28 |6215-629-030-00 PLATE/T=2.30 * !




o4 FIG. 33 COMPONENT PARTS
FOR 6215-600-057-10 ON Fig.24

6215-600-057-1H

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E262G

A= -

moN

~ 7 Q

REMARKS

29

6215-629-031-00

PLATE/T=2.35

1

30

6215-629-032-00

PLATE/T=2.40

31

6215-629-033-00

PLATE/T=2.45

32

6215-629-034-00

PLATE/T=2.50

33

6215-637-003-00

ROD CONTROL

34

6215-612-003-00

PLATE

1
1
1
1
1
4

35

6215-619-012-00

SCREW

36

6215-635-003-00

SLEEVE,CONTROL

2
-148658

36A

6215-635-008-00

CONTROLSLEEVE

148659-

37

6215-619-013-00

BOLT,EYE

38

6215-619-014-00

GASKET

39

6215-619-015-00

BOLT

LR R AN R N O REE I AR BEE REE NEE N (@Na-N )

1
2
1
1

40

6215-619-016-00

GASKET




6281-100-003-1D

FIG. 34 COMPONENT PARTS
FOR 6281-100-003-10 ON Fig.27

55

KEY PART CODE

DESCRIPTION

REMARKS

—

-002-00

YOKE/STARTER

BEARING,BALL

STARTER KIT

HOLDER ASSY

SPRING,BRUSH

S |TYPE OF MODEL
¢ [E2626
* 1
e T
R e
R e
R e
* 1
g e
* ,,,,, l53é52 ,,,,,,,,,,,,,,
,,f,,,,1592153 ,,,,,,,,,,,,,,
* 1
* 4
R e
g e
e e R
e e
* 1
R e
R e
oo e —
g B
* 1
e P
e T
R e




56 FIG. 35 COMPONENT PARTS
FOR 6281-200-007-00 ON Fig.27

3A ’,

y

6281-200-007-0G

4

"y

1

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E262G

A= -

moN

~ 7 Q

REMARKS

6281-213-008-00

PLATE

-151089

6281-213-016-10

PLATE COMP

151090-

6281-211-004-00

STARTER

6281-222-007-00

PULLEY

-151089

6281-222-010-10

PULLEY COMP

151090-

6281-229-031-00

BEARING,BALL

6281-229-021-00

COLLAR

6281-229-022-00

WASHER

6281-229-023-00

WASHER

6281-229-024-00

NUT

6281-229-025-00

CLAMP

e e e e I ) e e e =

-131694

6281-229-025-10

CLAMP

1
131695-
1

6281-229-026-00

COUPLER

6281-229-027-00

SCREW

2

6281-229-028-00

SCREW

%l %okl okl %l k| ki ok %! X! k| k! X! X! X XOTWWR

1

6281-214-006-00

CAP

1
-243556




ENGINE

E262G01--SG153(S-TYPE)

6003-097-130-10






FIG. 1 CYLINDER HEAD

59

8
8A
6003-101G-0100,6003-101G-0200
S [tryPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
c |E262601 clilp
,,,,, 1 |6211-110-018-20 [SYLINDERHEAD ASSY | * |.yssse| | | | |
1A 6211-110-061-10 CYLINDERHEAD ASSY | * |odeal | | | |
1B|6211-110-061-20 CYLINDERHEAD ASSY | * |oyyghe| |1 | |
,,,,, 2 [6911-129-006-00 CAPSEALING [ *| 2 | | | | | .
3 [6209-605-004-00 [PLUG/PT1/2 * | 1ag37e
_3A|6209-605-004-10 PLUG/PTV2 | *|ljsedm| | | | |
,,,,, 4 16212-569-002-00 SEALOIL | *| 4| 00
,,,,, 5 |V682-200-000-60 BALL x| Yo\
,,,,, 6 [6211-141-018-10 GASKET,CYLHEAD | *| * | | | | |
7 16209-000-003-00 BOLT/M10X1.25X82 * | osdOs
_TA|6209-000-044-00 BOLT | *losgeel | | |l
,,,,, 8 |6909-830-212-00 |STUD,HEADCOVER | *|.mfse| | | | |
8A[(6209-300-014-00 STUD * |2




60

FIG. 2 CYLINDER HEAD COVER

oA

6003-110A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E262GO01

A= -

moN

~ 7 Q

REMARKS

6211-170-006-10

COVER/CYLINDER/HEAD

1

6211-751-001-10

CAP,OIL FILLER

1

6211-173-004-00

SEAL,CYL COVER

1

6209-490-002-00

NUT,CAP

2
-213417

6209-490-002-10

NUT/CAP

6909-572-008-00

PACKING

2134218-
-205580

6209-572-002-00

GASKET

2
-221570

6209-572-003-00

GASKET

m%gmgﬁwmn—n

6209-360-028-10

HOSE/RABBER

%%k k| % X! X! k! XOATW®R

221571
1




FIG. 3 INLET MANIFOLD 61

6003-120A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |E262601 clule
1 |6214-111-014-00 MANIFOLD ASSY * 1




62

6003-140G-0100

FIG. 4 EXHAUST MANIFOLD

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL
E262GO01

A= -

moN

~ 7 Q

REMARKS

1

6214-141-015-00

MANIFOLD,EXHAUST

1

2

6214-145-006-10

GASKET EXHAUST MANIF

* % x[OA®»

1

3

V211-560-802-50

BOLT,SEMS/M8X25 7T

4




FIG. S CYLINDER BLOCK

63

29
6003-201S-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
C E262GO01 cllp

,,,,, 1 |6211-210-021-10 |[CYLINDERBLOCK ASSY | * |yeijea| | | | |
1A [6211-210-021-20 |[CYLINDERBLOCK ASSY | * |jgqes| (1| | |
,,,,, 2 |6209-000-004-10BOLT o f*) ¢ o4xl ||
,,,,, 3 16209-610-001-00 CAP,SEALING | *lppq| | [ [ |

3A/6209-610-001-10 |CUP/SEALING/28 * | oo2ivs 1
,,,,, 4 16911-219-195-00 |CAP,SEALING | *loodes| | | | |
_4A6209-610-009-00 (CUP/SEALING/36 | * loggee-| | | | |
,,,,, 5 6509-605-019-10 PLUG o\ *| 20 0
,,,,, 6 |6212-531-005-10 PINIDLEGEAR [ *| ' | |\ | | | .

7 16911-129-083-00 |CAP,SEALING * | o0odag
_TA|6209-610-008-00 [CUP/SEALING/12 | *logaguor| | | | |
,,,,, 8 |6211-258-001-00 SEALBEARINGCAP | *| * | | | | |
,,,,, 9 |6211-258-002-00 |SEALBEARINGCAP/7 | *| 2 | | | | |
10 |6211-510-002-00 METALCRANK | *| ' | | | | |

11 [6211-511-003-00 BEARING/CRANK/UPPER * 3
12 [6211-511-004-00 BEARING/CRANK/LOWER |*| 2 | | | ||
13 |6211-599-001-10 BEARING,THRUSTCRANK |*| 2 | | | | |
14 |6209-625-001-00 SEALOIL | *|ggeel | | | |
14A|6209-625-012-00 OILSEAL | *lwesde| | | | |

15 |6209-749-001-10 PIN,TUBE * | la0251
15A|6209-749-001-20 PINTUBE | *|jyede| |1 | |
16 16213-129-006-00 [PIN/STRAIGHT | *| S A N T T
17 16213-129-005-00 [PIN/STRAIGHT | *| S A A T O
18 |6904-110-840-00 |STUD/M8X40 | *| Y | | | | |

19 [6904-110-818-00 [STUD * 1
20 |6894-453-344-00 DOWEL I * ol L L Ll
20A|6294-453-002-00 DOWEL I *ledel L L L
21 16909-902-299-00 NIPPLE | *| i I O O
22 16213-721-001-00 PIPEWATERDRAIN | *| i O I I O

23 |6211-291-001-10 |COVER,INJ PUMP * 1




64

6003-201S-0100

FIG. 5 CYLINDER BLOCK

29

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E262GO01

A= -

moN

~ 7 Q

REMARKS

24

6211-292-001-20

GASKET/COVER

1

25

V230-360-601-20

FLANGEBOLT

26

6215-549-001-10

PIN,STARTING SPRING

27

6209-788-001-00

BOLT,ADJUST

28

6909-110-406-00

NUT

29

6211-760-012-20

LEVELGAGE

*| %! ®! k! % X[OW R

4
1
1
1
1




FIG. 6 BEARING/UNDER SIZE (OPTION)

65

FIG.13 )
FIG. 14 \“94/
6003-209A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T| O [R REMARKS
c |E262601 clule
,,,,, 1 16211-540-002-00 METALCRANK /T | ' | | | | |
,,,,, 2 [6211-599-001-10 BEARING,THRUSTCRANK |T| * | | | | |
,,,,, 3 |6211-560-002-00 METALCRANK | T| ' | | | | |
,,,,, 4 16211-599-001-10 BEARING,THRUSTCRANK |T| 2 | | | | |
5 [6212-274-016-00 BEARING/CONNECTINGR | T 2
6 [6212-276-016-00 BEARING/CONNECTINGR | T 2




66

6003-210F-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E262GO01

A= -

moN

~ 7 Q

REMARKS

6211-361-019-10

PAN,OIL COMP

1

6209-600-002-00

PLUG/20

1

6209-623-001-00

RING,0/G25

1

W IN =

V230-360-601-00

FLANGEBOLT

* % *! X |O TR

14




FIG. 8 REAR PLATE

67

6003-220G-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

c |E262601 clulp
,,,,, 1 {6211-340-002-20 PLATE/REAR COMP | * |p0a80e| [ | | |
1A 6211-340-002-30 PLATE/REAR COMP | * logagea.| | | | |
,,,,, 2 16211-842-001-30 POINTER . [*| *\ 0 0 L
,,,,, 3 16901-911-020-00 BOLT,SEMS/M10X20 | *| S| | [ | |

4 [6901-910-816-00 BOLT,SEMS/M8X16 * 2




68

FIG. 9 TIMING GEAR CASE

6003-240C-0100,6003-240C-0200

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

E262GO01

A= -

moN

~ 7 Q

REMARKS

1 16211-310-006-20

GEARCASE ASSY

1A 6211-310-006-30

GEARCASE ASSY

1
'150’177 5
150776~

6213-319-001-00

CONNECTOR,OIL FILTER

6509-605-019-10

PLUG

6209-610-002-10

CUP/SEALING/16

SEAL,OIL

V231-360-808-50

FLANGEBOLT

V231-360-807-50

FLANGEBOLT

2
3
4
5 [6209-625-002-00
6
7
8

V231-360-805-50

FLANGEBOLT

9 |V231-360-805-00

FLANGEBOLT

10 [V231-360-804-00

FLANGEBOLT

11 |V231-360-803-50

FLANGEBOLT

12 |13817-401-001-00

NUT/MO08

13 |[V231-360-801-60

FLANGEBOLT

14 |V231-360-804-50

FLANGEBOLT

15 |[V231-360-803-00

FLANGEBOLT

16 |[6209-500-003-00

WASHER/08X14X01

17 |6215-546-001-00

STOPPER,FULL-LOAD

18 16209-409-001-00

NUT/M8

19 |[V341-120-008-00

NUT,CAP/M 8

20 [6209-920-002-00

PACKING

21 |3625-540-004-00

CAP,BLANK/30

22 16215-542-001-10

PIN/ARM

23 |V710-140-004-00

RING,SNAP/ 4 E

24 [6909-202-308-00

PLUG

]
ot
00
=]

6209-600-004-00

PLUG/SCREW

205581-

256 16209-500-003-00

WASHER/08X14X01

LA N T N T e e N I e e T e T | T e T - O e YA = YA =Y B C T C TR YRR YRS Y YR

26 [6209-740-001-00

PIN,GROOVE

27 16211-312-001-20

GASKET/GEARCASE

6211-312-001-30

GASKET/GEARCASE

LR SR R S IR R R REE AR JEE REE REE REE NEE JEE EEE REE NN NEE NEE REE NEE NN REE R AR REE R NEE N (@Na-N )

1
'148%21
148222-




FIG. 9 TIMING GEAR CASE

6003-240C-0100,6003-240C-0200

69

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |E262601 clLlp
28 [6213-160-002-00 VALVE/RELIEF ASSY | * |je07| | | [ |
28A(6213-160-002-10 VALVE/RELIEF ASSY | * |y (1| | |
28B(6213-160-002-20 VALVE/RELIEF ASSY | * |jgser.| 1| | |
29 [6213-161-001-00 [PISTON/RELIEF VALVE | * |je097a| | | | |
29A16213-161-001-10 [PISTON/VALVE/RELIEF * | 1eon08 1
29B[6213-161-001-20 [PISTON/VALVE/RELIEF M
* 1
R ————— ]
R —.—eh P
33 [6209-050-002-00 BOLT/M6 *| 1
34 [6909-110-406-00NUT | *} 2| | | ||
85 [6211-311-005-10 [PLATEFRONT | *ljemge| | | [ |
35A(6211-311-005-20 [PLATE/FRONT | * o058 |1 [ |
35B|6211-311-005-30 [PLATE/FRONT | * g4 |1 [ |
36 [6211-312-002-20 |[GASKET/PLATE * | 1asm01
36A[6211-312-002-30 |GASKET/PLATE | *|ygee| 1| [ |
87 |6902-050-816-00BOLT [ *| | | | ||
88 |V231-360-804-00 [FLANGEBOLT [ *| 2| | | ||
89 |V231-360-802-50 [FLANGEBOLT | *| | | | ||
40 [3817-401-001-00 NUT/MO08 ¥ 2
41 [1878-121-001-00 WASHER/9X22X2 [ *| * | | | ||




70

6003-290 -0100

FIG. 10 HANGER

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |E262601 clole
1 |6211-777-007-20 HANGER * -195%27
].A 6211-777-007-30 HANGER * 1955928- 1
2 |V233-361-002-00 [FLANGEBOLT * 2




FIG. 11 VALVE

71

10
10A
K ' :
8A 18 19 4? 11
9 L !g
SN
9 9
u e
19 9 '
16 ‘% 18 M ”
| % s e N
T L
! ! 4
% 9 * e g 3
1 O 4 %3A
1 % 3 b 2
& - 3A 2A
g ’ | i‘z.a
! 20
J 5 1A
f}—éA i 1B
6B
6003-301A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
C E262GO01 cllp
,,,,, 1 16212-551-001-00 [VALVE,INTAKE | * o8l | | | |
1A [6212-551-001-10 [VALVE/INTAKE | *|pfe 1| [ |
1B [6212-551-028-00 [VALVE/INTAKE [ *logfs| | | [ |
,,,,, 2 [6212-552-001-00 VALVE,EXHAUST | *|jeee| | | | [
2A(6212-552-001-10 VALVE/EXHAUST * | o15214 1
2B|6212-552-001-20 VALVE/EXHAUST | * |oudea| |1 | |
2C|6212-552-014-00 VALVE/EXHAUST | * losofoa:| | | | |
,,,,, 3 16212-561-001-00 SPRING/VALVE | *|opde| | | | |
8A(6212-561-001-10 SPRING/VALVE [ *lppde| |1 [ |
4 |6212-563-001-00 SEAT,VALVE SPRING * 4
,,,,, 5 16212-565-001-00 CUTTERVALVE | *| 8 | |\ | | |
,,,,, 6 |6212-571-001-10 TAPPET | * |lse8ee| | | | |
_6A|6212-571-003-00 TAPPET | *|owle| | | | |
6B |6212-571-006-00 TAPPET | *lopies| | | | |
7 16212-575-001-00 ROD,PUSH * 4
,,,,, 8 16212-600-003-00 SHAFT,ROCKER | * |jegpea| | | | |
8A|6212-600-003-10 ROCKERSHAFT ASSY | * |jggguar| |1\ | |
,,,,, 9 |6212-611-004-10 ROCKERARM | *| * | | | | |
10 |6212-620-002-10 SHAFT,ROCKER ARMASSY | * |jeafsa| | | | |
10A|6212-620-002-20 [SHAFT/ROCKERARM ASSY | * |1cedus 1
11 [6212-626-002-10PLUG  [*| 2| | | ||
12 16212-628-004-00 BRACKET ROCKER SHAFT | * | i O I I O
13 16212-628-005-00 BRACKET,ROCKER SHAFT | * | i O I I O
14 |6209-940-004-00SPRING | *| Y| | | | |
15 |V704-140-016-00 RING,SNAP/16 C * 2
16 |6212-616-002-00 SCREWADJUST | *| * | | | | |
17 |6209-409-003-00 NUT x| 4
18 16209-000-002-00BOLT | *| i I O O
19 |3817-401-001-00 NUT/MO8 | *| 2| | | | |




72

FIG. 12 CAM SHAFT

6003-310A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E262GO01

A= -

moN

~ 7 Q

REMARKS

1

6212-511-004-00

SHAFT,CAM

1

2

6212-522-003-00

GEAR,CAMSHAFT

2A

6212-522-010-00

GEAR/CAMSHAFT

1
'207%7 1

3

6908-000-716-00

KEY

2072172'
-204888

3A

6209-730-005-00

KEY/07X05X09

4

6212-535-001-00

PLATE,THRUST

1
2048189-

5

6901-910-612-00

BOLT,SEMS/M6X12

2

6

6212-523-003-00

GEAR,IDLE

6A

6212-523-023-00

GEAR/IDLE  ASSY

%!k k| %k X! X! k! RKOATW®R

1
-206825

1
206826~




FIG. 13 PISTON

73

5A —

- 68
6003-340D-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
c |E262601 clilp

,,,,, 1 16212-111-015-00PISTON | * |8l | | | |
1A |6212-111-015-10 PISTON | *|p0f, (1| | |
,,,,, 2 16212-121-008-00 RING(PISTON) SET | * |jeqfael | | [ |
2A|6212-121-008-10 RING/PISTON SET | * |.jgopes 1| | |

2B |6212-121-008-20 RING/PISTON SET * | oronas 1
,,,,, 3 6212-211-001-10 PINPISTON | * |08 | | | |
,,,,, 4 16209-587-001-00 RING,SNAP | * \ooogaal | | | |
,,,,, 5 16212-230-003-00 ROD,CONNECTING | * |85 [ | | |
_5A[6212-230-003-10 CONNECTINGROD ASSY | * |osoaue| | 3\

6 |6212-235-001-00 BOLT,CONN ROD * | 149930
_6A16212-235-001-10 [BOLT/CONNECTINGROD | * |ooos|  |1| | |
6B |6212-235-005-00 BOLT/CONNECTINGROD | * |oso8ga| | | | |
,,,,, 7 .16894-240-902-00 NUT,FLANGE | *\jedp | | | |
_TA|6209-440-003-00 NUT/FLANGE | *|owges| | | | |

8 [6212-261-006-00 BEARING/CONN ROD * | olondd

8A16212-271-006-00 BEARING/CONNECTING R | * | 550244




74

FIG. 14 PISTON

——6
6003-3401-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|{O|R REMARKS
c |E2626G01 cllp
1 [6212-111-080-10 [PISTON * | oroms-
2 |6212-121-008-20 RING/PISTON SET * | oroias:
3 [6212-211-001-10 [PIN,PISTON * | orodar.
4 [6209-587-001-00 RING,SNAP * | oonns:
5 16212-230-003-10 |[CONNECTINGROD ASSY | * |s50845-
6 16212-235-005-00 BOLT/CONNECTINGROD * | oronis-
7 16212-271-006-00 BEARING/CONNECTING R | * |.0562:5
7A 16212-271-016-00 BEARING/CONNECTING R | * |95sfi6




FIG. 15 PISTON/OVER SIZE (OPTION)

| 224
4-4A

75

6003-349D-0100
S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
c |E262601 clilp
,,,,, 1 |6212-114-015-00 PISTON/OV0.50 T |gede| | | | |
1A|6212-114-015-10 PISTON/OV | T |asogaal 1| | |
,,,,, 2 |6212-124-008-00 RING(PISTON/OVSO)SET | T |asafsz| | | | |
2A|6212-124-008-10 RING/PISTON/OV SET | T |osoaaa]  |L| | |
3 [6212-116-015-00 PISTON(OV/100) T |.101570
3A|6212-116-015-10 PISTONOV | T |oso8aal || | |
,,,,, 4 16212-126-008-00 RING(PISTON/OV)SET [T |.igoda7| | | | |
4A [6212-126-008-10 RING/PISTON/OV SET T 1

-262844 |




76 FIG. 16 PISTON/OVER SIZE (OPTION)

(

6003-349H-0100

S |TyPEOFMODEL| I | C |G
KEY PART CODE DESCRIPTION P T|{O|R REMARKS
c |E262601 clilp
1 [6212-114-080-10 PISTON/OV T | o505
2 |6212-124-008-10 RING/PISTON/OV SET T | o50ias-
3 |6212-116-080-10 [PISTON/OV T | a50ias-
4 [6212-126-008-10 RING/PISTON/OV SET T | o5cas-




FIG. 17 CRANK SHAFT

77

6003-350F-0100
S |TYPE OF MODEL
KEY PART CODE DESCRIPTION P REMARKS
C E262GO01
,,,,, 1 16212-310-010-00 [SHAFT,CRANK | * | jadp| |
1A [6212-310-010-10 CRANKSHAFT ASSY 7T M 5 O I
1B [6212-310-010-20 CRANKSHAFT ASSY 7 N I 5 A I
1€ 16212-310-010-30 CRANKSHAFT ASSY oseg0 (1| | |
1D [6212-310-010-50 [CRANKSHAFT ASSY 939811-
,,,,, 2 |6908-161-018-00 PIN | *|oatee|
2A|V523-101-001-80PIN BT N N I A
,,,,, 3 16212-521-002-00 GEAR,CRANK SHAFT | * |o0e518]
8A16212-521-008-00 GEAR/CRANK P R T I A
4 [6908-000-750-00 KEY 205080
4A|6209-730-006-00 [KEY/07X05X43 P T A O N T
,,,,, 5 16212-330-013-30 FLYWHEEL | *| ' | |
,,,,, 6 |6212-333-001-00 GEARRING 184370
6A16212-333-003-00 RINGGEAR waenl L
7 16209-000-013-00 [BOLT 194321
7A16209-046-015-00 BOLT/FLANGE Py v I N A A A
,,,,, 8 |16212-371-014-20PULLEY | *| 1|
,,,,, 9 16212-379-001-00 WASHER 261816
10 |6901-066-645-00BOLT sedel ||l
10A[6209-000-043-00 [BOLT/CRANK 261817




78

FIG. 18 OIL PUMP

6003-401A-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O |R REMARKS
C E262G01 cllp

1 /|6213-100-003-20 PUMP,OIL  ASSY * | 46949
1A|6213-100-003-30 [OILPUMP ASSY * | 6o 1

2 [6213-111-001-20 [BODY/OILPUMP * | 180879
2A|6213-111-001-30 BODY/OILPUMP * | co0s0- 3

3 [6213-120-003-00 |[GEAR/OILPUMP ASSY * | sems
3A|6213-120-003-20 [GEAR/OILPUMP ASSY * | 46756- 1

4 [6213-125-001-00 ROTOR/OUTER * 1

5 [6908-160-408-00 [PIN/STRAIGHT * | 189470
5A[6213-129-003-00 [PIN/STRAIGHT * | oo

6 [6213-119-001-00 [BOLT/WS * 8

7 16901-910-625-00 BOLT * 8

8 [6213-140-004-10 [STRAINER * | oas21
8A|6213-140-004-20 [STRAINER  COMP * | oadns- 1

9 |V720-102-401-50 [O-RING/P15 * 1

10 |[6213-149-001-00 |[CLAMP,STRAINER * !

11 |V231-360-801-60 [FLANGEBOLT * 1

12 [6213-311-003-10 [PIPE,OIL * 1

13 |6909-906-105-10 [BOLT,JOINT * 1

14 |6909-920-843-00 [PACKING * | 1as2sn
14A16209-920-002-00 [PACKING * | a2

15 |6213-240-002-00 |CARTRIDGE,OIL FILTER * | sovss
15A16213-240-002-10 |CARTRIDGE/OILFILTER * | sk 1




FIG. 19 WATER PUMP

79

6003-420B-0100
S |TYPE OF MODEL
KEY PART CODE DESCRIPTION P REMARKS
C E262GO01
,,,,, 1 16213-610-005-30 WATERPUMP _ ASSY | * | 14762
,,,,, 2 16213-611-003-20 BODY/WATERPUMP | * | ;6%
,,,,, 3 16213-631-002-00 BEARING/WATER PUMP | * | ;1¢es]
,,,,, 4 16213-631-005-00 BEARING/WATERPUMP | * | e
5 [6213-622-002-10 [SEAL SET/'WATER PUMP 116562
,,,,, 6 |6213-621-003-00 ROTOR/WATERPUMP | * | 11672
,,,,, 7 16213-642-002-00 SEAL/WATER PUMPPULLE | * |35
,,,,, 8 16213-613-002-10 GASKET | * | ¢
,,,,, 9 16213-612-004-00 PLATE/WATERPUMP | * | ;0%
10 |[6213-619-003-00 SCREW/WATER PUMP 116562
11 |6213-619-002-00 [PIPE/WATER PUMP T R I T O
12 16213-614-003-10 GASKET/WATER PUMP aems2l |
13 |V231-360-804-50 FLANGEBOLT TrL ] M I I N
14 |3817-401-001-00 NUT/MO8 BT e i O
15 |6213-619-005-00 SPACER,WATER PUMP 116562
16 |6213-614-006-10 GASKET/SPACER T T I N O I
17 |16209-300-002-00TUD Tr;C > M I I I
18 |V231-360-802-00 FLANGEBOLT BT R A A O
19 |3817-401-001-00 NUT/MO8 T E I I O
20 |6213-729-001-00 [HOSE,RUBBER 116562
21 |J061-210-015-00 CLAMP/WIRE/10-15 T I N A I
22 |16213-716-001-40 HOUSING/THERMOSTAT TT. ] M I I A
23 16213-721-003-00 [PIPE,PUMP HOUSING TTL ] M I I A
24 16213-743-002-10 GASKET/HOUSING BT D T I A
25 |V231-360-802-00 FLANGEBOLT 116562
26 |V231-360-807-50 FLANGEBOLT Tr. ] E I I O
27 |16513-770-022-10 THERMOSTAT ere2 | Ll
28 16213-711-003-20 [PIPEWATER OUTLET eme2 Ll
29 |V728-102-005-50 O-RING eme2 |l
30 |V231-360-802-50 [FLANGEBOLT * | 1e2eo




80

6003-420G-0100

FIG. 20 WATER PUMP

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O |R REMARKS
C E262G01 clLl|p
1 [6213-610-005-40 WATERPUMP  ASSY aney
2 [6213-611-003-20 BODY/WATERPUMP * |1 16763:
3 |6213-631-002-00 BEARING/WATER PUMP * | 6ies-
4 |6213-631-005-00 BEARING/WATERPUMP * | aies.
5 |6213-622-002-10 |[SEAL SET/WATER PUMP * | 1aiea.
6 (6213-621-003-00 ROTOR/WATERPUMP * | 167ss-
7 16213-642-002-00 [SEAL/WATER PUMPPULLE | * |,;75s-
8 [6213-613-002-10 |GASKET * | 116763
9 [6213-612-004-00 [PLATE/WATER PUMP * | eies.
10 |6213-619-003-00 [SCREW/WATER PUMP * | 1erks-
11 |6213-619-002-00 [PIPE/'WATER PUMP * | e
12 62 13'614'003' 10 GASKET/WATER PIJMP * 116763-
13 |V231-360-804-50 [FLANGEBOLT * | 1a768-
14 |3817-401-001-00 [NUT/MO8 * | 116763
15 |6213-619-005-00 [SPACER,WATER PUMP * | 116763
16 |6213-614-006-10 |GASKET/SPACER * | 16763
17 |6209-300-002-00 [STUD * | 116763-
18 |V231-360-802-00 [FLANGEBOLT * |, 16768:
19 [3817-401-001-00 NUT/MO08 * | 116763
20 [6213-729-013-10 HOSE/RUBBER * | 116763
21 |J061-210-015-00 |CLAMP/WIRE/10-15 * | oeZen
21A|J062-138-148-00 [CLIP/HOSE/13.8-14.8 * | oZen
21B|J061-210-015-00 [CLAMP/WIRE/10-15 * | oo,
22 6213-716-001-40 [HOUSING/THERMOSTAT * | po7i4s
22A[6213-716-001-50 [HOUSING/THERMOSTAT * | oo7ius- 1
23 [6218-721-003-00 [PIPE,PUMP HOUSING * | 508507
24 (6218-743-002-10 |GASKET/HOUSING * | 16763:
25 |V231-360-802-00 [FLANGEBOLT * | 16788
26 |V231-360-807-50 FLANGEBOLT * | 16788
27 |6518-770-022-10 [THERMOSTAT * | 116763




FIG.20 WATER PUMP 81

6003-420G-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

c |E262601 clule
28 |16213-711-003-20 PIPE,WATER OUTLET | * |yjggea-| | [ | [
29 |V728-102-005-50 O-RING 0¥ lpekal L Ll
30 |V231-360-802-50 FLANGEBOLT | * | ja%s.|

31 [3747-172-012-00 |[CLAMP,HARNESS D * | 116763 |




82 FIG. 21 COOLING FAN

6003-480C-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

c |E262601 clole

1 [6213-660-006-00 [FAN,COOLING * 1

2 16213-641-004-00 PULLEY,WATER PUMP * .195%57

2A16213-641-004-10 [PULLEY,WATER PUMP * 1957153. 1

3 16213-669-002-00 [SPACER,FAN/39 * 1

4 [6209-030-041-00 BOLT * 4

5 * 1

6213-671-003-00 BELT VHMO034




FIG. 22 INJECTION NOZZLE

83

24-2A A ;
S %“7:““ AN 3A
@;—‘ - n
1A @
18 | —
O
L ;,
2 ‘ ]
B
—/ ° © X
®)
@q -
6003-501C-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T| O [R REMARKS
c |E262601 clule
,,,,, 1 16215-300-005-00 NOZZLE,INJ.ASSY | * |03 | | | |FIG 029
1A 6215-300-030-00 INJECTIONNOZZLE ASSY | * |.j4080| | | | |FIG 030
1B |6215-300-037-00 INJECTIONNOZZLE ASSY | * |i4083-| | | | |FIG 031
,,,,, 2 |6215-315-002-00 GASKET\NOZZLE | *| 2 | | [ | [
3 [6215-410-035-10 [PIPE,INJ * 15451,04
8A|6215-411-111-00 PIPEANJECTION ASSY | * |yseq0s-| | | | |
,,,,, 4 16215-410-036-10 PIPEINJ | *lgegoql L | oLl
4A|6215-411-112-00 PIPE/INJECTION ASSY | * |yseg0s| | | |




84

6003-510F-0100

FIG. 23 INJECTION PUMP

5-26

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|[R REMARKS
C E262G01 cllp

1 |6215-600-057-00 [PUMP,INJ ASSY * | oiisn FIG 032
1A|6215-600-057-10 INJECTIONPUMP ASSY * | o117 1 FIG 032
2 16219-752-011-00 |SHIM/INJECTTON P/0.1 * | ognnas

3 [6219-752-012-00 |[SHIM/INJECTION P/0.2 * | ognias
3A[16219-752-036-00 [SHIM/INJECTIONPUMP * | o yacie-

4 [6219-752-013-00 [SHIM/INJECTION P/0.3 * | oyaman

4A [6219-752-037-00 [SHIM/INJECTIONPUMP * | o 2646-

5 [6219-752-014-00 |SHIM/INJECTION P/0.4 e

5A [6219-752-038-00 [SHIM/INJECTIONPUMP * | o 4a06-

6 [6219-752-015-00 [SHIM/INJECTION P/0.5 * | .o00505
6A[(6219-752-039-00 [SHIM/INJECTIONPUMP S

7 16209-056-001-00 [BOLT/M6X18 * 4

8 [6215-621-004-10 SHAFT,CAM/INJ.PUMP * | o06838

8A 6215-621-004-20 CAMSHAFT/INJPUMP * 20681'%9' 1

9 [6212-524-002-00 |GEAR,INJ PUMP * | 07804

9A [6212-524-002-10 [GEARINJECTIONPUMP * |-208021 1

9B |6212-524-002-20 [GEARINJECTIONPUMP * | 208082- 1

10 [6908-000-716-00 KEY * | oostsn
10A|6209-730-005-00 KEY/07X05X09 * | 005581

11 |V600-110-620-30 BEARING,RB/6203 * 1

12 |V600-110-600-40 BEARING,RB/6004 * 1

13 |6212-535-002-00 [PLATE THRUST INJPUMP | * 1

14 |6901-910-612-00 BOLT,SEMS/M6X12 * 1

15 |6215-520-001-00 [FLYWEIGHT * 1

16 |{6209-030-043-00 BOLT/M6X10 * 3

17 |6215-526-001-10 PIECE THRUST * | 11501
17A16215-526-004-00 THRUSTPIECE * | 11700

18 |6215-541-001-00 [ARM,FLOATING * | cedos
18A6215-541-001-10 ARM/FLOATING COMP * | 156a00- 1

19 |6215-543-003-20 [LINK/CONTROL * !




FIG. 23 INJECTION PUMP 85

23 5-26

6003-510F-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |E262601 clulp
20 |6215-542-002-00 PIN,CONTROLLINK | *| ' | | | | |
.21 |V710-140-004-00 RING,SNAP/4E | *| A N O O
.22 16215-549-003-00 SPRING,SETTING | *| ) A N O O
23 |6215-531-005-00 SPRINGGOVERNOR | *| * | | | | |
24 |6215-541-003-10 [LEVER,CONTROL * 1
.25 16209-044-001-00 BOLT/M6X18 | *| i A N O O A
26 [6909-111-406-00NUT | *| 2| | | ||
.27 |V720-101-900-80 O-RING/PS8 | *| A N O O
.28 16209-580-002-10 SPRINGRETURN | */| ) A N O O
29 [6215-549-021-00 [PLATE,CONTROL VALVE * .195§82
29A|6215-549-021-10 PLATE(CONTROLLEVER) | * |ygsggs.| |1} | |
30 |6215-549-007-00 ARM,CONTROL | *|yyegs| | | | |
30A|6215-549-007-10 ARM/CONTROL | *lyj94e7-| (1| | |
.31 16909-110-406-00 NUT I\ *0 oL
32 |V411-260-006-00 WASHER / M6 * 1
.33 |V401-160-006-00 WASHERSPM6 | *| i A I O O
34 |6215-549-008-00 |SPRING,STARTING | *|aggas| | | | |




86

6003-550F-0100

FIG. 24 FUEL PIPE

FIG.23

(NO. 121250~)

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

E262GO01

A= -

moN

G
R
P

REMARKS

1 |6215-412-001-20 CONNECTOR/FUEL

1

J062-076-082-00 |CLIP/HOSE/7.6-8.2

! %[ X!k %k X X|OTWR

J062-062-067-00 |[CLIP/HOSE/6.2-6.7

2 16209-360-010-00 [HOSE,RUBBER 121349
2A|6215-411-079-10 [PIPE/FUEL 121950-
3 |6509-360-912-10 [HOSE,RUBBER 1
4 |6515-419-014-00 [CAP 121349
5 1
6

1
-121249




FIG. 25 ADAPTER

FI1G.23

87

6003-560J-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

c |E262601 clule
,,,,, 1 16215-541-002-10 ARMTENSION | * | ' | | @
,,,,, 2 [6215-549-029-00 PINADAPTER | *| Y | |\ |
,,,,, 3 |V710-140-004-00 RING,SNAP/4 E * !




88

FIG. 26 ELECTRIC (1)

6003-801G-0100,6003-801G-0200

6901-911-025-00

BOLT

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O |R REMARKS

C E262G01 cllp

1 |6281-200-016-00 GENERATOR  ASSY * | 30576 FIG 035

1A|6281-200-005-00 GENERATOR ASSY * | sogn- FIG 034

2 [6213-674-006-10 [PLATE/ADJUST * | 1osta0

2A (6213-674-006-20 [PLATE/ADJUST * | oniui- 1

3 |V231-360-802-00 FLANGEBOLT *

4 [1373-121-001-00 WASHER/9X22X2 * 1

5 |V233-361-007-00 FLANGEBOLT * 1

6 [6909-110-410-00 NUT/M10 * 1

7 16281-100-003-00 [STARTER ASSY * 150352 FIG 033

7A16281-100-003-10 [STARTER ASSY * 15935s- 1 FIG 033
*




FIG. 27 ELECTRIC (2) 89

6003-820E-0100,6003-820E-0200

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |E262601 clulp
,,,,, 1 16281-971-001-10 SWITCH/OILPRESSURE | *| ' | [ | | |
,,,,, 2 |6582-450-014-00 [SWITCH,THERMETER | *| ' | | | | [
,,,,, 3 16281-410-002-20 PLUGGLOW | *ljgeesl | | | |
3A16281-410-010-00 GLOWPLUG | *losges| | | | |
3B[6281-410-023-00 GLOWPLUG * 2252296.
,,,,, 4 16219-732-008-00 [CONNECTOR,GLOWPLUG | *| * | | | | [
,,,,, 5 /6281-910-001-00 SOLENOID | *| ‘| | | | |
,,,,, 6 [6209-630-002-10 GASKET [ *| Y | | |
,,,,, 7 |V230-360-601-20 FLANGEBOLT | *| * | | | | |
8 |3748-172-007-00 |CLAMP,7 * 1869{10.
9 [6281-920-001-00 RELAY,SOLENOID * 1




20 FIG. 28 REPAIR PARTS (OPTION)

6003-999B-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E262GO01

moN

REMARKS

6287-810-006-20

REPAIR/ENGINE SET

1

6212-569-002-00

SEAL,OIL

6211-141-018-10

GASKET,CYL HEAD

4
1
1

6211-173-004-00

SEAL,CYL COVER

6909-572-008-00

PACKING

6209-572-002-00

GASKET

2
-205280
-221570

6209-572-003-00

GASKET

6214-115-002-20

GASKET

221571
1

6214-145-006-10

GASKET EXHAUST MANIF

Juy

6211-258-001-00

SEAL,BEARING CAP

-

6211-258-002-00

SEAL,BEARING CAP/7

2

6209-625-001-00

SEAL,OIL

1
-185645
1

10A

6209-625-012-00

OILSEAL

11

6211-292-001-20

GASKET/COVER

185646~
1

12

6209-625-002-00

SEAL,OIL

13

6209-920-002-00

PACKING

14

6211-312-001-30

GASKET/GEARCASE

15

6211-312-002-30

GASKET/PLATE

16

V720-102-401-50

O-RING/P15

17

6213-614-003-10

GASKET/WATER PUMP

18

6213-614-006-10

GASKET/SPACER

19

6213-743-002-10

GASKET/HOUSING

20

V723-102-005-50

O-RING

21

6209-630-002-10

GASKET

[ e e T = T VIR = Y -1 =

22

6209-500-003-00

WASHER/08X14X01

=-H-Bi--H--Hi--2{--H--H--H--H--1{-- - H--H--H--1{--B--H--F-- H--11--H--H--H--H--1 o R A%




FIG. 29 COMPONENT PARTS
FOR 6215-300-005-00 ON Fig.22

91

6215-300-005-0B
S |TYPE OF MODEL
KEY PART CODE DESCRIPTION P REMARKS
c |E262601
,,,,, 1 |6215-311-005-00 NOZZLE | * |89
,,,,, 2 |6215-330-007-00 HOLDER,NOZZLE ASSY | * |.15:340| |
,,,,, 3 16215-342-002-00 [SPRINGSEAT | * |58
,,,,, 4 16215-343-002-00 SPRING,NOZZLE | * |lisBse|
5 |6215-345-044-00 |[SHIM/0.10 121549
,,,,, 6 |6215-345-045-00 SHIM/0.20 12340
,,,,, 7.16215-345-046-00 SHIM/O.30 121340
,,,,, 8 16215-345-047-00 SHIM/0O.40 121340
,,,,, 9 |6215-345-048-00 SHIM/0O50 121340] |
10 |6215-345-049-00 [SHIM/0.52 121%49
11 16215-345-050-00 SHIM/0.54 sl L
12 [6215-345-051-00 SHIM/0.56 [ *lgp8l | | [ |
13 16215-345-052-00 SHIM/0O.58 ey N A A O
14 16215-345-053-00 SHIM/O.80 ey I A A
15 |{6215-339-002-00 SPACER 121%49
16 16215-332-002-00 NUT,RETAINING el oL
17 16215-359-003-00 GASKET el oL
18 16215-355-003-00 EYE STS5 77 I N N N E
19 [6215-359-004-00 NUT I *lgpdel | | [ |




92 FIG.30 COMPONENT PARTS
FOR 6215-300-030-00 ON Fig.22

6215-300-030-0

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|[R REMARKS
C E262G01 clL|p
1 [6215-330-021-00 HOLDER/NOZZLE ASSY * | 140229
2 [6215-342-002-00 [SPRINGSEAT * | 40299
3 |6215-343-002-00 |[SPRING,NOZZLE * | 140809
4 16215-345-044-00 [SHIM/0.10 * | s0o20
5 |6215-345-045-00 [SHIM/0.20 * | 140509
6 |6215-345-046-00 [SHIM/0.30 * | 140229
7 16215-345-047-00 [SHIM/0.40 * | 140229
8 |6215-345-048-00 [SHIM/0.50 * | 140529
9 |6215-345-049-00 |[SHIM/0.52 * | 140899
10 |6215-345-050-00 [SHIM/0.54 * | 1a0220
11 |6215-345-051-00 SHIM/0.56 * | 140829
12 |6215-345-052-00 SHIM/0.58 * | s0e20
13 |6215-345-053-00 |SHIM/0.80 * | 140229
14 [6215-339-002-00 |[SPACER * | 140229
15 |6215-332-002-00 [NUT,RETAINING * | 140800
16 [6215-359-003-00 (GASKET * | 40229
17 [6215-359-004-00 NUT * | 140529
18 |6215-311-005-00 INOZZLE * | 0820




FIG. 31 COMPONENT PARTS
FOR 6215-300-037-00 ON Fig.22

—

-
o |—
12—?
13—
14—@
8-
i

5

18
17

16

93

6215-300-037-0E
S [TYPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T| O [R REMARKS
¢ |E262601 clLlp
,,,,, 1 |16215-330-022-00 HOLDER/NOZZLE ASSY | * |ysods0-| | | | |
,,,,, 2 [6215-345-044-00 SHIM/0.10 | *lyedol L | L Lo
,,,,, 3 |6215-345-045-00 |SHIM/0.20 U * el | L Ll
,,,,, 4 16215-345-046-00 SHIM/0.30 | *lyedso| | [ | [
5 [6215-345-047-00 |SHIM/0.40 * | 140830-

,,,,, 6 |6215-345-048-00 SHIM/0.50 | *lyease| | || |
,,,,, 7 16215-345-049-00 SHIM/0.52 I *lyedol | L ||
,,,,, 8 |6215-345-050-00 SHIM/0.54 | * |80 | | | |
,,,,, 9 |6215-345-051-00 [SHIM/0.56 | *lyedo| L | L |

10 [6215-345-052-00 [SHIM/0.58 * | a08h0-
11 |6215-345-053-00 SHIM/0.80 | * ljegsel | Ll L
12 16215-343-002-00 |[SPRING,NOZZLE | * ly40830- | | | |
13 |6215-342-002-00 SPRINGSEAT | * lyegso.| | | | |
14 |6215-339-004-00 SPACER | *lyegel L |l

15 {6215-332-006-00 NUT/NOZZLERETAINING * | 080
16 |6215-8311-005-00 NOZZLE | *lyoegso| | [ | [
17 |16215-359-003-00 GASKET I * gl Lo
18 |6215-859-004-00 NUT I *bggel | L Lo




94

6215-600-057-1H

FIG. 32 COMPONENT PARTS
FOR 6215-600-057-10 ON Fig.23

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E262GO01

A= -

moN

~ 7 Q

REMARKS

6215-611-003-00

HOUSING PUMP

1

6215-631-004-00

PLUNGER ASSY

6215-641-002-00

VALVE,DELIVERY

6215-643-003-00

SPRING,DELIVERYVALVE

6215-649-003-00

GASKET

6215-644-003-00

HOLDER,DELIVERYVALVE

2
2
2
2
2

6215-649-004-00

O-RING

6215-649-004-10

ORING

2
-211460
2

6215-635-002-00

SLEEVE,FRANGE

211461-
2

6215-649-005-00

PIN

6215-649-006-00

O-RING

-211460

6215-649-006-10

ORING

6215-649-007-00

SCREW

4
211461-
4

6215-622-002-00

TAPPET

6215-629-017-00

PIN

6215-629-019-00

RING SNAP

6215-634-002-00

SPRING,PLUNGER

6215-639-006-00

SEAT,SPRING

6215-639-007-00

SEAT,SPRING

6215-629-020-00

PLATE/T=1.80

6215-629-021-00

PLATE/T=1.85

6215-629-022-00

PLATE/T=1.90

6215-629-023-00

PLATE/T=1.95

6215-629-024-00

PLATE/T=2.00

6215-629-025-00

PLATE/T=2.05

6215-629-026-00

PLATE/T=2.10

6215-629-027-00

PLATE/T=2.15

6215-629-028-00

PLATE/T=2.20

6215-629-029-00

PLATE/T=2.25

6215-629-030-00

PLATE/T=2.30

LR SN R S IR R R REE BEE JEE REE REE REE NEE JEE EEE REE NN NEE NEE REE NEE JEE REE IR AR REE REE NEE N (@Na-N )

L T S T T Y B T e ) B T I I TR B TR XY




FIG. 32 COMPONENT PARTS
FOR 6215-600-057-10 ON Fig.23

95

6215-600-057-1H
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |E262601 clulp
.29 16215-629-031-00 PLATE/T=235 | *| i R I T
.30 16215-629-032-00 PLATE/T=2.40 | *| A N O O
.31 16215-629-033-00 PLATE/T=2.45 | *| ) A N O O
.32 16215-629-034-00 PLATE/T=250 | *| i A N O O
33 [6215-637-003-00 [ROD CONTROL * 1
34 [6215-612-003-00PLATE [« T 1 [ | [
35 |6215-619-012-00SCREW | *| ¢ | | | | |
36 [6215-635-003-00 |SLEEVE,CONTROL | * |jgdse| | | [ |
36A|6215-635-008-00 CONTROLSLEEVE | *|yedo| | | | |
37 16215-619-013-00 BOLT,EYE * 1
.38 16215-619-014-00 GASKET = |*| S A R O
39 [6215-619-015-00BOLT | Lo
40 (6215-619-016-00 GASKET * 1




%6 FIG. 33 COMPONENT PARTS
FOR 6281-100-003-10 ON Fig.26

6281-100-003-1D

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E262GO01

A= -

moN

~ 7 Q

REMARKS

6281-111-002-00

YOKE/STARTER

1

6281-116-002-00

STARTER KIT

6281-121-003-00

ARMATURE

6281-129-010-00

BEARING,BALL

6281-129-011-00

BEARING,BALL

6281-124-001-00

STARTER KIT

[T =N I =Y S )

6281-129-007-00

HOUSING/STARTER ASSY

Q0 ~3!0 OV > 1O IDN -

6281-151-004-00

SWITCH/STARTER ASSY

-159252

>

6281-151-004-10

SWITCH/STARTER ASSY

=N

159253-

©

6281-118-001-00

HOLDER ASSY

-

—
o

6581-117-007-00

SPRING,BRUSH

—
—

6281-115-004-00

FRAME/STARTER END

-
N

6581-123-011-00

PINION,STARTER

-
(VY]

6581-129-099-00

RORA

|—l
N

6581-129-100-00

RETAINER

[
(%)

6581-129-092-00

BALL

—
(=2}

6581-129-096-00

SPRING

—
]

6281-129-006-00

SCREW

-
o

6281-129-008-00

BOLT/WS

-
©

6281-129-009-00

SCREW/WS

DO
o

6909-111-508-00

NUT

DN
e

6281-129-019-00

CAP/RABBER

N
DN

6909-150-508-00

WASHER

I\
59

6909-110-408-00

NUT/M8

LR SR SN NI SR BEE BEE REE AR AR RN REE REE NEE NEE EEE REE NEE AR I 2 AR A el Rl

S T T 1= G s TSR S




FIG. 34 COMPONENT PARTS
FOR 6281-200-005-00 ON Fig.26
4

97

22
6281-200-005-0B
S [TYPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T| O [R REMARKS
¢ |E262601 clLlp

,,,,, 1 16281-222-004-00 PULLEY /% ljgedbel L L L L
,,,,, 2 [6281-229-002-00 NUT | *lysegrr| Ll L L
,,,,, 3 |6281-229-003-00 COLLOR | * |yt | | | |
,,,,, 4 16281-221-001-00 ROTORASSY | * |igeass| | | | |

4A 16281-221-007-00 ROTOR ASSY * 1863%9.
,,,,, 5 |6281-229-005-00 BEARING | *|jgadag| | | | |
5A|6281-229-004-00 |COVERBEARING | * gy | | | |
,,,,, 6 |6281-229-032-00 BEARING/BALL | * e | | | | |
,,,,, 7 |6281-213-006-00 FRAMEASSY | *|gadag| | | | |

7A [6281-213-018-00 [FRAME/DRIVEEND ASSY * | 1863a9-
,,,,, 8 |6281-229-006-00 PLATE | *lggede| | L L
,,,,, 9 |6281-229-007-00BOLT | *lgsesbel Ll
10 |6281-229-008-00 BOLT 0¥ ljaedel L L Ll
11 |6281-229-009-00 BEARING ¥ |geddagl | L L L

11A|6281-229-033-00 BEARING/BALL * | gaono.
12 [6281-214-003-00 [FRAME [ %y | | [ |
13 |6281-214-004-00|COVER | *laegee| | [ | |
14 |6281-229-029-00 HOLDERASSY | *ljgeahp| | | | |
15 |6281-229-011-00BUSH — |*lgd, 0 [ |1

16 |[6281-217-001-00 HOLDER,BRUSH ASSY * | cedas
16A[6281-217-002-00 HOLDER/BRUSH ASSY | * |jgede | | | | [
17 |6281-215-001-00BRUSH [ *lyde| | | [ |
18 |6281-216-001-00 SPRING | *lede| | [ | |
19 [6281-229-012-00BOLT | *lygede| | | ||

20 {6281-229-013-00 BOLT * | a0t
21 [6281-229-014-00BOLT Il 0 [ 11
22 |6281-229-015-00 BOLT Il |
23 [6281-229-016-00 NUT %l | | [ |
24 |6281-229-017-00 BOLT =l | |

25 [6281-229-018-00 NUT * | e




98

FIG. 34 COMPONENT PARTS
FOR 6281-200-005-00 ON Fig.26
4

22
6281-200-005-0B
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |E262601 cle e
*

26 [6281-271-002-00 REGULATOR  ASSY L30arT-




FIG. 35 COMPONENT PARTS
FOR 6281-200-016-00 ON Fig.26

99

22
6281-200-016-0C
S |TYPE OF MODEL
KEY PART CODE DESCRIPTION P REMARKS
C E262GO01
,,,,, 1 16281-222-004-00 PULLEY | * | s
,,,,, 2 16281-229-002-00 NUT |* | a0
,,,,, 3 16281-229-003-00 COLLOR | * | 1504
,,,,, 4 16281-221-001-00 ROTORASSY | * | a0is
5 [6281-229-005-00 BEARING 130476
,,,,, 6 |6281-229-004-00 COVERBEARING | * | 15037g]
,,,,, 7 16281-213-003-00 FRAME,DRIVE END ASSY | * |.150376]
,,,,, 8 |6281-229-006-00 PLATE | * | 1504
,,,,, 9 16281-229-007-00 BOLT  |* | a0
10 |6281-229-009-00 BEARING 130576
11 |6281-229-008-00BOLT BT I I T O
12 16281-214-003-00 [FRAME BTy ] I I I A
13 16281-214-004-00 |COVER Ty ] M I N A
14 16281-229-010-00 HOLDER ASSsY rrr ] M I I A
15 [6281-229-011-00 BUSH 130576
16 |6281-217-001-00 HOLDER,BRUSH ASSY BT D e A
17 |6281-215-001-00 BRUSH Tt I N N I I
18 |6281-216-001-00 SPRING BT rr] N T A A
19 |6281-229-012-00BOLT as0376) |l
20 [6281-229-013-00 [BOLT 130376
21 |6281-229-014-00BOLT Ty ] I A O
22 |6281-229-015-00BOLT T vr ] M I O A
23 |6281-229-016-00NUT T ] M I I N
24 |6281-229-017-00BOLT BT rr] N T A A
25 |6281-229-018-00 NUT 130576

1
.-130376 |







CHASSIS

1608-097-100-10






FIG. 1 ENGINE BRACKET SYSTEM

103

1631-101 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
¢ |s6153H clLlp
,,,,, 1 |1631-101-210-10 BLACKET/ENGINE/LH | * |aguges| | | | |
,,,,, 2 [1593-101-220-50 BRACKET/ENGINE/RH | * |agiges| | | | |
,,,,, 3 |V203-461-002-00 BOLT/M10X1.25X20 | * laougesc| | | | |
,,,,, 4 |V401-160-010-00 WASHER,SPM10 | *laggee| | | | [
5 |83737-172-011-00 [CLAMP,HARNESS * | 201mma-
,,,,, 6 |1593-101-003-20 INSULATOR | *lagudal | | | |
,,,,, 7.|V304-260-008-00 NUT [\ *ladeal | ||l
,,,,, 8 |V401-160-008-00 WASHER,SPM8 | *lsomsea-| | | | |
,,,,, 9 |3631-221-001-00 CUSHION,PEDAL/RUBBER | * |agids| | | | |
10 |[V301-260-006-00 NUT/M 6 * | 01ms-
11 |V401-160-006-00 WASHER,SPM6 | *lagades:| | | | |
12 |15983-101-009-10 GUIDELHENGINE | * |agugear| | | | |
13 |1593-101-011-10 GUIDE/RHENGINE | * |aggsr| | | | |
14 [1593-101-012-00STOPPER [ *la&s( | | [ |
15 |V211-360-802-50 [BOLT/SP * | 01mks-




104

FIG. 2 ENGINE BRACKET SYSTEM
(EXCEPT M TYPE-No.1-/M TYPE-No.1-301562)

1593-101C-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SG153H

alleNe!

~ 7 Q

REMARKS

1593-101-210-40

BRACKET,ENGINE/LH

-300633

1593-101-210-50

BRACKET/ENGINE/LH

300634-

1593-101-220-40

BRACKET,ENGINE/RH

-300633

1593-101-220-50

BRACKET/ENGINE/RH

300634-

V203-461-002-00

BOLT/M10X1.25X20

V401-160-010-00

WASHER,SP/M10

3737-172-011-00

CLAMP,HARNESS

1593-101-003-20

INSULATOR

V304-260-008-00

NUT

V401-160-008-00

WASHER,SP/M 8

3631-221-001-00

CUSHION,PEDAL/RUBBER

V301-260-006-00

NUT/M 6

V401-160-006-00

WASHER,SP/M 6

1593-101-009-10

GUIDE/LH ENGINE

1593-101-011-10

GUIDE/RH ENGINE

1593-101-012-00

STOPPER

V211-360-802-50

BOLT/SP

LR A EEE R NAE N I 2N AR AR REE N REE R REE R JleNa-R

BN R NN NG O W O OGO




FIG. 3 RADIATOR SYSTEM 105

13
13a &

(ENGINE) . L
(ENGINE) <M S . P
AP LT
) |

%—17 13A

1593-102A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
¢ |SG153H clLlp
,,,,, 1 |1593-102-500-10 RADIATORASSY | *| * |\ | | |
,,,,, 2 |1593-102-502-00/CAP o o* ot oL
,,,,, 3 11598-102-503-00 SHRUOD,FAN | *| ''\ |\ | |
,,,,, 4 |1598-102-504-00 PROTECTOR,FRONT | *| ' | | | | [
5 [1593-102-505-00 [HOSE,VINYL * 1
,,,,, 6 |1593-102-005-30 SEAL(10X10X340) [ *| Y | 0 | |
,,,,, 7.11598-102-011-00 SEAL (10X05X27) | *| Y | o\ Lol
,,,,, 8 |V211-360-802-00 BOLT/SP | *| 4\ o\
,,,,, 9 |1425-621-004-00 HOLDERWJE/9-9 [ *| ' | |\ | | |
10 {1593-102-001-10 [HOSE,RADIATOR/UP * 1
11 {1593-102-002-10 HOSE,RADIATORIW | *| i A O T A
12 |J061-232-040-00 CLAMP/WIRE/32-40 | *| 2 | | | | |
13 |J061-238-046-00 CLAMP/WIRE/38-46 | * |aogdes| | | | |
13A|J061-236-044-00 CLAMP/WIRE/36-44 | * lagodee-| | | | [
14 [1593-102-003-20 [HOSE/270 * 1
15 [1598-102-004-20 HOSE/210 ~ [*| b | | | ||
16 |1560-104-010-40 CONNECTOR | *| Y| | | | |
17 |1424-101-203-00PLUG | *| i R T N A
18 11424-101-204-00 PACKING | *| i O I I O
19 |{V211-360-802-00 BOLT/SP * 1
20 [J061-210-015-00 CLAMP/WIRE/10-15  [*| * | | | | |
21 |11598-102-006-50 PANEL/RADIATOR | *| i O I I O
22 [1593-102-012-00 |SEAL (10X05X130) | *]| i O I I O
23 11598-102-009-10 HOOK,RADIATOR PANEL | * | i O I I O
24 |V363-260-010-00 NUT/M10 * 2
25 |V304-260-010-00 NUT  0*| 2
26 |V411-260-010-00 WASHERM10 | *| 2 | | | | |




106

FIG. 4 MUFFLER AND AIR CLEANER SYSTEM

1593-103B-0100,1593-104A-0100

(ENGINE)

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O |R REMARKS
c |sa1534 clilp
1 {1593-103-500-10 MUFFLER * 1
2 [1593-103-054-00 |[GASKET,MUFFLER * 1
3 |V211-561-002-00 [BOLT/M10X20 * 3
4 [1425-621-004-00 [HOLDER/JE/9-9 * 1
5 |V211-660-802-00 [BOLT/8X20 * !
6 [1593-104-500-00 [CLEANER,AIR ASSY * !
7 11593-104-502-00 [ELEMENT * 1
8 |V271-160-602-50 BOLT/M6X25 * 1
9 |1544-104-204-00 [PACKING * 1
10 |1544-104-205-00 [VALVE * !
11 |V211-360-802-00 BOLT/SP * 1
12 {1593-104-001-40 [HOSE/AIR CLEANER * !
13 |1593-104-004-00 [SEAL,CLEANER * 2
14 |J061-247-055-00 [CLAMP/WIRE/47-55 * 2




FIG. 5 FUEL FILTER AND FUEL HOSE SYSTEM

35-1

12

oAl
(ENGINE) |

1608-105 -0100

28 (ENGINE)

107

KEY

PART CODE

DESCRIPTION

REMARKS

—

6213-200-002-10

1588-105-210-00

FILTER,FUEL

PUMP,FUEL

V210-360-601-60

1593-105-213-10

BOLT(SP)/M6X16

PROTECTOR

1608-105-223-00

1608-105-223-00

PROTECTOR

PROTECTOR

J061-210-012-00

J061-209-011-00

CLAMP/WIRE/10-12

CLAMP/WIRE/09-11

1608-105-003-30

V211-261-002-00

HOSE/06X12X115

BOLT,SEMS

3659-310-004-00

HOSE/07X13X120

S |TYPE OF MODEL
¢ [sa153H
* 1
e e
o R S
i e ot
ot e
* 2
T oo
e ot
e e
T T
* 2
i M e
e S
o S
e e
* 1
ot S
i e e
o e R
e S
* 1
e e
e S
o M ot
o M e —
* 1
e S
o e
e R




108 FIG. 6 BATTERY SYSTEM (EXCEPT M TYPE)

11-% & (FRONT)

1593-112 -0100

TYPE OF MODEL
SG153H

KEY PART CODE DESCRIPTION

A= -
=oN
~ 7 Q

REMARKS

1593-112-200-10 BATTERY/38B20L ASSY !

1427-621-002-10 |CAP,BATTERY

1593-112-510-30 [PLATE,BATTERY

1593-112-051-30 HOLDER,BATTERY

1593-112-002-50 BOLT,BATTERY

V301-260-006-00 INUT/M 6

V211-360-802-00 [BOLT/SP

Q0 ~3!0 OV > 1O IDN -

1593-112-003-20 |CABLE,EARTH

9 11593-112-222-00 BOLT/M06X28

10 |1600-112-232-00 NUT/MO06

11 [V211-260-801-60 BOLT,SEMS (S) M8X16

12 |1593-112-520-10 |CABLE

13 |3652-261-202-00 [LINK,FUSIBLE

14 |1600-112-231-00 BOLT/M06X32

15 |1600-112-232-00 NUT/MO06

16 {1593-623-001-00 GROMMET

17 |3626-276-003-00 |CABLE,WIRE

18 |[V211-361-002-00 BOLT,SEMS

19 |V203-461-002-00 BOLT/M10X1.25X20

20 [V401-160-010-00 WASHER,SP/M10

21 |V411-260-010-00 WASHER/M10

LEEE I SR R S ZEE IE BEE REE REE EEE R EE AR FEE R NEE JEE REE REE AR AR JleNa N2l

LT e B = TR T U Y B e e T e T T o A V- T Y B TR YR SV -

22 |V363-260-008-00 INUT/WASHER




FIG. 7 BATTERY SYSTEM (M TYPE) 109

0—% & (FRO%

1608-112 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
¢ |SG153H clLlp
,,,,, 1 |3660-260-210-30 BATTERY(44B19L)ASSY | *| * | | | | |
,,,,, 2 |1593-112-510-30 [PLATEBATTERY | *| ' | | | | [
,,,,, 3 11598-112-051-30 HOLDERBATTERY | *| '\ |\ |\ | |
,,,,, 4 |1598-112-002-50 BOLT,BATTERY | *| 2 | | | | [
5 |V301-260-006-00 INUT/M 6 * | 4
,,,,, 6 |V211-360-802-00 BOLT/SP x| 3\ N\
,,,,, 7.11598-112-003-20 CABLEEARTH | *| ''| | |\ | |
,,,,, 8 |1593-112-222-00 BOLT/MO6X28 | *| ‘'\ o\ L |
,,,,, 9 |1600-112-232-00 NUTMO6 | *| Y 40
10 |V211-260-801-60 BOLT,SEMS (S) M8X16 * !
11 {1593-112-520-10CABLE | *| i R O N A
12 13652-261-202-00 LINK,FUSIBLE | *| i O I I O
13 11600-112-231-00 BOLT/M0O6X32 | *| i O I I O
14 |11600-112-232-00 NUT/MO6 | *| i O I I O
15 |V304-260-008-00 NUT * 1
16 |V401-160-008-00 WASHER,SPMS8 | *| ' | | | | |
17 11598-623-001-00 GROMMET | *| i O I I O
18 |13626-276-003-00 CABLEWIRE | *| i R T N A
19 |V211-361-002-00 BOLT,SEMS | *| i O I I O
20 |V203-461-002-00 BOLT/M10X1.25X20 * 1
21 [V401-160-010-00 WASHER,SPM10 [ *| * | | | | |
22 |[V411-260-010-00 WASHERM10 [ *| * | | | ||




110

FIG. 8 ACCELERATOR SYSTEM

5
(ENGINE)
4
7
\
\/ I 5A
- B
1593-117A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O |R REMARKS
c |sa1534 clilp

1 [1593-117-200-20 |[CABLE/ACCELERATOR * 1
2 11593-117-510-20 LEVER,AXLE * 1
3 [1593-117-001-40 [PLATE,AXLE * 1
4 |V210-360-601-60 [BOLT(SP)/M6X16 * 2
5 [4106-105-303-00 [KNOB * | a01366
5A(1646-116-051-00 (GRIP/THROTTLE * | a01vsa
5B|1646-116-051-10 [GRIP/THROTTLE * | 201735 1
6 [1593-117-003-10 [SPRING,DISK * 1
7 |V304-260-010-00 [NUT * 2
8 |V411-260-010-00 WASHER/M10 * !
9 [1600-505-007-00 [LINING/13X50X3 * 1
10 |V411-260-006-00 WASHER / M6 * 1
11 |V500-162-501-50 [PIN,SPLIT/2.5X15 * 1




FIG. 9 DRIVE SHAFT SYSTEM

1608-122 -0100

111

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
¢ |SG153H clLlp

,,,,, 1 11593-122-051-00 |COUPLING | *| *t /| | |
,,,,, 2 |1608-122-004-00 COVER/COUPLING [ *| ' | | | | |
,,,,, 3 |V201-460-804-50 BOLT/M8X45 | *| 2 | | | | |
,,,,, 4 |V401-160-008-00 WASHERSPMS8 | *| 2| | | | [
5 [1608-122-003-00 [PLATE,STOPPER * 1
,,,,, 6 |1608-122-200-50 JOINT UNIVERSALASSY | * |a09oa| | | | |
_6A|1608-122-200-60 JOINT/UNIVERSAL ASSY | * |agugpa-| | ) I I
,,,,, 7.11608-122-210-20 JOINTYHST/F__ COMP | * |aoidee| | | | |
_TA|1608-122-206-00 FLANGEYOKE ASSY | * |aobea| | | | |
7B|1608-122-206-10 FLANGEYOKE ASSY * | 01000 3
,,,,, 8 11608-122-220-20 JOINT/HST/R COMP | * |aoides| | | | |
8A|1608-122-207-00 SHAFTYOKE  ASSY | * laguger-| | | | |
,,,,, 9 |8592-011-204-00 JOURNALKIT | *|an8e| | | | |
_9A|8654-101-230-00 JOURNALCROSSE ASSY | * |aguger-| | | | |
10 |[8654-101-232-00 (GREASENIPPLE * | 201987
11 |8654-101-233-00 SURCLIP/HOLE | *lagaee| | | | |
12 |V705-140-020-00 RING,SNAP/20C | *|aoes| | | | |
13 |V201-460-802-00 BOLT/M8X20 | *lagdsal | | | |
18A|V201-460-802-50 BOLT/M8X25 | *lagygkar| | | | |
14 |V304-460-008-00 NUT/MS8 * !
15 [1608-122-002-10 [FANHST) [ *| | | | ||
16 |V210-260-601-20 BOLT/S | *| S I A A O
17 [1608-122-230-10 JOINT,CAPLING [ *| * | | | ||
18 |1416-209-005-00BOLT | *| 2 | |
19 |V401-160-008-00 WASHER,SP/M 8 * 2
20 WIRE | *| i O I I O




112

FIG. 10 TRANSMISSION CASE SYSTEM

1608-201 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SG153H

A= -

alleNe!

~ 7 Q

REMARKS

1608-201-001-40

CASE/TRANSMISSION LH

1

V653-430-403-00

BEARING,NR/TA3030Z

V705-140-042-00

RING,SNAP/42 C

V744-130-420-80

SEAL,OIL/TC30428

V740-130-420-80

SEAL,OIL

3737-113-005-00

PIN,KNOCK

1
1
1
1
2
1

V251-261-004-5D

BOLT/STUD/SEAL

Q0 ~3!0 OV > 1O IDN -

1608-201-002-30

CASE/TRANSMISSION RH

>

1608-201-002-40

CASE/TRANSMISSION/RH

1
'301{)14
301515~

©

V653-430-403-00

BEARING,NR/TA3030Z

—
o

V705-140-042-00

RING,SNAP/42 C

—
—

V744-130-420-80

SEAL,OIL/TC30428

-
N

V740-130-420-80

SEAL,OIL

-
(VY]

1608-201-004-20

METAL,BRAKE

'—l
N

V744-120-350-70

SEAL,OIL/TC20357

[
(%)

V721-103-104-50

O-RING/G45

[y
(2]

V211-260-801-60

BOLT,SEMS (S) M8X16

[ N e T = T o T

—
]

1608-201-005-10

SHIM(BRAKE METAL)

-301848

17A

1608-201-005-10

SHIM(BRAKE METAL)

301849-

18

V201-260-809-50

BOLT/M 8X95

-301394

18A

V201-260-809-50

BOLT/M 8X95

301395-

19

V211-260-803-00

BOLT,SEMS

20

V211-260-804-00

BOLT,SEMS

21

V401-160-008-00

WASHER,SP/M 8

22

V201-260-810-50

BOLT/M 8X105

-302197

22A

V201-260-810-00

BOLT/M 8X100

23

2137-223-004-00

ADAPTER(STRAIGHT)

1
302198-
1

24

7955-201-026-00

PLUG,DRAIN (1/4)

[y

25

1608-201-200-20

PLATE,FILLER COMP

-y

26

V211-260-802-00

BOLT/S

LR SR R S R REE RN REE BEE JEE REE REE REE NEE JEE REE REE NEE B JEE REE AR REE REE AR BEE NEE REE REE N (@Na-N )

Juy




FIG. 10 TRANSMISSION CASE SYSTEM

113

1608-201 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
¢ |s6153H clilp
27 11608-201-006-20 [HOSE/360 | *| e
28 [1608-201-013-00 SPRING(HC135) | *| i O I I O
29 [J061-114-024-00 CLAMP/WORM/14-24 | *| * | | | ||
30 |1608-201-008-10 HOSE/320 | *| i O I I O
31 |J062-104-111-00 |[CLIP/HOSE/10.4-11.1 * 2
232 ]2111-101-011-00 PLUGOIL. | *| i O I I O
33 |83631-353-001-10 ADAPTER(LOWPRESS) | *| i O I I O
34 |V201-461-003-00 BOLT/M10X30 | *| i A N T O
85 |V401-160-010-00 WASHER,SPM10 | *| * | | | | |
36 [1608-201-011-20 [PLATE/CASE * 1
87 |V211-561-002-00 BOLT/M10X20 | *| s I A e N
38 |V211-561-001-60 BOLT(S)7 * 2




114 FIG. 11 TRANSMISSION GEAR SYSTEM

1608-203 -0100

TYPE OF MODEL
SG153H

KEY PART CODE DESCRIPTION

A= -
=oN
~ 7 Q

REMARKS

1608-203-200-00 (GEAR,BEVEL/T12-45SET 1

1593-203-058-20 |COLLAR/25X35X02

V704-140-025-00 RING,SNAP/25 C

1608-203-002-30 HUB,SEAL/INPUT

V721-103-103-00 |O-RING/G30

V721-103-104-50 |O-RING/G45

V600-110-600-50 BEARING,RB/6005

Q0 ~3!0 OV > 1O IDN -

1608-203-003-20 |GEAR/SPUR 15

9 |V600-110-620-40 BEARING,RB/6204

10 [V600-110-620-50 BEARING,RB/6205

11 [1608-203-210-00 (GEAR(T12-40)

12 |V600-110-630-50 BEARING,RB/6305

%%l k| ki %k X! X k| k! X! X! X! XOWR

LT S e B e R T I = | VI S YR S V=

13 |[V600-110-630-40 BEARING,RB/6304




FIG. 12 HST (1) SYSTEM 1o

PG
ANA—FIG. 10

>

(FRONT)

Fat
59

1608-205 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
¢ |s6153H clilp
,,,,, 1 /1608-205-200-10 HST ~ ASSY | *| ‘o 0 | |\
,,,,, 2 |1608-205-260-00 CYLINDERBLOCK ASSY |(*| 2 | | | | |
,,,,, 3 11608-205-263-00 RETAINERPLATE | *| 2 | | | | |
,,,,, 4 |1608-205-264-00 RETAINERHOLDER [ *| 2 | | | | |
5 [1608-205-265-00 [PIN * 6
,,,,, 6 |1608-205-266-00SPRING | *| 2| | | |\ |
,,,,, 7 11608-205-267-00 SPRINGHOLDER | *| 2 | | | | {
,,,,, 8 |1608-205-268-00 WASHER | *| 2| | | | |
,,,,, 9 |1608-205-269-00 SNAPRING [ *| 2| | | | |
10 [1608-205-280-00 CHARGEPUMP ASSY * 1
11 |{1608-205-283-00PIN | *| i R O N A
12 11608-205-284-00 SEALOIL, | *| i O I I O
13 11608-205-285-00 O-RING | *| i O I I O
14 |V705-140-030-00 RING,SNAP/30C | *| i O I I O
15 |1608-205-201-00 |CASE * 1
16 |1608-205-202-00 PORTBLOCK | *| i I I I O
17 11608-205-203-00 SLANTBOARD/P | *| i O I I O
18 11608-205-204-00 [VALVEPLATE =~~~ | *| i R T N A
19 11608-205-205-00 [VALVEPLATE | *| i O I I O
20 [1608-205-206-10 [SHAFT/P * 1
21 11608-205-207-00 SHAFTM | *| i I I I O
22 11608-205-208-00 THRUSTPLATE | *| S A N T T
23 11608-205-209-00 [TRUNNIONPIN | *| i O I I O
24 [1608-205-211-00 [TRUNNIONPIN [ *| | | | | |
25 {1608-205-212-00 |[COLLAR * 1
26 |11608-205-213-00 BALLBEARING | *| i O I I O
27 11608-205-214-00 BALLBEARING | *| i O I I O
28 11608-205-215-00 NEEDLEBEARING | * | S A N T O
29 |1608-205-216-00PIN | *] S A N T T
30 |1608-205-217-00 BUSH * 2




116

1608-205 -0100

FIG. 12 HST (1) SYSTEM

(FRONT)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SG153H

A= -

alleNe!

~ 7 Q

REMARKS

31

1608-205-218-00

PLUG

2

32

1608-205-219-00

STEELBALL

33

1608-205-221-00

UNLOADINGVALVE

34

1608-205-222-00

VALVE RELIEF

35

1608-205-223-00

SPRING

36

1608-205-224-00

SPRING

37

1608-205-225-00

SPRINGPIN

38

1608-205-226-00

COVER

39

1608-205-234-00

SOCKET-HEADBOLT

40

1608-205-235-00

PLUG

41

1608-205-236-00

DRIVESCREW

42

1608-205-237-00

PIN

43

1608-205-238-00

PLUG

44

1608-205-239-00

VALVE

45

1608-205-241-00

PLUG

46

1608-205-242-00

ORIFICE

47

1608-205-243-00

SPRING

48

1608-205-244-00

SPRINGHOLDER

49

1608-205-245-00

PLUG

50

1608-205-246-00

SPRING

51

1608-205-247-00

PLATE

52

V705-140-052-00

RING,SNAP/52 C

53

V705-140-040-00

RING,SNAP/40 C

54

V704-140-020-00

RING,SNAP/20C

55

V580-140-401-00

PIN/SPRING

56

V705-140-030-00

RING,SNAP/30 C

DN R D D D =D DN DN DN NN DN DN NN 0o NN =N

57

1608-205-290-00

SEALKIT

1
301511-
1

58

1608-205-284-00

SEAL,OIL

59

1608-205-227-00

OILSEAL

301511-
1

60

1608-205-228-00

OILSEAL

LR SR R N IR R R REE AR JEE REE REE REE NEE JEE REE REE NN NEE NEE REE NEE R EEE R AR R R MR N (@Na-N )




1608-205 -0100

FIG. 12 HST (1) SYSTEM

117

(FRONT)

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |SG153H clL|p
61 11608-205-229-00 SEALOIL. | *| i R I T
62 11608-205-231-00 GASKET | *| A N O O
63 |1608-205-285-00 O-RING | *lagdy| | | | |
64 11608-205-232-00 O-RING | *| i A N O O
65 |V720-111-900-80 |O-RING/P8 * 1
66 [1608-205-233-00 [BONDEDSEAL [ *[ 2| | [ | [~
67 [V720-112-401-10RING/O  [*| 2| | | ||
68 [V211-261-004-50 BOLT(S)M10X45 [ *| 3| | | [ |
69 |V401-160-010-00 WASHER,SPM10 [ *| Y | f L L |
70 [V304-260-010-00 INUT * 1




118

1608-206 -0100

FIG. 13 HST (2) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SG153H

A= -

alleNe!

~ 7 Q

REMARKS

1608-206-200-30

PIPE/SUCTION

1

V720-102-401-80

O-RING/P18

V720-102-402-20

O-RING/P22

1608-206-001-00

BOLT(CONNECTER/PF1/2

V211-260-802-00

BOLT/S

1435-201-220-00

FILTER,SUCTION(HST)

V720-103-502-40

O-RING/P24

Q0 ~3!0 OV > 1O IDN -

V720-103-502-60

O-RING/P26

V211-360-801-60

BOLT,SEMS (SP)

1608-206-210-20

PIPE/BOOST

V720-102-401-80

O-RING/P18

V211-260-802-00

BOLT/S

V210-260-602-00

BOLT/S

K211-012-000-00

VALVE,COUNTROL

FIG 051

V201-260-806-00

BOLT/M 8X60

V363-260-008-00

NUT/WASHER

3664-351-006-00

HOSE ASSY

[T | B N T Y N T T XY B s e e B

-300856

2161-439-220-10

HOSE(620)

1
-301993

1705-408-350-00

HOSE/HYDRO/610 ASSY

1608-206-240-00

ADAPTER(908)ORIFICE

1
301994-
1

1608-206-241-00

ORIFICEBOLT/2.2

3768-185-022-10

ADAPTER(908/PUMP)

K182-032-000-00

CYLINDER ASSY

K182-032-001-00

PISTON

K182-002-002-00

STOPPER,PISTON

K182-032-002-00

ROD PACKING

K182-032-003-00

DUST/SEAL

1608-206-002-00

PIN (14X54)

V411-260-014-00

WASHER,PL/M14

V500-163-002-50

PIN,SPLIT/3 X25

LR SN R N JEE R R REE BEE JEE REE REE REE NEE JEE REE REE NEE NN NEE BEE NEE TN REE IR AR REE R NEE N (@ Na-N )

L - L T Y e B e N




FIG. 13 HST (2) SYSTEM 19

1608-206 -0100

S [TYPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
¢ [sa153H PRI
29 |V500-164-003-00 [PIN,SPLIT/4 X30 | *| e
30 [1608-206-004-00 ADAPTER(FILTER/B) | *| i O I I O
81 [3631-353-002-10 ADAPTERMHIGHPRESS) | * |aoeggal | | | |
31A|P117-501-250-00 ELBOW ASSY | *laocges|l | | | {
31B|1689-502-250-00 |ADAPTER/L/G3/8 ASSY * qmqlgq.
82 |V720-112-401-40 O-RING/P14 | *laoegpa| | | | |
33 11608-206-005-00 HOSE/HYDRAULIC/350 | * | i O I I O
34 |3667-354-220-10 [FILTER ASSY | *lacoses| | | [ |
34A11608-206-250-00 [OIL/FILTER ASSY | * lao08e-] | | | |
35 |3667-354-240-00 |[CARTRIDGE/80 ASSY * .qnml;gq
*

35A(1608-206-260-00 CARTRIDGE ASSY | *| so0esa-| | | |




120

24

§ —PLEASE SEE NEXT PAGE

30

1608-207 -0100

FIG. 14 HST (3) SYSTEM(1/3)

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

SG153H

A= -

alleNe!

~ 7 Q

REMARKS

1608-207-200-30

PLATE,TRANON

1

V580-140-602-50

PIN,SPRING/6 X25 W

WIRE

V201-260-803-50

BOLT/M 8X35

V304-260-008-00

NUT

1608-207-210-20

PIN(NEUTRAL)

1608-207-011-00

ROD(NEUTRAL)

Q0 ~3!0 OV > 1O IDN -

V411-260-010-00

WASHER/M10

9 |V500-163-002-00

PIN,SPLIT/3 X20

10 |[V411-260-012-00

WASHER /M12

11 |V304-260-010-00

NUT

12 11608-207-220-20

LOCK(NEUTRAL)

13 |[V411-260-012-00

WASHER /M12

14 |V500-163-002-00

PIN,SPLIT/3 X20

15 |3656-115-001-00

SPRING(HE085)

16 |1608-207-230-00

PLATE(HOOK) COMP

17 |1608-207-012-00

COLLAR(12X16X12)

18 |[V411-260-012-00

WASHER /M12

19 |[V500-163-002-00

PIN,SPLIT/3 X20

20 [3631-671-003-00

SPRING,ROD COVER

21 |1608-207-280-10

PLSTE(I/22X134)COMP

22 |V411-260-008-00

WASHER,PL/M 8

23 |V500-163-001-50

PIN,SPLIT/3 X15

24 1|1608-207-240-20

ARM(HST/F) COMP

25 |V762-150-000-00

NIPPLE,GREASE/B-M6F

26 |V401-160-006-00

WASHER,SP/M 6

27 11608-207-310-00

ROD(HST/F)COMP

28 [1608-207-004-10

PLATE(L/22X100)

29 |[V411-260-008-00

WASHER,PL/M 8

30 |[V500-163-001-50

PIN,SPLIT/3 X15

LR SR R A IR R R REE BEE JEE REE REE REE NEE JEE REE REE NN NEE NEE REE NEE NN ZEE IR AR R R NEE N (@Na-N )

T S T e e B T T o T e R L L e e e R T T - B T o T YA = B T CYRR ST




b
§ —PLEASE SEE NEXT PAGE

1608-207 -0100

FIG. 14 HST (3) SYSTEM(2/3)

121

KEY PART CODE

DESCRIPTION

REMARKS

V304-260-010-00

V411-260-020-00

WASHER/M20

V500-163-003-00

V500-163-001-50

[PIN,SPLIT/3X30

V304-260-010-00

1608-207-270-10

SHAFT(HOOK)

V411-260-014-00

V201-260-805-00

WASHER,PL/M14

BOLT/M 8X50

V411-260-008-00

V304-260-010-00

WASHER,PL/M 8

V411-260-008-00

1608-207-008-00

PIN (10X70)

S |TYPE OF MODEL
¢ [sa153H
* 2
e R
o e S
ot ot
ot e
* 1
e S
o S
o T
o oo
* 2
i M e R
o oo
e oo
e ot
* 1
ot S
ot e
ot R
e S
* 2
o oo
e S
i M ot
o M e —
* 1
o S
e e
e e
o M S




122

FIG. 14 HST (3) SYSTEM(3/3)

1608-207 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SG153H

A= -

moN

REMARKS

61

1608-207-009-20

PLATE(I/20X122)

1

62

V211-360-801-60

BOLT,SEMS (SP)

* OO~ ®»

2




FIG. 15 HST (UNLOAD) SYSTEM

1608-208 -0100

123

S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|0o|R REMARKS

¢ |s6153H clLlp
,,,,, 1 [1608-208-200-10 LEVER/UNLOAD COMP | *| ' | |1/ | |
,,,,, 2 |V411-260-010-00 WASHERM10 | *| L | ) | |
,,,,, 3 |V500-163-002-00 PINSPLIT/3 X20 | *| Y | 1 @ |1
,,,,, 4 [1415-120-006-00 [SPRING,TENSION/86 | *| ' | | | | |

5 |3661-212-001-00 [LINING/50 * !




124

1608-304 -0100,1608-307 -0100

FIG. 16 DIFFERENTIAL GEAR
AND WHEEL SHAFT SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SG153H

A= -

alleNe!

~ 7 Q

REMARKS

1593-304-051-20

CASE,DIFF

1

1608-304-001-00

GEAR/T40

1593-304-008-00

PIN (10X18)

1593-304-054-10

BOLT/M10X1.25X25

V401-160-010-00

WASHER,SP/M10

1593-304-053-10

GEAR,BEVEL/12

1593-304-055-10

PINION,BEVEL/11

Q0 ~3!0 OV > 1O IDN -

1593-304-057-10

PIN,DIFF PINION

V704-140-016-00

RING,SNAP/16 C

V600-110-620-70

BEARING,RB/6207

1608-307-200-20

SHAFT/WHEEL/LH COMP

e I T SV Y XY ISR O CYI

-300485

1608-307-200-30

SHAFT/WHEEL/LH COMP

1
3004186'

1593-307-051-20

COLLAR/31X41X03

1593-307-052-10

COLLAR/26X35X03

1593-307-053-10

COLLAR,WHEEL THRUST

1608-307-210-20

SHAFT/WHEEL/RH COMP

1608-307-210-30

SHAFT/WHEEL/RH COMP

1
'3001185

1593-307-051-20

COLLAR/31X41X03

300486-
1

1593-307-052-10

COLLAR/26X35X03

1593-307-053-10

COLLAR,WHEEL THRUST

LN R R N SR REE REE SRR BEE NN EEE BEE NEE FEE N EE EEE BEE N I JieRa-R%




FIG. 17 BRAKE SYSTEM 125

1608-310A-0100
S [TYPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |SG153H clL|p
,,,,, 1 |/1608-310-200-10 COVER(BRAKE) | *| ' | | @ | &
,,,,, 2 [1608-310-002-00 PLATE(UX27X71) | *| Y | | | N
,,,,, 3 |V211-260-801-60 BOLT,SEMS(M8X16 | *| | | | | |
,,,,, 4 11598-310-520-20 DRUMBRAKE | *| ‘| | ¢ | [
5 |[V704-140-017-00 RING,SNAP/17 C * !
,,,,, 6 |1593-310-054-20 [PIN/15X47 | * | L)
,,,,, 7 |1608-310-210-00 ARM/BRAKE COMP  |*| ' | | | | |
8 |V363-260-008-00 NUT/WASHER * 1




126

1608-312 -0100,1608-313 -0100

FIG. 18 BRAKE PEDAL AND ARM SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SG153H

A= -

alleNe!

~ 7 Q

REMARKS

1608-312-200-40

ARM/BRAKE = COMP

1

V760-150-000-00

NIPPLE,GREASE

V401-160-006-00

WASHER,SP/M 6

1608-312-005-00

SPRING(HTO035)

1608-312-210-20

ARM(PEDAL)

1524-122-001-00

PAD

T e e

1636-313-011-10

PAD/BRAKE

'301?66
301367-

V211-261-002-50

BOLT(S) M10X25

1608-312-007-00

ROD/M08X140

V411-260-008-00

WASHER,PL/M 8

V500-163-001-50

PIN,SPLIT/3 X15

1608-312-003-40

ROD/M08X250

1444-122-002-00

TURNBUCKLE/M8

V304-260-008-00

NUT

1560-132-007-30

NUT/MS8

1337-401-006-00

SPRING

1415-120-006-00

SPRING,TENSION/86

1608-312-220-00

PLATE(BRAKE LOCK)

1593-312-056-20

SPRING/HT013

1608-312-006-20

PLATE,LOCK

V211-260-802-00

BOLT/S

V411-260-010-00

WASHER/M10

V500-163-002-00

PIN,SPLIT/3 X20

1608-313-200-10

PLATE(PARKING) COMP

Y N T I e T e T e T o VI oY B VR S VS VR VY SR S Y

3600-201-013-00

GRIP,BRAKE

-301366

24A

2171-213-002-00

GRIP/04X12X50

V411-260-010-00

WASHER/M10

1
301367-
1

V500-163-002-00

PIN,SPLIT/3 X20

1593-312-056-20

SPRING/HT013

LR EEE SR NI A JEE REE BEE JBE REE EEE REE NEE JEE REE NEE R REE JEE NEE AR RN BEE EE REE BEE REE MR N (@Na-N )




FIG. 19 REAR TIRE SYSTEM

1593-317 -0100

127

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |SG153H clL|p
,,,,, 1 (1593-317-210-00 RIMWHEEL | *| 2| | |6G |
,,,,, 2 [1593-317-201-00 TIRE,TURF/23-12 | *| 2 | | | | [
,,,,, 3 |V999-200-003-00 CAP,TIREVALVE | *| | | | | |
,,,,, 4 11386-241-002-00 VALVERIM  [*| 2 0 | L
5 |V304-460-010-00 NUT/M10 * 12
6 [V401-160-010-00 WASHER,SP/M10 * 12




128

[@)]

FIG. 20 PTO CLUTCH SYSTEM

1593-332A-0100,1593-333A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SG153H

A= -

alleNe!

~ 7 Q

REMARKS

1593-332-520-30

ARM/PTO ASSY

1

2502-407-001-10

BUSH/15X17X11

V704-140-015-00

RING,SNAP/15 C

1427-601-003-00

WASHER/15X24X2

3648-703-001-00

PULLEY/FT80X47

V704-140-015-00

RING,SNAP/15 C

1593-332-052-10

SPRING/HE014

Q0 ~3!0 OV > 1O IDN -

1593-332-053-00

SPRING/HE083

1593-332-051-30

CABLE/PTO  ASSY

V411-260-008-00

WASHER,PL/M 8

V500-163-001-50

PIN,SPLIT/3 X15

1593-333-500-30

LEVER,PTO

[T | N I e R S R e e e T ]

4106-105-303-00

KNOB

1705-333-001-00

GRIP/PTO

1
'301?66

V411-260-010-00

WASHER/M10

% | %okl okl % k| k% X! X! k| k! X! X! X XIOTWWP

301367-
1

V500-163-002-50

PIN,SPLIT/3 X25




18
19 L
Y

FIG. 21 PTO SHAFT SYSTEM

1593-334B-0100,1593-335 -0100

129

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

*(O~w »

REMARKS

—

1593-334-056-50

V600-150-600-50

PULLY/V2B173

BEARING,RB/6005SS

V704-140-025-00

V304-460-016-00

RING,SNAP/25 C

1593-334-300-20

V210-360-602-00

BOLT/SP

1701-509-007-00

1593-335-500-60

GROMMET/10X18X50

COVER/FRONT/PTO COMP

V210-360-602-00

V210-260-601-20

BOLT/SP

BOLT/S

1593-335-058-00

PULLEY,V/2B105




130

FIG. 22 CHASSIS AND FRONT AXLE SYSTEM

1608-401 -0100,1593-402A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SG153H

A= -

moN

~ 7 Q

REMARKS

1608-401-250-00

CHASSIS COMP

-300230

1608-401-250-20

CHASSIS COMP

300231-

1593-401-007-20

INSULATOR/22

1593-401-071-50

COVER/REAR

3623-820-013-00

KNOB,SET/12

1631-401-300-00

STAY,FENDER/LH

V211-360-802-00

BOLT/SP

1631-401-310-00

STAY,FENDER/RH

V211-260-801-60

BOLT,SEMS (S) M8X16

1593-402-210-00

AXLE/FRONT  ASSY

1593-402-051-10

BUSH/25X28X25

V760-150-000-00

NIPPLE,GREASE

V762-150-000-00

NIPPLE,GREASE/B-M6F

1593-402-510-40

HUB,PTO FRONT

[ S YN Ry N S = B TSN Ny

V211-261-002-00

BOLT,SEMS

LN SR SR R JEE REE BEE SRR REE NEE R AR NN I JleNa-R'




FIG. 23 KNUCKLE ARM SYSTEM

1593-403A-0100

24— o
22

131

KEY PART CODE

DESCRIPTION

REMARKS

1593-403-500-80

V411-260-018-00

ARM/KNUCKLE/LH COMP

WASHER,PL/M18

V580-140-503-20

V500-163-002-50

[PIN,SPRING/5 X32 W

IPIN,SPLIT/3 X25

1593-403-003-10

1593-403-052-30

JOINT,BALL/LH

ROD/D=8.90-8.94

1593-403-056-40

V600-150-620-30

ROD/TIE/M10X193

BEARING,RB/6203SS

V705-140-040-00

V500-162-502-00

RING,SNAP/40 C

PIN,SPLIT/2.5X20

1593-403-058-30

V401-160-012-00

ROD/DRAG

WASHER,SP/M12

S |TYPE OF MODEL
¢ [sa153H
* 1
e e
R T
R B —
R e —
* 2
* ,,,,, 30,0%,41 ,,,,,,,,,,,,,,
,,i,,,3097,242 ,,,,,,,,,,,,,,
* 2
e B —
* 2
R e —
g D
e .
e T
* 1
R T
R R
R R
g T
* 1
e e
e e
R e
R e
* 1
g T
e B
e e
R D




132

FIG. 23 KNUCKLE ARM SYSTEM

1593-403A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SG153H

A= -

moN

~ 7 Q

REMARKS

30

V500-163-002-50

PIN,SPLIT/3 X25

*(AO~ w»

2




FIG. 24 STEERING WHEEL SYSTEM

1593-406A-0100

133

KEY PART CODE

DESCRIPTION

REMARKS

—

1593-406-500-30

1593-406-008-00

POST/STEERING ASSY

SEAL/30X30X50

V211-561-002-50

1593-406-004-00

BOLT/M10X25

HUB,STEERING COLUMN

V210-360-602-00

V328-262-110-00

BOLT/SP

V411-260-010-00

V211-360-801-60

BOLT,SEMS (SP)

V363-260-008-00

NUT/WASHER

S |TYPE OF MODEL
¢ [sa153H
* 1
e T
i M oo
o o e
o M e —
* 6
e gt
e S
o e
e ot
,,f,,,,:aolgm, ,,,,,,,,,,,,,
,,f,,,,30,15i,1:, ,,,,,,,,,,,,,
* 1
e S
o e
* 1
ot S
o e e
ot e
e S
* 1




134

FIG. 25 STEERING SYSTEM

1593-407A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SG153H

alleNe!

~ 7 Q

REMARKS

1593-407-051-70

CASE/STEERING

1

QO = =

V211-261-002-00

BOLT,SEMS

1593-407-004-40

PLATE,STEERING

V210-260-601-20

BOLT/S

1593-407-200-60

SHAFT/STEERING COMP

1593-407-002-00

BEARING,RB/7004

1593-407-006-00

BEARING,RB/7202

[o.REN R« RV B - NSILR LR

V705-140-042-00

RING,SNAP/42 C

V742-120-420-60

SEAL,OIL/VC20426

1593-407-510-50

GEARHELICAL/T72)

V600-110-600-40

BEARING,RB/6004

V600-140-600-40

BEARING,RB/6004S

V705-140-042-00

RING,SNAP/42 C

1593-407-007-20

COLLAR/21X25X08

1593-407-520-40

FLANGE/CONTROL COMP

V211-360-802-00

BOLT/SP

1593-407-530-40

ARM/DRAG COMP

V328-262-112-00

NUT/M12X1.25

V411-260-012-00

WASHER /M12

V401-160-012-00

WASHER,SP/M12

V500-163-002-50

PIN,SPLIT/3 X25

LA R R R NEE IR SR AR REE REE AN REE NEE FEE BEE NEE REE NEE EEE B N (@Na -]

L S e T I e T T e e e B e R e A e L L R T S




FIG. 26 FRONT TIRE SYSTEM

135

1593-411A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T| O [R REMARKS
¢ |SG153H clLlp
,,,,, 1 |1598-411-201-00 TIRETURF/16-8 | *| 2 | | | | |
,,,,, 2 |1593-411-610-10 RIMWHEELFRONT | * |.a008%| | [6G| |
2A|1689-440-230-00 RIMVWHEEL  COMP | * |agogrz:| | | 6G| |
,,,,, 3 |V999-200-003-00 CAP,TIREVALVE | *| 2 | | | | |
4 |1386-241-002-00 VALVE/RIM * 2
,,,,, 5 |V600-150-620-50 BEARINGRB/6205SS [ *| [ [ | [ |
,,,,, 6 |1593-411-001-10 COLLAR/26X32X53 | *| 2 | | | | |
,,,,, 7 |1593-411-052-20 COLLAR26X32X14 [ *| 2 | || | |
8 [1593-411-053-20 [CAP/WHEEL w 2




136

FIG. 27 LIFT AND LINK SYSTEM

1608-553 -0100,1593-553A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SG153H

A= -

=oN
~ 7 Q

REMARKS

1608-5563-200-40

LIFT/270 COMP

1

1593-5563-670-30

METAL,LIFTARM

V211-561-002-50

BOLT/M10X25

1608-553-210-00

METAL,LIFTARM/R COMP

V211-561-002-50

BOLT/M10X25

1
3
1
3

1593-553-280-00

LINK COMP

-300363

1593-5563-280-10

LINK COMP

1593-5563-003-20

PIN/15X108

1
300364-
2

V363-260-010-00

NUT/M10

V411-260-014-00

WASHER,PL/M14

V500-163-002-50

PIN,SPLIT/3 X25

1593-5563-550-10

LINK/A

2
2
2
2
2

1593-5563-007-20

PIN/15X32

V305-260-020-00

NUT/M20

2
-300552

13A

V304-260-020-00

NUT/M20

300553-

V411-260-014-00

WASHER,PL/M14

V500-163-002-50

PIN,SPLIT/3 X25

LR A EEE R NEE MR I 2N AR AR RN NI REE R REE R JleNa-R




FIG. 28 LIFT CAM SYSTEM

137

s
f\@
\\\
27-1
1608-554 -0100
S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |SG153H clLlp
,,,,, 1 |1608-554-200-10 ARM(IFT) | *| * o 0 @ o\
,,,,, 2 |V411-260-020-00 WASHERM20 [ *| ' | 0 | |
,,,,, 3 |V500-163-003-00 PINSPLIT/3X30 | *| Y'\ .\ |\ | |
,,,,, 4 |1608-554-210-10 PLATE,/25X486 [ *| ' | | | | |
5 |V411-260-012-00 WASHER /M12 * 8

,,,,, 6 |V500-163-002-00 |PIN,SPLIT/3 X20 | *| 2 | | | | |
,,,,, 7 .11608-554-600-20 ARM/CONTROL ASSY | *| ' | | | | |
,,,,, 8 |3656-221-001-10 BUSH/15X17X16 | *| 2 | | | | |
,,,,, 9 |V411-260-014-00 WASHERPL/M14 [ *| ' | | | | |

10 |V500-163-002-50 [PIN,SPLIT/3 X25 * 1
11 |1608-554-001-00 [LEVERHSTLIFT) | *| ' | | | | |
12 |V362-260-008-00 NUT/WASHER | *| 2 | | | | |
13 |1432-242-004-00 GRIPB x| Yo
14 |1608-554-002-00 [PIN/08X26 | *| ‘Y | o\ 41

15 |V411-260-008-00 WASHER,PL/M 8 * 1

16 |V500-163-001-50 [PIN,SPLIT/3 X15 * 1




138

FIG. 29 PTO COVER SYSTEM (EXCEPT M TYPE)

1593-555 -0100

S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |sa153H clilp
1 |1593-555-011-00 [PLATE,1/22X475 * | 00264
2 [1593-555-012-00 |[COVER * | 300364
3 [1598-555-013-00 [PLATE,1/22X240 * | 200264
4 |V211-260-802-50 [BOLT/S * |.300964




FIG. 30 HOOD SYSTEM (M TYPE)

1608-601 -0100

139

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
¢ |SG153H clLlp
,,,,, 1 |1593-601-500-52 [HOOD/A  COMP | *| * |~ \ | | |
,,,,, 2 |1593-601-062-20 SEAL/20X10X690 [ *| ' | o 0 | |
,,,,, 3 11593-601-067-30 TRIM/1X06X570 | *| Y'\ |\ |\ | |
,,,,, 4 |1593-601-071-00 SEAL(20X10X130) [ *| Y| | | | [
5 [1593-601-072-00 [TRIM/1X6X360 * |2
,,,,, 6 |3661-212-001-00 [LINING/50 | *| 2| | | | |
,,,,, 7 |V210-360-601-60 BOLT(SPYM6X16 | *| ® | | | | |
,,,,, 8 |3610-631-002-00 HANGERSUPPORT | *| % | | | | {
,,,,, 9 |V211-260-801-60 BOLT,SEMS()M8X16 | *| 2 | | | | |
10 [1593-601-009-00 NET/100X388 * !
11 |4301-210-002-00 BOLT(S/N6X16) | *| 2 | | | | |
12 |1593-601-072-00 TRIM/1X6X360 | *| 2 | | | | |
13 115938-601-015-00 INSULATOR/HOOD | *| | S R O T O
14 115938-601-002-40 [COVER/FRONT/MESH | * | O I -1
15 [V350-160-006-00 NUT,SPEED/P6 * 3
16 |[1608-601-001-00 COVER/FRONTLH | *|agges| | | | |
16A|1608-601-001-10 COVER/FRONT/LH | * |aguge-| 1] | |
17 |V120-376-001-60 SCREW/SP | *| | | | | |
18 |1527-604-002-00 CLIPB) | *laggoe| | | | |
19 [V411-260-008-00 WASHER,PL/M 8 * | 301009
20 |1608-601-003-00 [COVER/FRONT/C | *| i I I I T
21 |1608-601-002-00 COVER/FRONT/RH | *|aoibor| | | | |
21A|1608-601-002-10 COVER/FRONT/RH | * |agugoe:| 1] | |
22 |V120-376-001-60 SCREW/SP | *| S
23 [1527-604-002-00 |CLIP(B) * | 301908
24 |V411-260-008-00 WASHERPL/M8 | *|aggos| | | | |
25 11593-601-300-00 COVER/LOWER ASSY | *| i O I I O
26 |15938-601-524-10 NET,LOWER COVER/LH | * | i I O O
27 11598-601-525-10 NET,LOWER COVER/RH | * | i O I I O
28 |V350-160-004-00 NUT,SPEED/P4 * | 33




140 FIG. 30 HOOD SYSTEM (M TYPE)

1608-601 -0100

TYPE OF MODEL | 1

C |G
SG153H E 2 I; REMARKS

KEY PART CODE DESCRIPTION

29 |V361-260-006-00 NUT 4

30 |1593-601-064-20 SEAL/15X20X170 2

31 [V120-376-002-00 [SCREW/SP

-302216

32 |V120-376-002-50 SCREW/SP

1
-302216

33 [1593-601-073-00 WASHER/06X16X01

33A(1593-601-073-00 WASHER/06X16X01

302217-

34 |[3737-172-009-00 |[CLAMP,MAIN HARNESS

35 |1593-601-014-00 HOOD/B

36 [V210-360-601-20 [BOLT,SEMS

37 1{1593-601-061-40 ARM/HOOD

38 11593-601-054-00 SCREW/M8X11

%%l k| ki k! X! X k| k! X! X! X! XOAWR

o 0 ko = =Noooy| oRepo

39 |[V363-260-008-00 NUT/WASHER




FIG. 31 HOOD SYSTEM (EXCEPT M TYPE) 141

1593-601B-0100
S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |SG153H clL|p
,,,,, 1 |1593-601-500-51 [HOOD/A  COMP | *| ' | | 4G |
,,,,, 2 |1593-601-062-20 SEAL/20X10X690 [ *| ' | o 0 | |
,,,,, 3 11593-601-067-30 TRIM/1X06X570 | *| Y'\ |\ |\ | |
,,,,, 4 |1593-601-071-00 SEAL(20X10X130) [ *| ' | 4 0 | |
5 [1593-601-072-00 [TRIM/1X6X360 * 2
,,,,, 6 |3661-212-001-00 [LINING/50 | *| 2| | | | |
,,,,, 7 |V210-360-601-60 BOLT(SPYM6X16 | *| ® | | | | |
,,,,, 8 |3610-631-002-00 HANGERSUPPORT | *| % | | | | {
,,,,, 9 |V211-260-801-60 BOLT,SEMS()M8X16 | *| 2 | | | | |
10 {1593-601-009-00 NET/100X388 * 1
11 |4301-210-002-00 BOLT(S/N6X16) | *| 2 | | | | |
12 |1593-601-072-00 TRIM/1X6X360 | *| 2 | | | | |
13 |1593-601-015-00 INSULATOR/HOOD | *| 3 | | | | |
14 |1593-601-002-41 COVER/FRONTMESH | *| ' | | | 8E| |
15 |V350-160-006-00 NUT,SPEED/P6 * 3
16 |1593-601-011-10 COVER/FRONT/LH | *| ' | |1 | |
17 |V120-366-001-60 SCREW | *| 3 | o\ o
18 |1527-604-002-00 CLIP®) | *| Yo
19 |V411-260-008-00 WASHERPLMS8 | *| ' | | | | |
20 (1593-601-012-00 |[COVER/FRONT/C * 1
21 [1598-601-013-10 |COVER/FRONT/RH [ *| ' | 1| | |
22 |V120-366-001-60SCREW | *| 3 | o\
23 |1527-604-002-00 CLIP®) x| Yo
24 |V411-260-008-00 WASHERPL/MS8 | *| ' | | |\ ||
25 |1593-601-300-00 |COVER/LOWER ASSY * !
26 |1593-601-524-10 NET,LOWERCOVERLH | *| ' | | | | |
27 |1593-601-525-10 NET,LOWERCOVERRH | *| ' | | | | |
28 |V350-160-004-00 NUT,SPEED/P4 | *| % | | | | |
29 |V361-260-006-00 NUT x|\ 4
30 [1593-601-064-20 SEAL/15X20X170 *




142 FIG. 31 HOOD SYSTEM (EXCEPT M TYPE)

1593-601B-0100

TYPE OF MODEL
SG153H

REMARKS

A= -
=oN
~ 7 Q

KEY PART CODE DESCRIPTION

31 |[V120-376-002-00 [SCREW/SP 6

32 [1593-601-074-00 SCREW/M6X25 6

33 |1593-601-073-00 WASHER/06X16X01 12

34 |3737-172-009-00 |[CLAMP,MAIN HARNESS

35 1{1593-601-014-00 HOOD/B

36 |[V210-260-601-20 BOLT/S

37 |1593-601-061-40 ARM/HOOD

38 [1593-601-054-00 [SCREW/M8X11

%kl kD k| % X! X! X XKOATW®R

1
1
4
1
2
2

39 |[V363-260-008-00 NUT/WASHER




FIG. 32 FENDER SYSTEM (EXCEPT M TYPE)

1608-606 -0100

143

S [TYPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T| O [R REMARKS
¢ |s6153H clLlp
,,,,, 1 {1608-606-200-41 FENDER COMP | *| ' | | J4G |
,,,,, 2 [1427-621-012-00 GROMMET [ *| Y| | | |
,,,,, 3 |1598-616-004-20 GROMMET/10X30X5 | *| * | | [ | |
,,,,, 4 |V411-260-008-00 WASHERPL/MS | *| 2| | [ | [
5 |1593-606-006-10 [PIN/8X36 * 2
,,,,, 6 |3908-170-020-00PINSNAPE |« =2 [ | | [ [
,,,,, 7 |V363-260-008-00 NUT/WASHER | *| 2| | | | |
,,,,, 8 |V211-360-801-60 BOLT,SEMS (8P) | *| * | | [ ||
,,,,, 9 |1416-600-057-00 REFLECTORASSY | * |apfe| | | | |
9A [1416-600-057-10 REFLECTOR  ASSY * | s0oias 1
10 |V301-260-005-00 NUT/M5 | *lapderl L Ll
10A|V360-260-005-00 NUT/M5 | *lgpfe| | [ | [
11 |V401-160-005-00 WASHER,SP/M 5 * 302§87




144

FIG. 33 FENDER SYSTEM (M TYPE)

1608-606A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SG153H

A= -

moN

~ 7 Q

REMARKS

1608-606-200-42

FENDER COMP

1

1427-621-012-00

GROMMET

1593-616-004-20

GROMMET/10X30X5

V411-260-008-00

WASHER,PL/M 8

1593-606-006-10

PIN/8X36

3908-170-020-00

PIN,SNAP/8

V363-260-008-00

NUT/WASHER

V211-360-801-60

BOLT,SEMS (SP)

©i00 =3O UM

1416-600-057-00

REFLECTOR ASSY

[ ST SR NG R TR TR ST

3

1416-600-057-10

REFLECTOR  ASSY

-302187
2

-
o

V301-260-005-00

NUT/M5

302 1288-
-302187

10A

V360-260-005-00

NUT/M5

L EEE JEE REE SEE NEE NI A B AR N JleNa-R7

302188-




FIG. 34 SEAT SYSTEM 145

A~
1631-611A-0100
S [TYPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T| O [R REMARKS
c |Sa153H clilp
,,,,, 1 |1631-611-210-20 SEAT ~ ASSY /x| o0
,,,,, 2 |1593-611-011-20 HOLDER/SWITCH | * |ao0ger| | | | |
2A11598-611-011-30 HOLDER/SWITCH | * |a00g6s-| (1| | |
,,,,, 3 11593-623-280-00 SEATSWITCH ASSY  |*| | | | | |
4 |1593-623-272-00 [BOOT * !
,,,,, 5 [1593-623-273-00NUT || T
,,,,, 6 |V301-260-006-00 NUT/M6 |*| 5 | | | |
,,,,, 7 |V401-160-006-00 WASHERSPMS6 | *| 3 | | | | |
,,,,, 8 |1598-611-200-51 STAY/SEAT COMP | *| ' | | 4G |
8 [1593-611-200-52 [STAY/SEAT COMP * 1

,,,,, 9 |1488-611-001-00 RUBBER,CUSHION(A) | *| 2 | | | | |
10 |1593-611-013-00 PIN/IOX382 (= 1 [ 1 [ | |
11 |V500-163-002-00 PINSPLIT/3 X20  [*| 1 | 1| | |~
12 [1593-611-058-00 BOLT,KMOB [ *] 2| | | | |

13 [1593-611-001-00 WASHER/11X35X02 * 2
14 |V305-260-010-00 NUT/M1O | *]| R T T O
15 |1598-611-014-00 SPRINGD=6 | *| 2 | | | | [
16 |1376-606-005-00 WASHER/9X32X2 | *| = 0 A O O
17 |2144-117-002-00 NUTM8 = 2| [ | |

18 |1444-621-008-00 CLAMP * !




146

1593-612 -0100,1608-616 -0100

FIG. 35 FUEL TANK AND STEP SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SG153H

A= -

moN

~ 7 Q

REMARKS

1593-612-004-00

TANK,FUEL

1

1593-612-005-00

INSULATOR/10X30X03

V411-260-008-00

WASHER,PL/M 8

3560-201-015-00

WASHER,BINDING SHAFT

V500-162-501-50

PIN,SPLIT/2.5X15

1593-612-220-10

CAP,TANK

2706-501-003-00

BREATHER,TANK CAP

Q0 ~3!0 OV > 1O IDN -

2706-501-004-00

GASKET

1593-612-230-00

GAUGE,FUEL

1608-616-200-31

STEP COMP

4G

1608-616-200-32

STEP COMP

1593-616-004-20

GROMMET/10X30X5

V411-260-008-00

WASHER,PL/M 8

V560-160-008-00

PIN/SNAP

1593-606-006-10

PIN/8X36

1608-616-001-10

MAT (LH)

1608-616-002-20

MAT/RH

%l k| ki %kl %l %! k| k! k! X! X! k| %! X! X! X! XOAW®X

o T e e N T T S B O o T ) I N N N

1527-604-002-00

CLIP(B)




FIG.36 PANEL SYSTEM 147

(FRONT) 1{%

14

1608-621A-0100,1593-622 -0101

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
¢ |s6153H clilp
,,,,, 1 |1608-621-200-00 [PANEL/INSTRUMENSET | *| * | | | | |
,,,,, 2 |1593-621-510-30 LAMPMONITOR [ *| ' | |\ | | |
,,,,, 3 13650-270-214-00BULB x| 3\
,,,,, 4 |1598-621-250-10 SWITCH(STARTER)ASSY | *| ' | | | | [
5 [1593-621-252-00 |COVER * !
,,,,, 6 |1444-621-311-00)CAP o * ot oL
,,,,, 7 11444-621-312-00 NUT,RING/M28X1.0 | *| ''| | |\ | |
,,,,, 8 |3614-261-002-00 KEYASSY | *| Y\ o\
,,,,, 9 |1593-621-005-00 PANEL/INSTRUMENT | *| ' | | | | |
10 [V210-260-601-60 [BOLT/S * | ooikio
10A|V210-360-601-60 BOLT(SPYM6X16 | * laoughs-| | | | |
11 |V210-260-602-00 BOLT/S I *landl | | | |
11A|V210-360-602-00 BOLT/SP | *la@yl L | | |
12 |1427-621-012-00 GROMMET | *| Y| | | | |
13 {1593-622-211-10 LENS * 1
* 2

14 {4301-210-002-00 BOLT (S/N6X16)




148

FIG. 37 HARNESS SYSTEM (EXCEPT S TYPE)

1A

1608-623B-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SG153H

A= -

alleNe!

~ 7 Q

REMARKS

1608-623-200-00

HARNESS/MAIN ASSY

1608-623-200-10

HARNESS/MAIN ASSY

1
-301437
1

1575-623-009-00

FUSE/32V03A

301438-
1

1575-623-010-00

FUSE/32V10A

1593-623-503-00

CAP,FUSE BOX

1593-623-504-00

SHORT COUPLER/REAR/P

1593-623-002-00

GROMMET/150

1593-623-001-00

GROMMET

1593-623-003-00

BAND

3
1
1
2
1
2

3737-172-010-00

BAND/202

fury
(=

3746-185-014-00

BAND,HOSE

1581-621-290-00

RELAY/4P

V120-366-001-60

SCREW

1560-664-250-00

SWITCH/PUSH SET

1560-664-252-00

NUT

1560-664-253-00

BOOT

1593-623-520-00

SWITCH,MERIT

V111-163-002-00

SCREW M3X20

V401-160-003-00

WASHER,SP/M 3

V411-260-003-00

WASHER/M3

3664-276-001-00

PLATE/IRX13X35

LEEE N SR N S ZEE JIE EE REE REE R B EE NEE NEE BEE REE JEE NEE EEE N Al (eRe-A7

D D DD | e = e e N

-302216

3642-496-007-10

PLATE,SWITCH

1
302217-




FIG. 38 HARNESS SYSTEM (S TYPE) 149

@61011

_ 9
!
v 7
=)
! o
1A a |
L 5_._;__§ Z
L6
RN \TO \ \Kﬁ a 24-1
S 1 & X 23
g@:“ 5 2 L.
29—1 A J N
"/ : \\ @l/ 7 /\27' - 1.4
[ R A ©—1~5
F o l g < 16
I )] ﬁ?
13 26
N\ o 26A
1608-623C-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O|R REMARKS
¢ |SG153H clLlp
,,,,, 1 /1608-623-210-00 [HARNESS/MAIN/S ASSY | * |aoios| | | | |
1A [1608-623-210-10 [HARNESS/MAIN/S ASSY | * lsop0e| 1| | |
,,,,, 2 |1575-623-009-00 FUSE/32V03A [ *| Y | 00
,,,,, 3 |1575-623-010-00 [FUSE/32V10A | *| 3| | | ||
4 [1593-623-503-00 |CAP,FUSE BOX * 1
,,,,, 5 |3650-262-202-00 DIODE/B.0A | *| ‘' \ o\ Lo
,,,,, 6 |1593-623-504-00 SHORT COUPLER/REARP | *| ' | | | | |
,,,,, 7 11593-623-610-00 HARNESS/GENERATOR | *| ' | | | | |
,,,,, 8 |3650-261-261-00 LINKFUSIBLE | *| ''| | |\ | |
9 |V301-260-006-00 NUT/M 6 * !
10 [V411-260-006-00 WASHER/M6 | *| i R O N A
11 |V401-160-006-00 WASHER,SPM6 | *| i O I I O
12 |1593-623-002-00 GROMMET/150 | *| 2 | | | | |
13 115938-623-001-00 GROMMET | *| i O I O O
14 |1593-623-003-00 [BAND * 3
15 |8737-172-010-00 BAND/202 | *| Yo
16 |3746-185-014-00 BANDHOSE | *| | | | | |
17 11581-621-290-00 RELAY4P | *| i R T N A
18 |V120-366-001-60 SCREW | *| i O I I O
19 |1560-664-250-00 SWITCH/PUSH SET * 1
20 |1560-664-252-00NUT | *| i I I I T
21 |1560-664-253-00 BOOT | *| i O I I O
22 |11598-623-520-00 SWITCHMERIT | *| i O I I O
23 |V111-163-002-00 SCREWM3X20 | *| 2 | | | | |
24 |V401-160-003-00 WASHER,SP/M 3 * 2
25 |V411-260-003-00 WASHERM3 | *| 2 | | | | |
26 |3664-276-001-00 [PLATE/IRX13X35 | *la0m1e| | | | |
26A13642-496-007-10 PLATESWITCH | *lsogove| | | | |




150

FIG. 39 MARK

2
3 (EXCEPT M TYPE) 4 (EXCEPT M TYPE)
14 (1 TYPE) 15 (M TYPE)
VRS g P
l

= B

5 0 /
(EXCEPT M TYPE)

1A\ 0= N R i@

|
12 13 16 (M TYPE)

(KEY8~13 FOR EXCEPT M TYPE)

1608-901D-0100,1608-901F-0100

KEY

PART CODE

TYPE OF MODEL
SG153H

DESCRIPTION

A= -
=oN
~ 7 Q

REMARKS

1593-901-016-00

ORNAMENT/LH !

1593-901-017-00

ORNAMENT/RH

1608-901-009-00

ORNAMENTY/153

1593-901-019-00

ORNAMENT/F

1608-901-008-00

ORNAMENT/HYDRO

2500-901-027-00

LABEL/CE

1636-901-009-00

Y N I N Y N T

]
~

LABEL/NOISE/LPA/90

o
S
=

1705-904-011-00

LABEL/NOISE/LWA/105

1608-901-003-10

LABEL (LIFT)

1593-901-015-00

LABEL/MAINTENANCE

1636-901-015-00

LABEL/WARNING/SLOPE

8595-901-006-00

LABEL/WARNING/BELT

85695-901-007-00

LABEL/WARNING/HOT

1636-901-022-00

W W
==
(=

LABEL/CAUTION/BATTER

0

1608-901-011-00

ORNAMENT/153/NEO

1608-901-012-00

ORNAMENT/ISEKI/NEO

1631-901-021-00

L EEE A RN R NEE N R 2N AR AR REE N REE R NEE RN leNa-R

(=1

T I L arg Sy T R B
©
¢

LABEL/PARKING




FIG. 40 LABEL (GERMAN) (E20 TYPE)

151

| |
1 2
Y ‘i 3‘ ~—‘—
5
3 4
- A )
=] [ J
6 |
7
A\ vesian HR
»
BE g
8
9
1608-904A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |SG153H clLlp
,,,,, 1 |1598-904-001-00 LABEL,CAUTIOND | *| ' | | |\ | |
,,,,, 2 [1608-904-002-00 LABEL/OPERATION/D | *| * | | | | |
,,,,, 3 11593-904-012-00 LABEL/PARKINGD | *| ' | | | | {
,,,,, 4 11608-904-006-00 LABEL(FUSED) | *| t | | | N\
5 [1600-902-023-00 [LABEL,FUEL/D * !
,,,,, 6 [1640-903-033-00 LABEL/WRADIATOR | *| * | | | | |
,,,,, 7.11640-903-036-00 LABEL/D/BATTERY | *| ' | | | | |
,,,,, 8 |1640-903-026-00 LABEL/W/FAN | *lapoto| | | | |
9 (1640-903-035-00 [LABEL/D/STARTER * 3091119




152

FIG. 41 LABEL (FRENCH) (ES0 TYPE EXCEPT T)

1 2
T
%
7A
oA
AAHK T
(A Wi ATTHTIOM
7| [¥ %
T T
8 8A 9A-9B
1608-905A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |SG153H clLl|p
1 [1593-905-001-00 [LABEL,CAUTION/F * 1
2 {1608-905-002-00 LABEL/OPERATION/F * 1
3 [1593-905-012-00 [LABEL/PARKING/F * 1
4 11608-905-006-00 LABEL(FUSE/F) ol
5 11427-934-013-00 MARK,FUEL/FR * 1
6 |1640-903-013-00 [LABEL/W/RADIATOR * .300§83
6A(1640-903-013-10 [LABEL/W/RADIATOR/F * 3002184. 3
7 11640-903-016-00 [LABEL/D/BATTERY * -300%83
7TA11640-903-016-10 [LABEL/D/BATTERY/F * 3092184. 3
8 [1640-903-006-00 [LABEL/W/FAN * .30(,%83
8A(1640-903-006-10 [LABEL/W/FAN/F * 3002184. 3
9 |1640-903-015-00 [LABEL/D/STARTER * .30051{83
9A (1640-903-015-10 [LABEL/D/STARTER/F * | 200502 3
9B (1640-903-015-20 [LABEL/D/STARTER/F * | ooaa. 1




FIG. 42 LABEL (ENGLISH) (E40 TYPE)

153

3 4 5
o [ |
A
¢ |
6A A GEFAR 7
e
1y mﬁﬁ
+ 78
8?6\ 9-9A
1608-906A-0100
S [TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|{O|R REMARKS
c |SG153H clL|p
,,,,, 1 |1598-906-001-00 LABELCAUTIONE  |*| ‘| | | | |
,,,,, 2 [1608-906-002-00 LABEL/OPERATIONE [ *| ' [ | | [ |
,,,,, 3 |1593-906-012-00 LABEL/PARKINGE [ *| Y| [ | | [~
,,,,, 4 11608-906-006-00 LABELFUSE/E) | *| * | | | | |
5 11427-941-016-00 MARK,FUEL * !
,,,,, 6 [1640-904-013-00 LABEL/W/RADIATOR | *|go8es| | | | |
_6A11640-904-013-10 LABEL/W/RADIATOR | * lagosee| 1] | |
,,,,, 7 |1640-904-016-10 LABEL/D/BATTERY [ *| ' | 1] | |
,,,,, 8 |1640-904-006-00 LABEL/W/FAN | *|aags| | [ | |
8A[1640-904-006-10 [LABEL/W/FAN * | ooosea 1
,,,,, 9 |1640-904-019-00 LABEL/D/STARTER | * |gaoqfesl | [ | [
9A[1640-904-019-10 LABEL/D/STARTER | * lsoosge-| 1| [ |




154

FIG. 43 LABEL (ENGLISH) (E42 TYPE)

19
10A

1608-908 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |SG153H clLl|p
1 [8595-901-006-00 [LABEL/WARNING/BELT * .301é10
1A|1674-904-008-00 [LABEL/WARNING/BELT * 3015111.
2 11705-904-011-00 [LABEL/NOISE/LWA/105 * 1
3 [8595-901-007-00 [LABEL/WARNING/HOT ol
4 |1705-902-006-00 [LABEL/W/FAN * 1
5 |8595-901-006-00 [LABEL/WARNING/BELT * 1
6 |1705-902-007-00 [LABEL/W/STARTER * 1
7 [1705-902-008-00 [LABEL/W/RADIATOR * 1
8 [1608-906-006-00 [LABEL(FUSE/E) * 1
9 [1705-904-001-00 [LABEL/FUEL * !
10 |1705-904-002-00 [LABEL/BATTERY * .301%36
10A 1705'904'002'10 LABEL/BATTERY * 301737- 1
11 |1705-904-004-00 [LABEL/CAUTION * 1




FIG. 44 LABEL (ITALIAN) (E50T TYPE)

155

———
| [
1 2
LN g
’g’:
—T
3 4
|
5 6
) A\ wesian
[@ J} ¥
’ )
|
7 8
1631-910A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T| O [R REMARKS
c |SG153H clLlp
,,,,, 1 /1631-910-008-00 LABEL/OPERATIONA | *| ' | | | | |
,,,,, 2 [1631-910-002-00 [LABEL/CAUTIONA | *| 't | | | | |
,,,,, 3 [1631-910-009-00 LABEL/PARKINGA | *| ' | | | | {
,,,,, 4 11631-910-004-00 LABE/FUELX | *| ‘' | | ¢ | [
5 [1640-905-013-00 [LABEL/W/RADIATOR/T * !
,,,,, 6 [1631-910-006-00 LABEL/FUSEL || T [ 1 [ [
,,,,, 7.11640-905-016-00 LABEL/D/BATTERY/T | *| ' | | | | |
,,,,, 8 |1640-905-006-00 LABEL/W/FAN/T | *laootie| | | | |
9 {1640-905-015-00 [LABEL/D/STARTER/T * 1300119




156

FIG. 45 TOOL

1 (EXCEPT M TYPE)

é (M TYPE)
1593-930 -0100,1608-930 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |SG153H clLlp
1 |4319-911-001-00 |SPANNER/L-TYPE * 1
2 11608-930-001-00 WRENCH/BOX/10X12 * 3013182.




FIG. 46 REAR TIRE (FIELD) SYSTEM (OPTION) 1o

1593-317A-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

c |SG153H clLlp
,,,,, 1 |18523-202-241-00 TIRE/23-12 /T 2 | | | | |
,,,,, 2 |8523-202-242-00TUBE/23-12  |T| 2| | | | |
77777 3 1V999-200-003-00 [CAP,TIRE VALVE T 2




158

FIG. 47 REAR PTO SYSTEM (OPTION)

1608-341B-0101

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SG153H

A= -

alleNe!

~ 7 Q

REMARKS

1608-341-300-40

PTO/REAR SET

1

1608-341-210-30

SHAFT,JOINT/PTO

V720-102-401-50

O-RING/P15

V760-150-000-00

NIPPLE,GREASE

1608-341-001-20

METAL/PTO

1608-341-026-00

PLATE(/16X101)

V210-260-601-20

BOLT/S

Q0 ~3!0 OV > 1O IDN -

V211-561-002-00

BOLT/M10X20

V600-150-620-20

BEARING,RB/6202SS

V705-140-035-00

RING,CIRCLIP

1608-341-003-20

PULLEY/VC100

V334-460-010-00

NUT/M10 7T P=1.25

V401-160-010-00

WASHER,SP/M10

1608-341-220-20

ARM,TENTION COMP

V704-140-012-00

RING,SNAP/12 C

3737-122-001-00

PULLEY,TENSION

V704-140-015-00

RING,SNAP/15 C

1608-341-006-10

PULLEY(VC135)

V334-460-010-00

NUT/M10 7T P=1.25

V401-160-010-00

WASHER,SP/M10

1608-341-330-00

COVER (BELT)

V210-360-601-20

BOLT,SEMS

1608-341-008-00

BELT/VC-31

1608-341-230-20

LEVER (PTO)

3517-205-007-00

WASHER

V500-163-002-50

PIN,SPLIT/3 X25

1608-341-270-00

STAY/LEVER  ASSY

1608-341-240-30

STAY/LEVER COMP

1593-623-520-00

SWITCH,MERIT

3664-276-001-00

PLATE/TRX13X35

HHEEEAEREEREEREEAEEEREEAEREAEREREAER0

e S e e e e e T SR o | N T L e Y B S R S SV N Y=Y B N T N T N T N T e B A o

-302216




FIG. 47 REAR PTO SYSTEM (OPTION)

1608-341B-0101

159

KEY

PART CODE

DESCRIPTION

3642-496-007-10

4106-105-303-00

PLATE,SWITCH

V363-260-008-00

1608-341-260-30

SHAFT COMP

V704-140-015-00

V304-260-008-00

RING,SNAP/15 C

3728-552-008-00

1415-125-021-00

SPRING,TENSION/46

V211-561-002-00

1608-341-027-00

BOLT/M10X20

BUSH(12X14X20)

V744-120-350-70

V744-135-550-80

SEAL,OIL/TC20357

SEAL,OIL/TC35558

S |TYPE OF MODEL
¢ [sa153H
,,I,,,302211,7:, ,,,,,,,,,,,,,
T 2
T 2
T 2
T 1
T 2
T 1
T 2
T 2
T 1
T 1
T 1
T 1
T 2
T 2
T 1
T ,,,,,,,,, DR R
T 1
T 1
T 1
T 2
T 1
T ,,,,,,,,, PR R
T 1
T 1
T 1
T 5
T 1
T 1
T 1




160

FIG. 47 REAR PTO SYSTEM (OPTION)

1608-341B-0101

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SG153H

A= -

moN

~ 7 Q

REMARKS

60

V781-160-000-40

PLUG/SCREW

1

61

V211-260-802-00

BOLT/S

62

1608-341-310-30

SHAFT/PTO/INPUT

63

V600-110-600-40

BEARING,RB/6004

64

1608-341-013-00

COLLAR(21X35X02)

65

1608-341-014-10

GEAR(T16)

66

1608-341-015-00

PIN (18X52)

67

V654-418-221-60

NEEDLE(GAGE)

68

1608-341-016-00

COLLAR/18X30X05

69

V580-140-502-50

PIN,SPRING/5 X25 W

70

1608-341-320-10

SHAFT(PTO) COMP

71

V600-110-600-40

BEARING,RB/6004

72

V600-110-600-70

BEARING,RB/6007

73

1593-341-008-00

RING,PTO

74

1593-341-009-00

PIN,PTO

L I T S I e e R O T T o VR YR = B I

75

1593-341-012-10

LABEL/PTO

HHEREAEEAEEREEREAE0r




FIG. 48 REAR HITCH SYSTEM (OPTION) 161

1593-342B-0101

TYPE OF MODEL

S I({C|G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c |sat53H clilp
T

1 |1593-342-200-00 HITCH/REAR SET




162

FIG. 49 HEAD LAMP
AND HOUR METER SET (OPTION)

36-9
1593-622D-0100,1593-630D-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|[O |R REMARKS
C |SG153H clL e
1 {1593-622-280-00 LAMP/HEAD SET T 1
2 11593-622-250-00 [LAMP,HEAD ASSY T 1
3 11593-622-240-00 [LEAD T 1
4 |1564-654-213-00 BULB,LAMP/12V21W T| 2
5 [{1593-622-270-00 [SWITCH,HEAD LAMP T 1
6 [3631-270-003-00 [COVER/SWITCH T 1
7 11593-622-272-00 NUT/A/M12 T 1
8 [1593-622-273-00 WASHER/13X18X01 T 1
9 [1593-622-274-00 WASHER T 1
10 |1593-622-275-00 NUT/B/M12 T 1
11 |1593-622-004-00 [LABEL/SW/HEAD LAMP T 1
12 |3737-172-010-00 [BAND/202 T| 3
13 {1593-630-230-00 METER/HOUR SET T 1
14 |1593-630-210-00 METER,HOUR ASSY T 1
15 {1593-630-211-00 [PLATE/L/15X55 T !
16 |V210-260-601-60 BOLT/S T| 2
17 |V360-260-006-00 [NUT/M6 T| 2




FIG. 50 BUMPER WEIGHT SET (OPTION)

1614-922 -0100

163

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |SG153H clLlp
,,,,, 1 |/1614-922-200-20 WEIGHT/15 SET /T | ' | 1/ | |
,,,,, 2 |[W201-261-206-00 BOLT/M12X60 |T| * | | | | |
3 [V305-260-012-00 NUT/M12 T 1




164

K211-012-000-01

FIG. 51 COMPONENT PARTS
FOR K211-012-000-00 ON Fig.13

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SG153H

A= -

alleNe!

~ 7 Q

REMARKS

K211-012-100-00

VALVE SET

1

K211-012-003-00

COVER/SPOOL

K211-012-009-00

RING,SNAP

K211-012-005-00

STOPPER/SPRING

K211-012-006-00

SPRING/HC042

K211-012-007-00

COLLAR/17X27X02

K211-004-007-00

SEAL,OIL/TC4,14247

Q0 ~3!0 OV > 1O IDN -

V120-266-002-50

SCREW,SEMS

V720-101-900-60

O-RING/P 6

K211-012-008-00

COVER/BODY

V721-103-105-50

O-RING/G55

V211-260-804-50

BOLTY(S) M8X45

K211-012-011-00

PLATE

LN SEE N SR R REE REE SRR BEE BEE EEE REE NEE Jle NNl

T e N Y Y B e I o T - T - TS B YRS

V120-266-001-20

SCREW SEMS M6X12




165

WIRING DIAGRAM/SG153

(MP-g) dwe| eunssedd |{0: IO
(M E)due| eJnjeJedue]  JNIL
(MP"E)dwe | e3Jeyld: HHD
pioUue| oS JJo0-3NnyYs |end: §S4
YO2311MS S3YS|| PEBH:[YMS
Yya31mas eJnssedd |10 OMS
Y23 IMS eJnjededwe]: 3IMS

Y33 |MS JO3D8|[0D: IMS
Yajims e3eig: 9MS

S34vd jBUOl3dQ CIZTTTITIIITS y931MS Old JPe8U:dIMS
ueeJs pue MmojjeA] DA 4231 1aS OLld 1told:diIMS
LY REE PN A dn Sudni Jeaei eyl: UO‘IYMS Y231 IMS 31BES:6SMS
o:wm_ L ednsseJdd [lo mol ey3 3IY: UQ: OMS Y211MS Je14EIS:3SMS
sojlek pue uam AH Peyeey Jearo oyl 3V: U0: IMS fBieJd jjo-3ays jend: Siy
e31ya pu® psy | MY SSBJ9 Y3im Jo330]| {03 643 {l14: UD: IMS XB101 J611815: 154
en1q9Lis | 98 pey H jeped 63BJq 6Yy3 Ssedde@: UQ: 9MS tezzng: 28
umoJdg | Jg LENRT M Old J®ed 8y} esesuesi{Q: UD:dIMS dung: g
yuid d moiiek pue Xaevig | A8 Old jUcJdy ey3 egBIYeS|(O: VO d4IMS Jejem snoy: .
enlq pue veedn| H eniq pue X3eig | 18 jees eyl vo 31S: UDTESMS (VG ) Joisleusn: 5
PeJ pus uesJn | YUy ped pue J¥3e®|g | Hg U0j336UHUOD YI3[AMS MIG°0) 4014835 1S
€3 4ym pue yeeJn | mn o1iym pue X3eig | ME
ueeJyn n xa81g a
"%y Y o
g (D)
803
(£138) son1d ey VE
MOTD
mh:meM_ ._.z.,um;am.e Adallve
40N n e -
LAWWI 185 0 u»wm.a 102886
upo \
Mac /.:;w__. e & ®m.um
AHS" O 40 3am.a..mwm. ﬂ O
: a0z 8¢ v
M956°0 . :
E% vol ANIT 3181Snd [pHSe’o
(OY) NOI1dO w8 N e

ISMS

ki
E
h

NO

@t.._ Vis
?

¥ a0

00 mo1n




WIRING DIAGRAM/SG153/S

166

epoiQ: =g

(MP-Ec)dwe| eJunssedd [10: 7110
(My"€) dwe| eJnjeJdedwse] W3l
(MY -E) due] 83J8YyD: HYD
plouse|os jo-3nys |end: S84
Y21 1MS SIYSLI PBOH:|YMS

Yyo3ims egnssedd ]10: OMS
Yyd231msS ednjededwe): 1MS
Y23ims Jo3lde] 0] IMS
Yyajims exBIG: qMS

Y2314 0id JBeY:diMsS

:uhwwm M $3Jded jeU0i3}dQ [IZIIIIIIITTS Y31 IMS Old 30043°0sMa
mollek pue pe gn suJdn3 Jeae| eyl: UOD:IYMS §211MS 380S:eSHG
m_“ N u;a ”om AY eJnsseJyd |10 MmO| ®Y} 1y: UD: OMS Y93 IMS J634B3IS:1SMS
en|qx wa;a Mgu uom . peieey Jeao ey3 3IVY: UuD: IMS kejeJy jjo-3nys jend: siy
19438 | 4§ 193 | oI BY | Ssseus y3im 403001103 8YF [[id: UD: IMS KeleJ 4034835t 3sSY
umoug | Jg . pey H jeped e3BJq ey} SseJsdeQ: UQ: 49MS Jezzng: zg
enlq pue =“”Hm d e pue® gqu; M DLld JBeJ ey} egBIUGS|(Q: UD:dIMS dung: d
! P : 51 78 mo | | P : 8| A8 Old 3ucJdy eyy egegues|Q: UD:dIMS JejeW JnoH: H
. peJd puB UeseJ | YUn eniq pue y3Big | 18 1865 oy3 U0 31S: UD:eSMS (VO Jo15deuon: 5
114ys4 pLe UsednH | mn peJ pu® Xoe|g | HE 1011360009 §211m8 ISP 2
ueedypi D 611ya PUB Y3BIQ | MB
UueeJds pue mojll1eL | A ¥3e18 a SNI7 3781Sn4d
« m%%o
(S-£199)
s9Nd gyg
noe Ad311vs
102898 C
mee e & ®m.vm.
P Q c

;mﬂﬂé
(OV) NO1LdO

80c  8e[ @o0c
ANIT mqmﬁmamwvmmma

Y

e
15 >m%
1SMS _MM

“H @E,ﬁm

Amv NO

WR 440

o 00 Mmoo




167

REAL WIRING DIAGRAM/SG153

dANNd 13Nnd

MS SdNWVT .
MS HYILYVYLS HO1 INOW JOLVINOD3IH YOLVHINID
SLHOI17 EXMY €
TN dWSL 110 DHO LL-0E-0V-0C CLHVLS
Nm ,.N_ mo,,, : _ @ 0E-2V NO
T {° umm ] “ | © ° 440
- \ / f=} [0p}
25 ,\M\ o< S| | 2L, “w 0E------~ 61 MOTD
WJ\I_ C __ . ‘\_ VAN NOILD3INNOD MS Y3ILHYVLS
55 P SR
o v o CES PR
o o I96 0
= = 2 Ms 110 son7d
HDG 0 MS dN3L MOTD
MaE (£L133)
Zxmlz
9c 0 - S0
. o e Hmo‘ 555 SINYT1 OV 3H
‘ ‘ " ‘
- ! @ = QION3T10S
o I | (0 ~< o <
2 GHw 5 .@N 440~-1LNHS 13Nn4
gGc | 8¢ 0 |@ mﬁ@@
OAS"0 5LS° 0
Sl EERELL
2 YNOH
(=3 = I
; =y ﬁ“ﬂU (VO1) NOILJO
= (VO 1) SAV13H
;mmm g L oo NV Sdmv
T85O0 8t (v0o1) Q1ON3T0S
HOE 0 g59%5] 0 X08
MES 0 . (Ve dANd 5o 4
W95 0
gt = .
13 A MY B0 H31YVLS
© 1570 _ SN il h RS
8570 m\s.m_o mm_mA_o\Z N _Jmmw./kumﬁo%% |_ @ en|q pue UeeJD|TD
X
asLive & e o e e N worish pbr bseiBlE
b no . 83 1Yym pue UBeJH|MD
1850 ~ | Do 1N UeeJ3 plUB MOIIBA[DA
102E3E o o mo| |84 pue pey|AY
o @ F 2| e~ LR I AR
= w &= Hs  do "ol Bue »avig|us
0 81 ms MS 1S S ! | eiiym pue ¥5°IGM
1v3S INveg AVI3Y ><._mmm { 401037700 8en1a4¥5(9s ;ELM m
HE8" 0 | i umoJg|Jg ps
gozlINTT | _,n_o.rumn_v_ou :ng_m m w_wxm, m
3181504 5000 Y0100 DONIYIM




REAL WIRING DIAGRAM/SG153/S

168

MS Y
S1HOIT

MS SJNVT
HOLINOW 3Qa01d

31YVLS

EXMPE

HO1lVY

3N39

ANTT

\.\m\,dm,v [[GNSL 110 9HO 3781sn4 L1-0E-JV-0G (1YYLS
i o\ 0E-2V : NO
1 (o o2 | [ [©@0ha
Uu. ,/ v \~ gnAh.u [#] DMU = 0E-mcmm e 51
=13 L} D <| = (use o M09
C | [ — NOTLO3INNOD MS HILIHWVILS
-lo 960 T6° 0
o o frfo X9G 0
= = KKK MS 110 SON7d
RN MOTD
T MS dW3L
WBE (S-719%)
- i ZxMizZ
G 0 UG 0
I o m.mmm.o SNV QV3H
& w2 < Q10N310S
B o [0 < =5 ﬁﬁ O-LNHS 13Nn4d
85¢c Mumu m“ 8570 W HHV
5AG 0 5755
= H3 13N
- o lon |2 YNOH
[ss] UM%
B Wﬁ_ (VO L) NOT1dO
(VD 1) SAVI3Y
;mm%m g L oo aNY SanY
JBC° 0 gt (Y01) QION310S
. OG0 X08
MBG "0 — (VE) dANd asn4
8€ gc- o] |° = )
T gt MA 0 " L5 Y31dvlLs
T5°0 o él
HES 0 =
TesJD] 1D
N N o = NI ZaN wol| ok bue ussidlid
Ad3Lllivg <. ol ped pue ussJdnlyn
o = i 1 1Yym pue ueoeJuH(mH
i 6849 pue mo||oA|DA
Tozess =) Uagiiniabs e
o ® = qL =)ol enta pue woelg|ag
80 8¢e MS T ;o_www w“w wwmnm mm
MS 1S S4 | ! b
LV3S  3yvyg  AV13H AVI3W! aw_m w ¥01237702 N v_wm“m 3
HGB 0 i J| i 8N 943G |9S| MOLI9A] A
gozlYNTT | ! WEOFquJOU =n”¢m;m mummﬁ ﬁ
3781sn4d vyeesn| o yoe1g
3000 HOTI0D HNIHIM




Numerical Index

6003-097-120-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6211-110-018-20 1 1 6209-587-001-00 15 4 6211-292-001-20 29 11
1373-121-001-00 10 41 6209-600-002-00 7 2 6211-310-006-20 10 1

27 5 6209-600-004-00 10  24-A| 6211-310-006-30 10 1-A
3625-540-004-00 10 21 6209-605-004-00 1 3 6211-311-005-10 10 35
3747-172-012-00 21 31 6209-605-004-10 1 3-A| 6211-311-005-20 10 35-A
3748-172-007-00 28 8 6209-610-001-00 5 3 6211-311-005-30 10 35B
3817-401-001-00 10 12 6209-610-001-10 5 3-A| 6211-312-001-20 10 27
10 40 6209-610-002-10 10 4 6211-312-001-30 10 27-A
12 19 6209-610-008-00 5 7-A 29 14
20 14 6209-610-009-00 5 4-A| 6211-312-002-20 10 36
20 19 6209-623-001-00 7 3 6211-312-002-30 10 36-A
21 14 6209-625-001-00 5 14 29 15
21 19 29 10 6211-340-001-30 8 1
6209-000-002-00 12 18 6209-625-002-00 10 5 6211-340-002-30 9 1
6209-000-003-00 1 7 29 12 6211-342-001-30 8 2
6209-000-004-10 5 2 6209-625-012-00 5 14-A 9 2
6209-000-013-00 18 7 29 10-A| 6211-361-019-10 7 1
6209-000-043-00 18 10-A| 6209-630-002-10 28 6 6211-510-002-00 5 10
6209-000-044-00 1 7-A 29 21 6211-511-003-00 5 11
6209-030-041-00 22 4 6209-730-005-00 13 3-A| 6211-511-004-00 5 12
6209-030-043-00 24 16 24  10-A| 6211-540-002-00 6 1
6209-044-001-00 24 25 6209-730-006-00 18 4-A| 6211-560-002-00 6 3
6209-046-015-00 18 7-A| 6209-740-001-00 10 26 6211-599-001-10 5 13
6209-050-001-00 10 32 6209-749-001-10 5 15 6 2
6209-050-002-00 10 33 6209-749-001-20 5 15°A 6 4
6209-056-001-00 24 7 6209-788-001-00 5 27 6211-751-001-10 2 2
6209-300-002-00 20 17 6209-920-002-00 10 20 6211-760-003-10 5 29
21 17 19  14-A| 6211-777-007-30 11 1
6209-300-014-00 1 8-A 29 13 6212-111-015-00 14
6209-360-010-00 25 2 6209-940-004-00 12 14 6212-111-015-10 14 1-A
6209-360-028-10 2 6 6211-110-061-10 1 1-A| 6212-111-080-10 15 1
6209-409-001-00 10 18 6211-110-061-20 1 1-B| 6212-114-015-00 16 1
6209-409-003-00 | 12 17 | 6211-141-018-10 | 1 6 | 6212-114-015-10 | 16  1-A
6209-440-003-00 14 7-A 29 3 6212-114-080-10 17 1
6209-490-002-00 2 4 6211-170-006-10 2 1 6212-116-015-00 16 3
6209-490-002-10 2 4-A| 6211-173-004-00 2 3 6212-116-015-10 16 3-A
6209-500-003-00 10 16 29 4 6212-116-080-10 17 3
10 25 6211-210-021-10 5 1 6212-121-008-00 14 2
29 22 6211-210-021-20 5 1-A| 6212-121-008-10 14 2-A
6209-572-002-00 2 5-A| 6211-258-001-00 5 8 6212-121-008-20 14 2-B
29 5-A 29 8 15 2
6209-572-003-00 2 5-B| 6211-258-002-00 5 9 6212-124-008-00 16 2
29 5-B 29 9 6212-124-008-10 16 2-A
6209-580-002-10 24 28 6211-291-001-10 5 23 17 2
6209-587-001-00 14 4 6211-292-001-20 5 24 6212-126-008-00 16 4

169



170

Numerical Index

6003-097-120-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6212-126-008-10 16 4-A| 6212-552-001-20 12 2-B| 6213-319-001-00 10 2
17 4 6212-552-014-00 12 2-C| 6213-610-005-30 20 1
6212-211-001-10 14 3 6212-561-001-00 12 3 6213-610-005-40 21 1
15 3 6212-561-001-10 12 3-A| 6213-611-003-20 20 2
6212-230-003-00 14 5 6212-563-001-00 12 4 21 2
6212-230-003-10 14 5-A| 6212-565-001-00 12 5 6213-612-004-00 20 9
15 5 6212-569-002-00 1 4 21 9
6212-235-001-00 14 6 29 2 6213-613-002-10 20 8
6212-235-001-10 14 6-A| 6212-571-001-10 12 6 21 8
6212-235-005-00 14 6-B| 6212-571-003-00 12 6-A| 6213-614-003-10 20 12
15 6 6212-571-006-00 12 6-B 21 12
6212-261-006-00 14 8 6212-575-001-00 12 7 29 17
6212-271-006-00 14 8-A| 6212-600-003-00 12 8 6213-614-006-10 20 16
15 7 6212-600-003-10 12 8-A 21 16
6212-271-016-00 15 7-A| 6212-611-004-10 12 9 29 18
6212-274-016-00 6 5 6212-616-002-00 12 16 6213-619-002-00 20 11
6212-276-016-00 6 6 6212-620-002-10 12 10 21 11
6212-310-010-00 18 1 6212-620-002-20 12 10-A| 6213-619-003-00 20 10
6212-310-010-10 18 1-A| 6212-626-002-10 12 11 21 10
6212-310-010-20 18 1-B| 6212-628-004-00 12 12 6213-619-005-00 20 15
6212-310-010-30 18 1-C| 6212-628-005-00 12 13 21 15
6212-310-010-50 18 1-D| 6213-100-003-20 19 1 6213-621-003-00 20 6
6212-330-013-30 18 5 6213-100-003-30 19 1-A 21 6
6212-333-001-00 18 6 6213-111-001-20 19 2 6213-622-002-10 20 5
6212-333-003-00 18 6-A| 6213-111-001-30 19 2-A 21 5
6212-371-014-20 18 8 6213-119-001-00 19 6 6213-631-002-00 20 3
6212-379-001-00 18 9 6213-120-003-00 19 3 21 3
6212-511-004-00 13 1 6213-120-003-20 19 3-A| 6213-631-005-00 20 4
6212-521-002-00 18 3 6213-125-001-00 19 4 21 4
6212-521-008-00 18 3-A| 6213-129-003-00 19 5-A| 6213-641-004-00 22 2
6212-522-003-00 13 2 6213-129-005-00 5 17 6213-641-004-10 22 2-A
6212-522-010-00 13 2-A| 6213-129-006-00 5 16 6213-642-002-00 20 7
6212-523-003-00 13 6 6213-140-004-10 19 8 21 7
6212-523-023-00 13 6-A| 6213-140-004-20 19 8-A| 6213-660-006-00 22 1
6212-524-002-00 24 9 6213-149-001-00 19 10 6213-669-002-00 22 3
6212-524-002-10 24 9-A| 6213-160-002-00 10 28 6213-671-012-00 22 5
6212-524-002-20 24 9-B| 6213-160-002-10 10 28-A| 6213-674-004-10 27 3
6212-531-005-10 5 6 6213-160-002-20 10 28-B| 6213-674-004-20 27 3-A
6212-535-001-00 13 4 6213-161-001-00 10 29 6213-711-003-20 20 28
6212-535-002-00 24 13 6213-161-001-10 10  29-A 21 28
6212-551-001-00 12 1 6213-161-001-20 10 29-B| 6213-716-001-40 20 22
6212-551-001-10 12 1-A| 6213-164-001-00 10 30 21 22
6212-551-028-00 12 1-B| 6213-240-002-00 19 15 6213-716-001-50 21 22-A
6212-552-001-00 12 2 6213-240-002-10 19 15-A| 6213-721-001-00 5 22
6212-552-001-10 12 2-A| 6213-311-003-10 19 12 6213-721-003-00 20 23




Numerical Index

6003-097-120-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6213-721-003-00 21 23 6215-345-047-00 32 5 6215-549-003-00 24 22
6213-729-001-00 20 20 6215-345-048-00 30 9 6215-549-007-00 24 30
6213-729-013-10 21 20 31 8 6215-549-007-10 24  30-A
6213-743-002-10 20 24 32 6 6215-549-008-00 24 34

21 24 6215-345-049-00 30 10 6215-549-008-10 24  34-A
29 19 31 9 6215-549-021-00 24 29
6214-111-014-00 3 1 32 7 6215-549-021-10 24  29-A
6214-115-002-20 3 2 6215-345-050-00 30 11 6215-549-029-00 26 2
29 6 31 10 6215-600-057-00 24 1
6214-141-015-00 4 1 32 8 6215-600-057-10 24 1-A
6214-145-006-10 4 2 6215-345-051-00 30 12 6215-611-003-00 33 1
29 7 31 11 6215-612-003-00 33 34
6215-300-005-00 23 1 32 9 6215-619-012-00 33 35
6215-300-030-00 23 1-A| 6215-345-052-00 30 13 6215-619-013-00 33 37
6215-300-037-00 23 1-B 31 12 6215-619-014-00 33 38
6215-311-005-00 30 1 32 10 6215-619-015-00 33 39
31 18 6215-345-053-00 30 14 6215-619-016-00 33 40
32 16 31 13 6215-621-004-10 24 8
6215-315-002-00 23 2 32 11 6215-621-004-20 24 8-A
6215-330-007-00 30 2 6215-355-003-00 30 18 6215-622-002-00 33 12
6215-330-021-00 31 1 6215-359-003-00 30 17 6215-629-017-00 33 13
6215-330-022-00 32 1 31 16 6215-629-019-00 33 14
6215-332-002-00 30 16 32 17 6215-629-020-00 33 18
31 15 6215-359-004-00 30 19 6215-629-021-00 33 19
6215-332-006-00 32 15 31 17 6215-629-022-00 33 20
6215-339-002-00 30 15 32 18 6215-629-023-00 33 21
31 14 6215-410-035-10 23 3 6215-629-024-00 33 22
6215-339-004-00 32 14 6215-410-036-10 23 4 6215-629-025-00 33 23
6215-342-002-00 30 3 6215-411-079-10 25 2-A| 6215-629-026-00 33 24
31 2 6215-411-111-00 23 3-A| 6215-629-027-00 33 25
32 13 6215-411-112-00 23 4-A| 6215-629-028-00 33 26
6215-343-002-00 30 4 6215-412-001-20 25 1 6215-629-029-00 33 27
31 3 6215-520-001-00 24 15 6215-629-030-00 33 28
32 12 6215-526-001-10 24 17 6215-629-031-00 33 29
6215-345-044-00 30 5 6215-526-004-00 24  17-A| 6215-629-032-00 33 30
31 4 6215-531-005-00 24 23 6215-629-033-00 33 31
32 2 6215-541-001-00 24 18 6215-629-034-00 33 32
6215-345-045-00 30 6 6215-541-001-10 24  18-A| 6215-631-004-00 33 2
31 5 6215-541-002-10 26 1 6215-634-002-00 33 15
32 3 6215-541-003-10 24 24 6215-635-002-00 33 8
6215-345-046-00 30 7 6215-542-001-10 10 22 6215-635-003-00 33 36
31 6 6215-542-002-00 24 20 6215-635-008-00 33  36-A
32 4 6215-543-003-20 24 19 6215-637-003-00 33 33
6215-345-047-00 30 8 6215-546-001-00 10 17 6215-639-006-00 33 16
31 7 6215-549-001-10 5 26 6215-639-007-00 33 17

171



172

Numerical Index

6003-097-120-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6215-641-002-00 33 3 6281-229-022-00 35 6 6904-110-818-00 19
6215-643-003-00 33 4 6281-229-023-00 35 7 6904-110-840-00 18
6215-644-003-00 33 6 6281-229-024-00 35 8 6908-000-716-00 13 3
6215-649-003-00 33 5 6281-229-025-00 35 9 24 10
6215-649-004-00 33 7 6281-229-025-10 35 9-A| 6908-000-750-00 18 4
6215-649-004-10 33 7-A| 6281-229-026-00 35 10 6908-160-408-00 19 5
6215-649-005-00 33 9 6281-229-027-00 35 11 6908-161-018-00 18 2
6215-649-006-00 33 10 6281-229-028-00 35 12 6909-110-406-00 5 28
6215-649-006-10 33 10-A| 6281-229-031-00 35 4 10 34
6215-649-007-00 33 11 6281-270-001-00 27 2 24 31
6219-732-003-00 28 4 6281-270-001-10 27 2-A| 6909-110-408-00 34 23
6219-752-011-00 24 2 6281-270-001-20 27 2-B| 6909-110-410-00 27 7
6219-752-012-00 24 3 6281-410-002-20 28 3 6909-111-406-00 24 26
6219-752-013-00 24 4 6281-410-010-00 28 3-A| 6909-111-508-00 34 20
6219-752-014-00 24 5 6281-410-023-00 28 3-B| 6909-150-508-00 34 22
6219-752-015-00 24 6 6281-910-001-00 28 5 6909-202-308-00 10 24
6219-752-036-00 24 3-A| 6281-920-001-00 28 9 6909-572-008-00 2 5
6219-752-037-00 24 4-A| 6281-971-001-10 28 1 29 5
6219-752-038-00 24 5-A| 6287-810-006-20 29 1 6909-830-212-00 1 8
6219-752-039-00 24 6-A| 6294-453-002-00 5 20-A| 6909-902-299-00 5 21
6281-100-003-00 27 8 6509-360-912-10 25 3 6909-906-105-10 19 13
6281-100-003-10 27 8-A| 6509-605-019-10 5 5 6909-920-843-00 19 14
6281-111-002-00 34 1 10 3 6911-129-006-00 1 2
6281-115-004-00 34 11 6513-770-022-10 20 27 6911-129-083-00 5 7
6281-116-002-00 34 2 21 27 6911-219-195-00 5 4
6281-118-001-00 34 9 6515-419-014-00 25 4 J061-210-015-00 20 21
6281-121-003-00 34 3 6581-117-007-00 34 10 21 21
6281-124-001-00 34 6 6581-123-011-00 34 12 21  21-B
6281-129-006-00 34 17 6581-129-092-00 34 15 J062-062-067-00 25 6
6281-129-007-00 34 7 6581-129-096-00 34 16 J062-076-082-00 25 5
6281-129-008-00 34 18 6581-129-099-00 34 13 J062-138-148-00 21 21-A
6281-129-009-00 34 19 6581-129-100-00 34 14 V211-560-802-50 4 3
6281-129-010-00 34 4 6582-450-014-00 28 2 V230-360-601-00 7 4
6281-129-011-00 34 5 6894-240-902-00 14 7 V230-360-601-20 5 25
6281-129-019-00 34 21 6894-453-344-00 5 20 28 7
6281-151-004-00 34 8 6901-066-645-00 18 10 V231-360-801-60 10 13
6281-151-004-10 34 8-A| 6901-910-612-00 13 5 19 11
6281-200-007-00 27 1 24 14 V231-360-802-00 3 3
6281-211-004-00 35 2 6901-910-625-00 19 7 20 18
6281-213-008-00 35 1 6901-910-816-00 8 4 20 25
6281-213-016-10 35 1-A 9 4 21 18
6281-214-006-00 35 13 6901-911-020-00 8 3 21 25
6281-222-007-00 35 3 9 3 27 4
6281-222-010-10 35 3-A| 6901-911-025-00 27 9 V231-360-802-50 10 39
6281-229-021-00 35 5 6902-050-816-00 10 37 20 30




Numerical Index

6003-097-120-10

Part Code

Part Code

Fig. Key

Part Code

Fig. Key

V231-360-802-50
V231-360-803-00
V231-360-803-50
V231-360-804-00

V231-360-804-50

V231-360-805-00
V231-360-805-50

V231-360-807-50

V231-360-808-50
V233-361-002-00

V233-361-006-00
V341-120-008-00
V401-160-006-00
V411-260-006-00
V523-101-001-80

V600-110-600-40
V600-110-620-30
V682-200-000-60
V704-140-016-00
V705-140-012-00

V710-140-004-00

V720-101-900-80
V720-102-401-50

V723-102-005-50

Fig. Key
21 30
10 15
10 11
10 10
10 38
10 14
20 13
21 13
10 9
10 8
10 7
20 26
21 26
10 6
11 2
27 6
10 19
24 33
24 32
18 2-A
24 12
24 11
1 5
12 15
10 31
10 23
24 21
26 3
24 27
19 9
29 16
20 29
21 29

29

20

173



174

Numerical Index

6003-097-130-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6211-110-018-20 1 1 6209-587-001-00 14 4 6211-292-001-20 28 11
1373-121-001-00 9 41 6209-600-002-00 7 2 6211-310-006-20 9 1

26 4 6209-600-004-00 9 24-A| 6211-310-006-30 9 1-A
3625-540-004-00 9 21 6209-605-004-00 1 3 6211-311-005-10 9 35
3747-172-012-00 20 31 6209-605-004-10 1 3-A| 6211-311-005-20 9 35-A
3748-172-007-00 27 8 6209-610-001-00 5 3 6211-311-005-30 9 35B
3817-401-001-00 9 12 6209-610-001-10 5 3-A| 6211-312-001-20 9 27
9 40 6209-610-002-10 9 4 6211-312-001-30 9 27-A
11 19 6209-610-008-00 5 7-A 28 14
19 14 6209-610-009-00 5 4-A| 6211-312-002-20 9 36
19 19 6209-623-001-00 7 3 6211-312-002-30 9 36-A
20 14 6209-625-001-00 5 14 28 15
20 19 28 10 6211-340-002-20 8 1
6209-000-002-00 11 18 6209-625-002-00 9 5 6211-340-002-30 8 1-A
6209-000-003-00 1 7 28 12 6211-342-001-30 8 2
6209-000-004-10 5 2 6209-625-012-00 5 14-A| 6211-361-019-10 7 1
6209-000-013-00 17 7 28 10-A| 6211-510-002-00 5 10
6209-000-043-00 17  10-A| 6209-630-002-10 27 6 6211-511-003-00 5 11
6209-000-044-00 1 7-A 28 21 6211-511-004-00 5 12
6209-030-041-00 21 4 6209-730-005-00 12 3-A| 6211-540-002-00 6 1
6209-030-043-00 23 16 23  10-A| 6211-560-002-00 6 3
6209-044-001-00 23 25 6209-730-006-00 17 4-A| 6211-599-001-10 5 13
6209-046-015-00 17 7-A| 6209-740-001-00 9 26 6 2
6209-050-001-00 9 32 6209-749-001-10 5 15 6 4
6209-050-002-00 9 33 6209-749-001-20 5 15-A| 6211-751-001-10 2 2
6209-056-001-00 23 7 6209-788-001-00 5 27 6211-760-012-20 5 29
6209-300-002-00 19 17 6209-920-002-00 9 20 6211-777-007-20 10 1
20 17 18  14-A| 6211-777-007-30 10 1-A
6209-300-014-00 1 8-A 28 13 6212-111-015-00 13 1
6209-360-010-00 24 2 6209-940-004-00 11 14 6212-111-015-10 13 1-A
6209-360-028-10 2 6 6211-110-061-10 1 1-A| 6212-111-080-10 14 1
6209-409-001-00 9 18 6211-110-061-20 1 1-B| 6212-114-015-00 15 1
6209-409-003-00 | 11 17 | 6211-141-018-10 6 | 6212-114-015-10 | 15  1-A
6209-440-003-00 13 7-A 28 3 6212-114-080-10 16 1
6209-490-002-00 2 4 6211-170-006-10 2 1 6212-116-015-00 15 3
6209-490-002-10 2 4-A| 6211-173-004-00 2 3 6212-116-015-10 15 3-A
6209-500-003-00 9 16 28 4 6212-116-080-10 16 3
9 25 6211-210-021-10 1 6212-121-008-00 13 2
28 22 6211-210-021-20 1-A| 6212-121-008-10 13 2-A
6209-572-002-00 2 5-A| 6211-258-001-00 8 6212-121-008-20 13 2-B
28 5-A 28 8 14 2
6209-572-003-00 2 5-B| 6211-258-002-00 5 9 6212-124-008-00 15 2
28 5-B 28 9 6212-124-008-10 15 2-A
6209-580-002-10 23 28 6211-291-001-10 5 23 16 2
6209-587-001-00 13 4 6211-292-001-20 5 24 6212-126-008-00 15 4




Numerical Index

6003-097-130-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6212-126-008-10 15 4-A| 6212-552-001-20 11 2-B| 6213-319-001-00 9 2
16 4 6212-552-014-00 11 2-C| 6213-610-005-30 19 1
6212-211-001-10 13 3 6212-561-001-00 11 3 6213-610-005-40 20 1
14 3 6212-561-001-10 11 3-A| 6213-611-003-20 19 2
6212-230-003-00 13 5 6212-563-001-00 11 4 20 2
6212-230-003-10 13 5-A| 6212-565-001-00 11 5 6213-612-004-00 19 9
14 5 6212-569-002-00 1 4 20 9
6212-235-001-00 13 6 28 2 6213-613-002-10 19 8
6212-235-001-10 13 6-A| 6212-571-001-10 11 6 20 8
6212-235-005-00 13 6-B| 6212-571-003-00 11 6-A| 6213-614-003-10 19 12
14 6 6212-571-006-00 11 6-B 20 12
6212-261-006-00 13 8 6212-575-001-00 11 7 28 17
6212-271-006-00 13 8-A| 6212-600-003-00 11 8 6213-614-006-10 19 16
14 7 6212-600-003-10 11 8-A 20 16
6212-271-016-00 14 7-A| 6212-611-004-10 11 9 28 18
6212-274-016-00 6 5 6212-616-002-00 11 16 6213-619-002-00 19 11
6212-276-016-00 6 6 6212-620-002-10 11 10 20 11
6212-310-010-00 17 1 6212-620-002-20 11 10-A| 6213-619-003-00 19 10
6212-310-010-10 17 1-A| 6212-626-002-10 11 11 20 10
6212-310-010-20 17 1-B| 6212-628-004-00 11 12 6213-619-005-00 19 15
6212-310-010-30 17 1-C| 6212-628-005-00 11 13 20 15
6212-310-010-50 17 1-D| 6213-100-003-20 18 1 6213-621-003-00 19 6
6212-330-013-30 17 5 6213-100-003-30 18 1-A 20 6
6212-333-001-00 17 6 6213-111-001-20 18 2 6213-622-002-10 19 5
6212-333-003-00 17 6-A| 6213-111-001-30 18 2-A 20 5
6212-371-014-20 17 8 6213-119-001-00 18 6 6213-631-002-00 19 3
6212-379-001-00 17 9 6213-120-003-00 18 3 20 3
6212-511-004-00 12 1 6213-120-003-20 18 3-A| 6213-631-005-00 19 4
6212-521-002-00 17 3 6213-125-001-00 18 4 20 4
6212-521-008-00 17 3-A| 6213-129-003-00 18 5-A| 6213-641-004-00 21 2
6212-522-003-00 12 2 6213-129-005-00 5 17 6213-641-004-10 21 2-A
6212-522-010-00 12 2-A| 6213-129-006-00 5 16 6213-642-002-00 19 7
6212-523-003-00 12 6 6213-140-004-10 18 8 20 7
6212-523-023-00 12 6-A| 6213-140-004-20 18 8-A| 6213-660-006-00 21 1
6212-524-002-00 23 9 6213-149-001-00 18 10 6213-669-002-00 21 3
6212-524-002-10 23 9-A| 6213-160-002-00 9 28 6213-671-003-00 21 5
6212-524-002-20 23 9-B| 6213-160-002-10 9 28-A| 6213-674-006-10 26 2
6212-531-005-10 5 6 6213-160-002-20 9 28-B| 6213-674-006-20 26 2-A
6212-535-001-00 12 4 6213-161-001-00 9 29 6213-711-003-20 19 28
6212-535-002-00 23 13 6213-161-001-10 9 29-A 20 28
6212-551-001-00 11 1 6213-161-001-20 9 29-B| 6213-716-001-40 19 22
6212-551-001-10 11 1-A| 6213-164-001-00 9 30 20 22
6212-551-028-00 11 1-B| 6213-240-002-00 18 15 6213-716-001-50 20 22-A
6212-552-001-00 11 2 6213-240-002-10 18 15-A| 6213-721-001-00 5 22
6212-552-001-10 11 2-A| 6213-311-003-10 18 12 6213-721-003-00 19 23

175



Numerical Index

6003-097-130-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6213-721-003-00 20 23 6215-345-047-00 31 5 6215-549-003-00 23 22
6213-729-001-00 19 20 6215-345-048-00 29 9 6215-549-007-00 23 30
6213-729-013-10 20 20 30 8 6215-549-007-10 23  30-A
6213-743-002-10 19 24 31 6 6215-549-008-00 23 34

20 24 6215-345-049-00 29 10 6215-549-008-10 23 34-A
28 19 30 9 6215-549-021-00 23 29
6214-111-014-00 3 1 31 7 6215-549-021-10 23 29-A
6214-115-002-20 3 2 6215-345-050-00 29 11 6215-549-029-00 25 2
28 6 30 10 6215-600-057-00 23 1
6214-141-015-00 4 1 31 8 6215-600-057-10 23 1-A
6214-145-006-10 4 2 6215-345-051-00 29 12 6215-611-003-00 32 1
28 7 30 11 6215-612-003-00 32 34
6215-300-005-00 22 1 31 9 6215-619-012-00 32 35
6215-300-030-00 22 1-A| 6215-345-052-00 29 13 6215-619-013-00 32 37
6215-300-037-00 22 1-B 30 12 6215-619-014-00 32 38
6215-311-005-00 29 1 31 10 6215-619-015-00 32 39
30 18 6215-345-053-00 29 14 6215-619-016-00 32 40
31 16 30 13 6215-621-004-10 23 8
6215-315-002-00 22 2 31 11 6215-621-004-20 23 8-A
6215-330-007-00 29 2 6215-355-003-00 29 18 6215-622-002-00 32 12
6215-330-021-00 30 1 6215-359-003-00 29 17 6215-629-017-00 32 13
6215-330-022-00 31 1 30 16 6215-629-019-00 32 14
6215-332-002-00 29 16 31 17 6215-629-020-00 32 18
30 15 6215-359-004-00 29 19 6215-629-021-00 32 19
6215-332-006-00 31 15 30 17 6215-629-022-00 32 20
6215-339-002-00 29 15 31 18 6215-629-023-00 32 21
30 14 6215-410-035-10 22 3 6215-629-024-00 32 22
6215-339-004-00 31 14 6215-410-036-10 22 4 6215-629-025-00 32 23
6215-342-002-00 29 3 6215-411-079-10 24 2-A| 6215-629-026-00 32 24
30 2 6215-411-111-00 22 3-A| 6215-629-027-00 32 25
31 13 6215-411-112-00 22 4-A| 6215-629-028-00 32 26
6215-343-002-00 29 4 6215-412-001-20 24 1 6215-629-029-00 32 27
30 3 6215-520-001-00 23 15 6215-629-030-00 32 28
31 12 6215-526-001-10 23 17 6215-629-031-00 32 29
6215-345-044-00 29 5 6215-526-004-00 23  17-A| 6215-629-032-00 32 30
30 4 6215-531-005-00 23 23 6215-629-033-00 32 31
31 2 6215-541-001-00 23 18 6215-629-034-00 32 32
6215-345-045-00 29 6 6215-541-001-10 23 18-A| 6215-631-004-00 32 2
30 5 6215-541-002-10 25 1 6215-634-002-00 32 15
31 3 6215-541-003-10 23 24 6215-635-002-00 32 8
6215-345-046-00 29 7 6215-542-001-10 9 22 6215-635-003-00 32 36
30 6 6215-542-002-00 23 20 6215-635-008-00 32 36-A
31 4 6215-543-003-20 23 19 6215-637-003-00 32 33
6215-345-047-00 29 8 6215-546-001-00 9 17 6215-639-006-00 32 16
30 7 6215-549-001-10 5 26 6215-639-007-00 32 17




Numerical Index

6003-097-130-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6215-641-002-00 32 3 6281-214-004-00 35 13 6281-229-018-00 35 25
6215-643-003-00 32 4 6281-215-001-00 34 17 6281-229-029-00 34 14
6215-644-003-00 32 6 35 17 6281-229-032-00 34 6
6215-649-003-00 32 5 6281-216-001-00 34 18 6281-229-033-00 34 11-A
6215-649-004-00 32 7 35 18 6281-271-002-00 34 26
6215-649-004-10 32 7-A| 6281-217-001-00 34 16 35 26
6215-649-005-00 32 9 35 16 6281-410-002-20 27 3
6215-649-006-00 32 10 6281-217-002-00 34 16-A| 6281-410-010-00 27 3-A
6215-649-006-10 32  10-A| 6281-221-001-00 34 4 6281-410-023-00 27 3-B
6215-649-007-00 32 11 35 4 6281-910-001-00 27 5
6219-732-003-00 27 4 6281-221-007-00 34 4-A| 6281-920-001-00 27 9
6219-752-011-00 23 2 6281-222-004-00 34 1 6281-971-001-10 27 1
6219-752-012-00 23 3 35 1 6287-810-006-20 28 1
6219-752-013-00 23 4 6281-229-002-00 34 2 6294-453-002-00 5 20-A
6219-752-014-00 23 5 35 2 6509-360-912-10 24 3
6219-752-015-00 23 6 6281-229-003-00 34 3 6509-605-019-10 5 5
6219-752-036-00 23 3-A 35 3 9 3
6219-752-037-00 23 4-A| 6281-229-004-00 34 5-A| 6513-770-022-10 19 27
6219-752-038-00 23 5-A 35 6 20 27
6219-752-039-00 23 6-A| 6281-229-005-00 34 5 6515-419-014-00 24 4
6281-100-003-00 26 7 35 5 6581-117-007-00 33 10
6281-100-003-10 26 7-A| 6281-229-006-00 34 8 6581-123-011-00 33 12
6281-111-002-00 33 1 35 8 6581-129-092-00 33 15
6281-115-004-00 33 11 6281-229-007-00 34 9 6581-129-096-00 33 16
6281-116-002-00 33 2 35 9 6581-129-099-00 33 13
6281-118-001-00 33 9 6281-229-008-00 34 10 6581-129-100-00 33 14
6281-121-003-00 33 3 35 11 6582-450-014-00 27
6281-124-001-00 33 6 6281-229-009-00 34 11 6894-240-902-00 13
6281-129-006-00 33 17 35 10 6894-453-344-00 5 20
6281-129-007-00 33 7 6281-229-010-00 35 14 6901-066-645-00 17 10
6281-129-008-00 33 18 6281-229-011-00 34 15 6901-910-612-00 12 5
6281-129-009-00 33 19 35 15 23 14
6281-129-010-00 33 4 6281-229-012-00 34 19 6901-910-625-00 18 7
6281-129-011-00 33 5 35 19 6901-910-816-00 8 4
6281-129-019-00 33 21 6281-229-013-00 34 20 6901-911-020-00 8 3
6281-151-004-00 33 8 35 20 6901-911-025-00 26 8
6281-151-004-10 33 8-A| 6281-229-014-00 34 21 6902-050-816-00 9 37
6281-200-005-00 26 1-A 35 21 6904-110-818-00 19
6281-200-016-00 26 1 6281-229-015-00 34 22 6904-110-840-00 18
6281-213-003-00 35 7 35 22 6908-000-716-00 12 3
6281-213-006-00 34 7 6281-229-016-00 34 23 23 10
6281-213-018-00 34 7-A 35 23 6908-000-750-00 17 4
6281-214-003-00 34 12 6281-229-017-00 34 24 6908-160-408-00 18 5

35 12 35 24 6908-161-018-00 17 2
6281-214-004-00 34 13 6281-229-018-00 34 25 6909-110-406-00 5 28

177



178

Numerical Index

6003-097-130-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6909-110-406-00 9 34 V231-360-805-00 9 9
23 31 V231-360-805-50 9 8
6909-110-408-00 33 23 V231-360-807-50 9 7
6909-110-410-00 26 6 19 26
6909-111-406-00 23 26 20 26
6909-111-508-00 33 20 V231-360-808-50 9 6
6909-150-508-00 33 22 V233-361-002-00 | 10 2
6909-202-308-00 9 24 V233-361-007-00 | 26 5
6909-572-008-00 2 5 V341-120-008-00 9 19
28 5 V401-160-006-00 | 23 33
6909-830-212-00 1 8 V411-260-006-00 | 23 32
6909-902-299-00 5 21 V523-101-001-80 | 17 2-A
6909-906-105-10 18 13 V600-110-600-40 | 23 12
6909-920-843-00 18 14 V600-110-620-30 | 23 11
6911-129-006-00 1 2 V682-200-000-60 1 5
6911-129-083-00 5 7 V704-140-016-00 | 11 15
6911-219-195-00 5 4 V705-140-012-00 9 31
J061-210-015-00 19 21 V710-140-004-00 9 23
20 21 23 21
20 21-B 25 3
J062-062-067-00 24 6 V720-101-900-80 | 23 27
J062-076-082-00 24 5 V720-102-401-50 | 18 9
J062-138-148-00 20 21-A 28 16
V211-560-802-50 4 3 V723-102-005-50 | 19 29
V230-360-601-00 7 4 20 29
V230-360-601-20 5 25 28 20
27 7
V231-360-801-60 9 13
18 11
V231-360-802-00 3 3
19 18
19 25
20 18
20 25
26 3
V231-360-802-50 9 39
19 30
20 30
V231-360-803-00 9 15
V231-360-803-50 9 11
V231-360-804-00 9 10
9 38
V231-360-804-50 9 14
19 13

20




Numerical Index

1608-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1323-220-012-00 17 10 1560-104-010-40 3 16 1593-103-054-00 4 2
1337-401-006-00 18 15 1560-132-007-30 18 14 1593-103-500-10 4 1

47 47 1560-664-250-00 37 13 1593-104-001-40 4 12

1376-121-001-00 23 23 38 19 1593-104-004-00 4 13
1376-606-005-00 34 16 1560-664-252-00 37 14 1593-104-500-00 4 6
1386-241-002-00 19 4 38 20 1593-104-502-00 4 7
26 4 1560-664-253-00 37 15 1593-105-213-10 5 10

46 4 38 21 1593-112-002-50 6 5

1415-120-006-00 15 4 1564-512-001-00 24 2 7 4
18 16 1564-654-213-00 49 4 1593-112-003-20 6 8

1415-125-021-00 47 49 1575-623-009-00 37 2 7 7
1416-209-005-00 9 18 38 2 1593-112-051-30 6 4
1416-600-057-00 32 9 1575-623-010-00 37 3 7 3
33 9 38 3 1593-112-200-10 6 1

1416-600-057-10 32 9-A| 1581-621-290-00 37 11 1593-112-222-00 6 9
33 9-A 38 17 7 8

1424-101-203-00 3 17 1588-105-210-00 5 5 1593-112-510-30 6 3
1424-101-204-00 3 18 1593-101-003-20 1 6 7 2
1425-621-004-00 9 2 6 1593-112-520-10 6 12
4 1593-101-009-10 1 12 7 11

1427-130-260-00 21 18 2 12 1593-117-001-40 8 3
1427-601-003-00 20 4 1593-101-011-10 1 13 1593-117-003-10 8 6
1427-621-002-10 6 2 2 13 1593-117-200-20 8 1
1427-621-012-00 24 7 1593-101-012-00 1 14 1593-117-510-20 8 2
32 2 2 14 1593-122-051-00 9 1

33 2 14 49 1593-203-058-20 11 2

36 12 1593-101-210-40 2 1 1593-304-008-00 16 3

1427-934-013-00 41 5 1593-101-210-50 2 1-A| 1593-304-051-20 16 1
1427-941-016-00 42 5 1593-101-220-40 2 2 1593-304-053-10 16 6
1432-242-004-00 28 13 1593-101-220-50 1 2 1593-304-054-10 16 4
1435-201-220-00 13 6 2 2-A| 1593-304-055-10 16 7
1444-122-002-00 18 12 1593-102-001-10 3 10 1593-304-057-10 16 8
1444-601-015-00 36 15 1593-102-002-10 3 11 1593-307-051-20 16 12
1444-621-008-00 34 18 1593-102-003-20 3 14 16 16
1444-621-311-00 36 6 1593-102-004-20 3 15 1593-307-052-10 16 13
1444-621-312-00 36 7 1593-102-005-30 3 6 16 17
1488-611-001-00 34 9 1593-102-006-50 3 21 1593-307-053-10 16 14
1524-122-001-00 18 6 1593-102-009-10 3 23 16 18
1527-604-002-00 30 18 1593-102-011-00 3 7 1593-310-054-20 17 6
30 23 1593-102-012-00 3 22 1593-310-520-20 17 4

31 18 1593-102-500-10 3 1 1593-310-540-00 17 9

31 23 1593-102-502-00 3 2 1593-312-056-20 18 18

35 17 1593-102-503-00 3 3 18 27

1544-104-204-00 4 9 1593-102-504-00 3 4 1593-317-201-00 19 2
1544-104-205-00 4 10 1593-102-505-00 3 5 1593-317-210-00 19 1

179



180

Numerical Index

1608-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1593-332-051-30 20 9 1593-406-500-30 24 1 1593-601-067-30 30 3
1593-332-052-10 20 7 1593-407-002-00 25 6 31 3
1593-332-053-00 20 8 1593-407-004-40 25 3 1593-601-069-00 24 3
1593-332-520-30 20 1 1593-407-006-00 25 7 1593-601-071-00 30 4
1593-333-500-30 20 12 1593-407-007-20 25 14 31 4
1593-334-052-00 21 3 1593-407-051-70 25 1 1593-601-072-00 30 5
1593-334-054-30 21 2 1593-407-200-60 25 5 30 12
1593-334-055-00 21 4 1593-407-510-50 25 10 31 5
1593-334-056-50 21 1 1593-407-520-40 25 15 31 12
1593-334-300-20 21 11 1593-407-530-40 25 17 1593-601-073-00 30 33
1593-334-300-30 21  11-A| 1593-411-001-10 26 6 30 33-A
1593-334-300-40 21 11-B| 1593-411-052-20 26 7 31 33
1593-334-310-20 21 14 1593-411-053-20 21  18-A| 1593-601-074-00 31 32
1593-335-058-00 21 20 26 8 1593-601-300-00 30 25
1593-335-500-50 21 16 1593-411-201-00 26 1 31 25
1593-335-500-60 21 16-A| 1593-411-610-10 26 2 1593-601-500-51 31 1
1593-341-008-00 47 73 1593-553-003-20 27 7 1593-601-500-52 30 1
1593-341-009-00 47 74 1593-553-007-20 27 12 1593-601-524-10 30 26
1593-341-012-10 47 75 1593-553-280-00 27 6 31 26
1593-342-001-00 47 51 1593-553-280-10 27 6-A| 1593-601-525-10 30 27

48 2 1593-553-550-10 27 11 31 27
1593-342-200-00 48 1 1593-553-670-30 27 2 1593-606-006-10 32 5
1593-401-007-20 22 2 1593-555-011-00 29 1 33 5
1593-401-071-50 22 3 1593-555-012-00 29 2 3 14
1593-402-051-10 22 10 1593-555-013-00 29 3 1593-611-001-00 34 13
1593-402-210-00 22 9 1593-601-002-40 30 14 1593-611-011-20 34 2
1593-402-510-40 22 13 1593-601-002-41 31 14 1593-611-011-30 34 2-A
1593-403-001-10 23 11 1593-601-009-00 30 10 1593-611-013-00 34 10
1593-403-003-10 23 10 31 10 1593-611-014-00 34 15
1593-403-004-10 23 3 1593-601-011-10 31 16 1593-611-058-00 34 12
1593-403-005-00 23 27 1593-601-012-00 31 20 1593-611-200-51 34 8
1593-403-007-20 23 21 1593-601-013-10 31 21 1593-611-200-52 34 8
1593-403-009-00 23 4 1593-601-014-00 30 35 1593-612-004-00 35 1
1593-403-052-30 23 14 31 35 1593-612-005-00 35 2
1593-403-056-40 23 15 1593-601-015-00 30 13 1593-612-220-10 35 6
1593-403-058-30 23 25 31 13 1593-612-230-00 35 9
1593-403-500-80 23 1 1593-601-054-00 30 38 1593-616-004-20 32 3
1593-403-510-80 23 2 31 38 33 3
1593-403-530-60 23 18 1593-601-061-40 30 37 35 11
1593-406-004-00 24 10 31 37 1593-621-005-00 36 9
1593-406-005-10 24 9 1593-601-062-20 30 2 1593-621-250-10 36 4
1593-406-006-00 24 13 31 2 1593-621-252-00 36 5
1593-406-008-00 24 5 1593-601-064-20 30 30 1593-621-510-30 36 2
1593-406-240-10 24 12 31 30 1593-622-004-00 49 11
1593-406-250-00 24 8 1593-601-065-10 24 4 1593-622-211-10 36 13




Numerical Index

1608-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1593-622-240-00 49 3 1600-112-232-00 7 14 1608-205-207-00 12 21
1593-622-250-00 49 2 1600-505-007-00 8 9 1608-205-208-00 12 22
1593-622-270-00 49 5 1600-902-023-00 40 5 1608-205-209-00 12 23
1593-622-272-00 49 7 1608-105-001-40 5 14 1608-205-211-00 12 24
1593-622-273-00 49 8 1608-105-003-30 5 21 1608-205-212-00 12 25
1593-622-274-00 49 9 1608-105-211-00 5 24 1608-205-213-00 12 26
1593-622-275-00 49 10 1608-105-221-00 5 8 1608-205-214-00 12 27
1593-622-280-00 49 1 1608-105-222-10 5 9 1608-205-215-00 12 28
1593-623-001-00 6 16 1608-105-223-00 5 11 1608-205-216-00 12 29

7 17 5 15 1608-205-217-00 12 30

37 7 1608-105-230-00 5 2 1608-205-218-00 12 31

38 13 1608-105-240-20 5 18 1608-205-219-00 12 32

1593-623-002-00 37 6 1608-122-002-10 9 15 1608-205-221-00 12 33
38 12 1608-122-003-00 9 5 1608-205-222-00 12 34

1593-623-003-00 37 8 1608-122-004-00 9 2 1608-205-223-00 12 35
38 14 1608-122-200-50 9 6 1608-205-224-00 12 36

1593-623-272-00 34 4 1608-122-200-60 9 6-A| 1608-205-225-00 12 37
1593-623-273-00 34 5 1608-122-206-00 9 7-A| 1608-205-226-00 12 38
1593-623-280-00 34 3 1608-122-206-10 9 7-B| 1608-205-227-00 12 59
1593-623-503-00 37 4 1608-122-207-00 9 8-A| 1608-205-228-00 12 60
38 4 1608-122-210-20 9 7 1608-205-229-00 12 61

1593-623-504-00 37 5 1608-122-220-20 9 8 1608-205-231-00 12 62
38 6 1608-122-230-10 9 17 1608-205-232-00 12 64

1593-623-520-00 37 16 1608-201-001-40 10 1 1608-205-233-00 12 66
38 22 1608-201-002-30 10 8 1608-205-234-00 12 39

47 29 1608-201-002-40 10 8-A| 1608-205-235-00 12 40

1593-623-610-00 38 7 1608-201-004-20 10 13 1608-205-236-00 12 41
1593-630-210-00 49 14 1608-201-005-10 10 17 1608-205-237-00 12 42
1593-630-211-00 49 15 10 17-A| 1608-205-238-00 12 43
1593-630-230-00 49 13 1608-201-006-20 10 27 1608-205-239-00 12 44
1593-901-015-00 39 9 1608-201-008-10 10 30 1608-205-241-00 12 45
1593-901-016-00 39 1 1608-201-011-20 10 36 1608-205-242-00 12 46
1593-901-017-00 39 2 1608-201-013-00 10 28 1608-205-243-00 12 47
1593-901-019-00 39 4 1608-201-200-20 10 25 1608-205-244-00 12 48
1593-904-001-00 40 1 1608-203-002-30 11 4 1608-205-245-00 12 49
1593-904-012-00 40 3 1608-203-003-20 11 8 1608-205-246-00 12 50
1593-905-001-00 41 1 1608-203-200-00 11 1 1608-205-247-00 12 51
1593-905-012-00 41 3 1608-203-210-00 11 11 1608-205-260-00 12 2
1593-906-001-00 42 1 1608-205-200-10 12 1 1608-205-263-00 12 3
1593-906-012-00 42 3 1608-205-201-00 12 15 1608-205-264-00 12 4
1600-112-231-00 6 14 1608-205-202-00 12 16 1608-205-265-00 12 5
7 13 1608-205-203-00 12 17 1608-205-266-00 12 6

1600-112-232-00 6 10 1608-205-204-00 12 18 1608-205-267-00 12 7
6 15 1608-205-205-00 12 19 1608-205-268-00 12 8

7 9 1608-205-206-10 12 20 1608-205-269-00 12 9

181



182

Numerical Index

1608-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1608-205-280-00 12 10 1608-310-200-10 17 1 1608-601-001-10 30  16-A
1608-205-283-00 12 11 1608-310-210-00 17 7 1608-601-002-00 30 21
1608-205-284-00 12 12 1608-312-003-40 18 11 1608-601-002-10 30 21-A

12 58 1608-312-005-00 18 4 1608-601-003-00 30 20
1608-205-285-00 12 13 1608-312-006-20 18 19 1608-606-200-41 32 1

12 63 1608-312-007-00 18 8 1608-606-200-42 33 1
1608-205-290-00 12 57 1608-312-200-40 18 1 1608-616-001-10 35 15
1608-206-001-00 13 4 1608-312-210-20 18 5 1608-616-002-20 35 16
1608-206-002-00 13 26 1608-312-220-00 18 17 1608-616-200-31 35 10
1608-206-004-00 13 30 1608-313-200-10 18 23 1608-616-200-32 35 10
1608-206-005-00 13 33 1608-341-001-20 47 5 1608-621-200-00 36
1608-206-200-30 13 1 1608-341-003-20 47 11 1608-623-200-00 37
1608-206-210-20 13 10 1608-341-006-10 47 18 1608-623-200-10 37 1-A
1608-206-240-00 13 18 1608-341-008-00 47 23 1608-623-210-00 38 1
1608-206-241-00 13 19 1608-341-012-00 47 58 1608-623-210-10 38 1-A
1608-206-250-00 13 34-A| 1608-341-013-00 47 64 1608-901-003-10 39 8
1608-206-260-00 13  35-A| 1608-341-014-10 47 65 1608-901-008-00 39 5
1608-207-003-20 14 37 1608-341-015-00 47 66 1608-901-009-00 39 3
1608-207-004-10 14 28 1608-341-016-00 47 68 1608-901-011-00 39 14

14 38 1608-341-021-10 47 41 1608-901-012-00 39 15
1608-207-006-10 14 53 1608-341-023-00 47 36 1608-904-002-00 40 2
1608-207-007-10 14 54 1608-341-025-10 47 48 1608-904-006-00 40 4
1608-207-008-00 14 60 1608-341-026-00 47 6 1608-905-002-00 41 2
1608-207-009-20 14 61 1608-341-027-00 47 b4 1608-905-006-00 41 4
1608-207-011-00 14 7 1608-341-200-00 47 53 1608-906-002-00 42 2
1608-207-012-00 14 17 1608-341-210-30 47 2 1608-906-006-00 42 4
1608-207-014-00 14 44 1608-341-220-20 47 14 43 8
1608-207-200-30 14 1 1608-341-230-20 47 24 1608-930-001-00 45 2
1608-207-210-20 14 6 1608-341-240-30 47 28 1614-922-200-20 50 1
1608-207-220-20 14 12 1608-341-260-30 47 39 1631-101-210-10 1 1
1608-207-230-00 14 16 1608-341-270-00 47 27 1631-401-300-00 22 5
1608-207-240-20 14 24 1608-341-300-40 47 1 1631-401-310-00 22 7
1608-207-250-20 14 32 1608-341-310-30 47 62 1631-611-210-20 34 1
1608-207-260-20 14 42 1608-341-320-10 47 170 1631-901-021-00 39 16
1608-207-270-10 14 45 1608-341-330-00 47 21 1631-910-002-00 44 2
1608-207-280-10 14 21 1608-401-250-00 22 1631-910-004-00 44 4
1608-207-290-00 14 48 1608-401-250-20 22 1-A| 1631-910-006-00 44 6
1608-207-310-00 14 27 1608-553-200-40 27 1 1631-910-008-00 44 1
1608-208-200-10 15 1 1608-553-210-00 27 4 1631-910-009-00 44 3
1608-304-001-00 16 2 1608-554-001-00 28 11 1636-313-011-10 18 6-A
1608-307-200-20 16 11 1608-554-002-00 28 14 1636-901-009-00 39 7
1608-307-200-30 16 11-A| 1608-554-200-10 28 1 1636-901-015-00 39 10
1608-307-210-20 16 15 1608-554-210-10 28 4 1636-901-022-00 39 13
1608-307-210-30 16  15-A| 1608-554-600-20 28 7 1640-903-006-00 41 8
1608-310-002-00 17 2 1608-601-001-00 30 16 1640-903-006-10 41 8-A




Numerical Index

1608-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1640-903-013-00 41 6 2500-901-027-00 39 6 3737-113-005-00 10 6
1640-903-013-10 41 6-A| 2502-407-001-10 20 2 3737-122-001-00 47 16
1640-903-015-00 41 9 2706-501-003-00 35 7 3737-172-009-00 30 34
1640-903-015-10 41 9-A| 2706-501-004-00 35 8 31 34
1640-903-015-20 41 9-B| 3517-205-007-00 47 25 3737-172-010-00 37 9
1640-903-016-00 41 7 3560-201-015-00 35 4 38 15
1640-903-016-10 41 7-A| 3600-201-013-00 18 24 49 12
1640-903-026-00 40 8 3610-631-002-00 30 8 3737-172-011-00 1 5
1640-903-033-00 40 6 31 8 2 5
1640-903-035-00 40 9 3614-261-002-00 36 8 24 18
1640-903-036-00 40 7 3621-702-003-00 23 7 3746-111-011-00 21 8
1640-904-006-00 42 8 3623-820-013-00 22 4 3746-185-014-00 37 10
1640-904-006-10 42 8-A| 3625-212-007-00 23 16 38 16
1640-904-013-00 42 6 3626-276-003-00 6 17 3768-185-022-10 13 20
1640-904-013-10 42 6-A 7 18 3805-701-018-00 23 7-A
1640-904-016-10 42 7 3631-221-001-00 1 9 3908-170-020-00 32 6
1640-904-019-00 42 9 2 9 33 6
1640-904-019-10 42 9-A| 3631-270-003-00 49 6 4106-105-303-00 8 5
1640-905-006-00 44 8 3631-353-001-10 10 33 20 13
1640-905-013-00 44 5 3631-353-002-10 13 31 47 34
1640-905-015-00 44 9 3631-671-003-00 14 20 4301-210-002-00 30 11
1640-905-016-00 44 7 3642-496-007-10 37  20-A 31 11
1646-116-051-00 8 5-A 38 26-A 36 14
1646-116-051-10 8 5-B 47  30-A| 4319-911-001-00 45 1
1674-904-008-00 43 1-A| 3643-586-001-00 5 27 6213-200-002-10 5 1
1689-440-230-00 26 2-A| 3648-703-001-00 20 5 6219-755-001-00 5 3
1689-502-250-00 13  31-B| 3650-261-261-00 38 8 7955-201-026-00 10 24
1701-509-007-00 21 13 3650-262-202-00 38 5 8523-202-241-00 46 1
1705-333-001-00 20 13-A| 3650-270-214-00 36 3 8523-202-242-00 46 2
1705-408-350-00 13  17-B| 3652-261-202-00 6 13 8592-011-204-00 9 9
1705-902-006-00 43 4 7 12 8595-901-006-00 39 11
1705-902-007-00 43 6 3656-115-001-00 14 15 43 1
1705-902-008-00 43 7 3656-221-001-10 28 8 43 5
1705-904-001-00 43 9 3659-310-004-00 5 26 8595-901-007-00 39 12
1705-904-002-00 43 10 3660-260-210-30 7 1 43 3
1705-904-002-10 43  10-A| 3661-212-001-00 15 5 8654-101-230-00 9 9-A
1705-904-004-00 43 11 30 6 8654-101-232-00 9 10
1705-904-011-00 39 7-A 31 6 8654-101-233-00 9 11

43 2 3664-276-001-00 37 20 J061-114-024-00 10 29
1725-604-052-00 30  31-A 38 26 J061-209-011-00 5 20
2111-101-011-00 10 32 47 30 J061-210-012-00 5 12
2137-223-004-00 10 23 3664-351-006-00 13 17 5 16
2144-117-002-00 34 17 3667-354-220-10 13 34 5 19
2161-439-220-10 13 17-A| 3667-354-240-00 13 35 5 22
2171-213-002-00 18  24-A| 3728-552-008-00 47 45 5 28

183



184

Numerical Index

1608-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
J061-210-015-00 3 20 V201-260-809-50 | 10 18-A| V211-260-802-00 13 5
J061-211-013-00 5 13 V201-260-810-00 | 10 22-A 13 12

5 17 V201-260-810-50 | 10 22 14 43

5 23 V201-460-802-00 9 13 18 20

J061-232-040-00 3 12 V201-460-802-50 9 13-A 47 56
J061-236-044-00 3 13-A| V201-460-804-50 9 3 47 61
J061-238-046-00 3 13 V201-461-003-00 | 10 34 V211-260-802-50 | 29 4
J061-247-055-00 4 14 V203-461-002-00 1 3 V211-260-803-00 10 19
J062-081-087-00 5 29 2 3 47 57
J062-104-111-00 10 31 6 19 V211-260-804-00 10 20
K182-002-002-00 | 13 23 7 20 V211-260-804-50 | 51 12
K182-032-000-00 | 13 21 V203-461-002-50 | 21 21 V211-261-002-00 5 25
K182-032-001-00 | 13 22 V210-260-601-20 9 16 22 14
K182-032-002-00 | 13 24 21 19 25 2
K182-032-003-00 | 13 25 25 4 V211-261-002-50 18 7
K211-004-007-00 | 51 7 31 36 21 15
K211-012-000-00 | 13 14 47 7 47 52
K211-012-003-00 | 51 2 V210-260-601-60 | 36 10 48 3
K211-012-005-00 | 51 49 16 V211-261-004-50 12 68
K211-012-006-00 | 51 5 V210-260-602-00 | 13 13 V211-360-801-60 13 9
K211-012-007-00 | 51 6 36 11 14 62
K211-012-008-00 | 51 10 V210-360-601-20 | 30 36 24 19
K211-012-009-00 | 51 3 47 22 32 8
K211-012-011-00 | 51 13 V210-360-601-60 5 6 33 8
K211-012-100-00 | 51 1 8 4 V211-360-802-00 3 8
P117-501-250-00 13 31-A 21 12 3 19
V111-163-002-00 | 37 17 30 7 4 11
38 23 31 7 6 7

47 31 36  10-A 7 6

V120-266-001-20 | 51 14 V210-360-602-00 | 21 12-A 22 6
V120-266-002-50 | 51 8 21 17 25 16
V120-366-001-60 | 31 17 24 11 V211-360-802-50 1 15
31 22 24 17 2 15

37 12 36 11-A| V211-361-002-00 6 18

38 18 V210-360-602-50 | 24 11-A 7 19

V120-376-001-60 | 30 17 V210-660-602-00 | 21  17-A| V211-561-001-60 10 38
30 22 V211-260-801-60 5 4 V211-561-002-00 4 3

V120-376-002-00 | 30 31 6 11 10 37
31 31 7 10 47 8

V120-376-002-50 | 30 32 10 16 47 50
V201-260-803-50 14 4 17 3 V211-561-002-50 | 24 6
V201-260-805-00 14 50 22 8 27 3
47 42 30 9 27 5

V201-260-806-00 13 15 31 9 V211-660-802-00 4 5
V201-260-809-50 10 18 V211-260-802-00 | 10 26 V251-261-004-5D | 10 7




Numerical Index

1608-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V271-160-602-50 4 8 V360-260-005-00 | 32  10-A| V401-160-010-00 | 47 20
V301-260-005-00 | 32 10 33 10-A| V401-160-012-00 | 23 29

33 10 V360-260-006-00 5 7 25 20

V301-260-006-00 1 10 49 17 V401-160-016-00 | 21 9
2 10 V361-260-006-00 | 30 29 V411-260-003-00 | 37 19

6 6 31 29 38 25

7 5 V362-260-008-00 | 28 12 47 33

34 6 V363-260-008-00 6 22 V411-260-006-00 8 10

38 9 13 16 38 10

V304-260-008-00 1 7 17 8 V411-260-008-00 14 22
2 7 24 20 14 29

7 15 30 39 14 39

14 5 31 39 14 51

14 52 32 14 56

18 13 33 18 9

47 44 47 35 20 10

47 46 V363-260-010-00 3 24 28 15

V304-260-010-00 3 25 27 8 30 19
8 7 V401-160-003-00 | 37 18 30 24

12 70 38 24 31 19

14 11 47 32 31 24

14 31 V401-160-005-00 | 32 11 32 4

14 41 V401-160-006-00 1 11 33 4

14 55 2 11 35 3

V304-260-020-00 | 27 13-A 14 26 35 12
V304-460-008-00 9 14 14 34 47 37
V304-460-010-00 19 5 18 3 47 43
V304-460-016-00 | 21 10 34 7 V411-260-010-00 3 26
V305-260-010-00 | 34 14 38 11 6 21
V305-260-012-00 | 50 3 V401-160-008-00 1 8 7 22
V305-260-020-00 | 27 13 2 8 8 8
V328-262-110-00 | 23 12 7 16 14 8
23 22 9 4 14 58

24 14 9 19 15 2

V328-262-112-00 | 23 8 10 21 18 21
23 28 V401-160-010-00 1 4 18 25

25 18 2 4 20 14

V334-260-010-00 | 23 17 6 20 24 15
V334-460-010-00 | 47 12 7 21 V411-260-012-00 14 10
47 19 10 35 14 13

V335-260-012-00 | 23 26 12 69 14 18
V350-160-004-00 | 30 28 16 5 25 19
31 28 19 6 28 5

V350-160-006-00 | 30 15 21 22 V411-260-014-00 13 27
31 15 47 13 14 46

185



186

Numerical Index

1608-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V411-260-014-00 | 27 9 V580-140-602-50 | 14 2 V720-102-402-20 13 3
27 14 V600-110-600-40 | 25 11 V720-103-502-40 13 7
28 9 47 63 V720-103-502-60 13 8
V411-260-018-00 | 23 5 47 71 V720-111-900-80 12 65
V411-260-020-00 14 35 V600-110-600-50 | 11 7 V720-112-401-10 12 67
28 2 V600-110-600-70 | 47 72 V720-112-401-40 13 32
V500-162-501-50 8 11 V600-110-620-40 | 11 9 V721-103-103-00 11 5
35 5 V600-110-620-50 | 11 10 V721-103-104-50 10 15
47 38 V600-110-620-70 | 16 10 11 6
V500-162-502-00 | 23 13 V600-110-630-40 | 11 13 V721-103-105-50 | 51 11
23 24 V600-110-630-50 | 11 12 V740-130-420-80 10 5
24 16 V600-140-600-40 | 25 12 10 12
V500-163-001-50 14 23 V600-150-600-50 | 21 5 V742-120-420-60 | 25 9
14 30 V600-150-620-20 | 47 9 V744-120-350-70 10 14
14 40 V600-150-620-30 | 23 19 47 55
14 57 V600-150-620-50 | 26 5 V744-130-420-80 10 4
18 10 V653-430-403-00 | 10 2 10 11
20 11 10 9 V744-135-550-80 | 47 59
28 16 V654-418-221-60 | 47 67 V760-150-000-00 18 2
V500-163-002-00 14 9 V704-140-012-00 | 47 15 22 11
14 14 V704-140-015-00 | 20 3 47 4
14 19 20 6 V762-150-000-00 14 25
14 59 47 17 14 33
15 3 47 40 22 12
18 22 V704-140-016-00 | 16 9 V781-160-000-40 | 47 60
18 26 V704-140-017-00 | 17 5 V999-200-003-00 19 3
28 6 V704-140-020-00 | 12 54 26 3
34 11 V704-140-025-00 | 11 3 46 3
V500-163-002-50 13 28 21 6 W201-261-206-00 | 50 2
14 47 V705-140-020-00 9 12
20 15 V705-140-030-00 | 12 14
23 9 12 56
23 30 V705-140-035-00 | 47 10
25 21 V705-140-040-00 | 12 53
27 10 23 20
27 15 V705-140-042-00 | 10 3
28 10 10 10
47 26 25 8
V500-163-003-00 14 36 25 13
28 3 V705-140-047-00 | 21 7
V500-164-003-00 13 29 V705-140-052-00 | 12 52
V560-160-008-00 | 35 13 V720-101-900-60 | 51 9
V580-140-401-00 12 55 V720-102-401-50 | 47 3
V580-140-502-50 | 47 69 V720-102-401-80 | 13 2
V580-140-503-20 | 23 6 13 11




Alpabetical Index

6003-097-120-10

Description Fig. Key Description Fig. Key Description Fig. Key
SYLINDER HEAD ASSY 1 1 BOLT, CONN ROD 14 6 CLIP/HOSE/13.8-14.8 21 21-A
ARM, CONTROL 24 30 BOLT, EYE 33 37 CLIP/HOSE/6. 2-6. 7 25 6
ARM, FLOATING 24 18 BOLT, JOINT 19 13 CLIP/HOSE/7.6-8. 2 25 5
ARM, TENSTON 2 1 | BOLT, SEMS/M10X20 ) 3 | COLLAR 35 5
ARM/CONTROL 24 30-A 9 3 | CONNECTINGROD ASSY| 14  5-A
ARM/FLOATING COMP | 24 18-A| BOLT, SEMS/M6X12 13 5 15 5
ARMATURE 34 3 24 14 CONNECTOR, GLOW PLUG 28 4
BALL 1 5 BOLT, SEMS/M8X16 8 4 CONNECTOR, OIL FILTER | 10 2

34 15 9 4 | CONNECTOR/FUEL 25 1
BEARING, BALL 34 4 | BOLT, SEMS/M8X25 7T 4 3 | CONTROLSLEEVE 33 36-A
34 5 BOLT/CONNECTINGROD 14 6-A| COUPLER 35 10
35 4 14 6-B| COVER, INJ PUMP 5 23
BEARING, RB/6004 24 12 15 6 COVER/CYLINDER/HEAD 2 1
BEARING, RB/6203 24 11 BOLT/CRANK 18 10-A| CRANKSHAFT ASSY | 18 1-A
BEARING, THRUST CRANK | 5 13 | BOLT/FLANGE 18 7-A 18 1-B
6 2 BOLT/M10X1. 25X82 1 7 18 1-C
6 4 | BOLT/M6 10 32 18 1-D
BEARING/CONN ROD 14 8 10 33 CUP/SEALING/12 5 T-A
BEARING/CONNECTING R | 6 5 | BOLT/M6X10 924 16 | CUP/SEALING/16 10 4
6 6 | BOLT/M6X18 24 7 | CUP/SEALING/28 5 3-A
14 8-A 24 25 | CUP/SEALING/36 5 4-A
15 7 BOLT/WS 19 6 CUTTER, VALVE 12 5
15 7-A 34 18 CYLINDERBLOCK  ASSY 5 1
BEARING/CRANK/LOWER 5 12 BRACKET ROCKER SHAFT | 12 12 5 1-A
BEARING/CRANK/UPPER 5 11 |BRACKET, ROCKER SHAFT | 12 13 | CYLINDERHEAD  ASSY| 1 1-A
BEARING/WATER PUMP 20 3 CAMSHAFT/INJPUMP 24 8-A 1 1-B
21 3 CAP 25 4 DOWEL 5 20
BEARING/WATERPUMP 20 4 35 13 5 20-A
21 4 CAP, BLANK/30 10 21 EYE 30 18
BELT/VHM34. 5/FAN 29 5 | CAP, OIL FILLER 92 9 | FAN, COOLING 29 1
BODY/OILPUMP 19 2 CAP, SEALING 1 2 FLANGEBOLT 3 3
19 2-A 5 3 5 25
BODY/WATERPUMP 20 2 5 4 7 4
21 2 5 7 10 6
BOLT 1 7-A| CAP/RABBER 34 921 10 7
5 2 CARTRIDGE, OIL FILTER | 19 15 10 8
10 37 CARTRIDGE/OILFILTER 19 15-A 10 9
12 18 | CLAMP 35 9 10 10
18 7 35 9-A 10 11
18 10 |CLAMP,7 28 8 10 13
19 7 CLAMP, HARNESS D 21 31 10 14
22 4 CLAMP, STRAINER 19 10 10 15
27 9 CLAMP/WIRE/10-15 20 21 10 38
33 39 21 21 10 39
BOLT, ADJUST 5 27 21 21-B 11 2

187



188

Alpabetical Index

6003-097-120-10

Description Fig. Key Description Fig. Key Description Fig. Key
FLANGEBOLT 19 11 GASKET/HOUSING 29 19 INJECTIONPUMP  ASSY | 24 1-A
20 13 | GASKET/PLATE 10 36 |KEY 13 3
20 18 10 36-A 18 4
20 25 29 15 24 10
20 26 | GASKET/SPACER 20 16 | KEY/07X05X09 13 3-A
20 30 21 16 24 10-A
21 13 29 18 KEY/07X05X43 18 4-A
21 18 GASKET/WATER PUMP 20 12 LEVELGAGE 5 29
21 25 21 12 LEVER, CONTROL 24 24
21 26 29 17 | LINK/CONTROL 24 19
21 30 GEAR, CAMSHAFT 13 2 MANIFOLD ASSY 3 1
27 4 GEAR, CRANK SHAFT 18 3 MANTFOLD, EXHAUST 4 1
27 6 GEAR, IDLE 13 6 METAL, CRANK 5 10
28 7 GEAR, INJ PUMP 24 9 6 1
FLYWEIGHT 94 15 | GEAR,RING 18 6 6 3
FLYWHEEL 18 5 GEAR/CAMSHAFT 13 2-A| NIPPLE 5 21
FRAME/STARTER END 34 11 GEAR/CRANK 18 3-A| NOZZLE 30 1
GASKET 2 5-A| GEAR/IDLE ASSY | 13 6-A 31 18
2 5-B| GEAR/INJECTIONPUMP 24 9-A 32 16
3 2 24 9-B| NOZZLE, INJ. ASSY 23 1
20 8 GEAR/OILPUMP ASSY | 19 3 NUT 5 28
21 8 19 3-A 10 34
28 6 GEARCASE ASSY | 10 1 12 17
29 5-A 10 1-A 24 26
29 5-B| GENERATOR/12V-8. 5A 27 1 24 31
29 6 | GLOWPLUG 28 3-A 30 19
29 21 28 3-B 31 17
30 17 | HANGER 11 1 32 18
31 16 | HOLDER ASSY 34 9 34 20
32 17 HOLDER, DELTVERYVALVE | 33 6 35 8
33 5 HOLDER, NOZZLE ~ ASSY | 30 2 NUT, CAP 2 4
33 38 HOLDER/NOZZLE ~ ASSY | 31 1 NUT, CAP/M 8 10 19
33 40 32 1 | NUT, FLANGE 14 7
GASKET EXHAUST MANIF 4 2 HOSE, RUBBER 20 20 NUT, RETAINING 30 16
29 7 25 2 31 15
GASKET, CYL HEAD 1 6 25 3 | NUT/CAP 2 4A
29 3 | HOSE/RABBER 2 6 | NUT/FLANGE 4 TA
GASKET, NOZZLE 23 2 HOSE/RUBBER 21 20 NUT/MO8 10 12
GASKET/COVER 5 24 HOUSING PUMP 33 10 40
29 11 HOUSING/STARTER ASSY | 34 7 12 19
GASKET/GEARCASE 10 27 HOUSING/THERMOSTAT 20 22 20 14
10 27-A 21 22 20 19
29 14 21 22-A 21 14
GASKET/HOUSING 20 24 INJECTIONNOZZLE ASSY | 23 1-A 21 19
21 24 23 1-B| NUT/M10 27 7




Alpabetical Index

6003-097-120-10

Description Fig. Key Description Fig. Key Description Fig. Key

NUT/M8 10 18 PIPE, OIL 19 12 PLATE/T=2. 20 33 26

34 23 PIPE, PUMP HOUSING 20 23 PLATE/T=2. 25 33 27

NUT/NOZZLERETAINING 32 15 21 23 PLATE/T=2. 30 33 28

OILPUMP ASSY | 19 1-A| PIPE, WATER DRAIN 5 292 PLATE/T=2. 35 33 29

OILSEAL 5  14-A| PIPE, WATER OUTLET 20 928 | PLATE/T=2.40 33 30

29 10-A 21 28 | PLATE/T=2. 45 33 31

0-RING 20 29 PIPE/FUEL 25 2-A| PLATE/T=2. 50 33 32

21 29 PIPE/INJECTION ASSY | 23 3-A| PLATE/WATER PUMP 20 9

29 20 23 4-A 21 9

33 7 | PIPE/WATER PUMP 20 11 |PLUG 5 5

33 10 21 11 10 3

ORING 33 7-A| PISTON 14 10 24

33  10-A 14 1-A 12 11

0-RING/P 8 24 927 15 PLUG, GLOW 28 3

0-RING/P15 19 9 | PISTON(0V/100) 16 PLUG/20 7 9

29 16 | PISTON/OV 16 1-A| PLUG/PT1/2 3
PACKING 2 5 16 3-A 3-A
10 20 17 1 PLUG/SCREW 10 24-A

19 14 17 PLUNGER ASSY | 383 2

19  14-A| PISTON/OVO0. 50 16 POINTER 8 9

29 5 PISTON/RELIEF VALVE 10 29 9 2

29 13 PISTON/VALVE/RELIEF 10 29-A| PULLEY 18 8

PAN, OIL COMP 7 1 10 29-B 35 3
PIECE, THRUST 924 17 | PLATE 33 34 | PULLEY COMP | 35 3-A

PIN 18 9 35 1 | PULLEY, WATER PUMP 29 9
18 2-A| PLATE CoMP | 35 1-A 22 2-A

33 9 PLATE (CONTROLLEVER) 24 29-A| PUMP, INJ ASSY 24 1

33 13 PLATE, ADJUST 27 3 PUMP, OIL ASSY | 19 1

PIN, ADAPTER 26 2 PLATE, CONTROL VALVE 24 29 REGULATOR 27 2
PIN, CONTROL LINK 94 90 | PLATE, FRONT 10 35 97 92-A
PIN, GROOVE 10 26 PLATE, THRUST 13 4 27 2-B

PIN, PISTON 14 3 PLATE, THRUST INJPUMP | 24 13 RELAY, SOLENOID 28 9

15 3 PLATE/ADJUST 27 3-A| REPAIR/ENGINE  SET 29 1

PIN, STARTING SPRING 5 926 | PLATE/FRONT 10  35-A| RETAINER 34 14

PIN, TUBE 5 15 10  35-B| RING SNAP 33 14

PIN/ARM 10 22 PLATE/REAR COMP 8 1 RING (PISTON) SET 14 2

PIN/IDLEGEAR 5 6 9 1 RING (PISTON/OV) SET 16 4

PIN/STRAIGHT 5 16 PLATE/T=1. 80 33 18 RING (PISTON/OV50) SET | 16 2

17 | PLATE/T=1. 85 33 19 |RING,0/G25 7 3

19 5 | PLATE/T=1. 90 33 20 | RING, SNAP 14 4

19 5-A| PLATE/T=1. 95 33 21 15 4

PIN/TUBE 5 15-A| PLATE/T=2. 00 33 22 RING, SNAP/ 4 E 10 23

PINION, STARTER 34 12 PLATE/T=2. 05 33 23 24 21

PIPE, INJ 23 3 | PLATE/T=2. 10 33 24 26 3

23 4 | PLATE/T=2. 15 33 25 | RING, SNAP/12 C 10 31

189



190

Alpabetical Index

6003-097-120-10

Description Fig. Key Description Fig. Key Description Fig. Key
RING, SNAP/16 C 12 15 | SEAT, VALVE SPRING 12 4 | SHIM/INJECTTON P/0.1 | 24 2
RING/PISTON SET | 14 2-A| SHAFT, CAM 13 1 | SLEEVE, CONTROL 33 36

14 92-B| SHAFT, CAM/INJ. PUMP 24 8 | SLEEVE, FRANGE 33 8
15 9 | SHAFT, CRANK 18 1 | SOLENOID 28 5
RING/PISTON/OV SET | 16 9-A| SHAFT, ROCKER 12 8 | SPACER 30 15
16 4-A| SHAFT, ROCKER ARMASSY | 12 10 31 14
17 2 | SHAFT/ROCKERARM ASSY | 12 10-A 32 14
17 4 | SHIM/0. 10 30 5 | SPACER, FAN/39 22 3
RINGGEAR 18 6-A 31 4 | SPACER, WATER PUMP 20 15
ROCKERARM 12 9 32 2 21 15
ROCKERSHAFT ASSY | 12 8-A| SHIM/0. 20 30 6 | SPRING 12 14
ROD CONTROL 33 33 31 5 34 16
ROD, CONNECTING 14 5 32 3 | SPRING, BRUSH 34 10
ROD, PUSH 12 7 | SHIM/0. 30 30 7 | SPRING, DELIVERYVALVE | 33 4
RORA 34 13 31 6 | SPRING, GOVERNOR 24 93
ROTOR/OUTER 19 4 32 4 | SPRING, NOZZLE 30 4
ROTOR/WATERPUMP 20 6 | SHIM/0. 40 30 8 31 3
21 6 31 7 32 12
SCREW 33 11 39 5 | SPRING, PLUNGER 33 15
33 35 | SHIM/0.50 30 9 | SPRING, RETURN 24 98
34 17 31 8 | SPRING, SETTING 24 22
35 11 32 6 | SPRING, STARTING 24 34
35 12 | SHIM/0.52 30 10 | SPRING/RELIEF VALVE | 10 30
SCREW ADJUST 12 16 31 9 | SPRING/STARTING 24  34-A
SCREW/WATER PUMP 20 10 39 SPRING/VALVE 12 3
21 10 SHIM/0. 54 30 11 12 3-A
SCREW/WS 34 19 31 10 | SPRINGSEAT 30 3
SEAL SET/WATER PUMP | 20 5 32 8 31 2
21 5 SHIM/0. 56 30 12 32 13
SEAL, BEARING CAP 5 ) 31 11 | STARTER 35 9
29 8 32 9 | STARTER ASSY | 27 8-A
SEAL, BEARING CAP/7 5 9 | SHIM/0.58 30 13 | STARTER ASSY 27 8
29 9 31 12 STARTER KIT 34 2
SEAL, CYL COVER 2 3 32 10 34 6
29 4 | SHIM/0.80 30 14 | STOPPER, FULL-LOAD 10 17
SEAL, OIL 1 4 31 13 | STRAINER 19 8
5 14 32 11 | STRAINER COMP | 19 8-A
10 5 | SHIM/INJECTION P/0.2 | 24 3 | STUD 1 8-A
29 2 | SHIM/INJECTION P/0.3 | 24 4 5 19
929 10 | SHIM/INJECTION P/0.4| 924 5 20 17
29 12 | SHIM/INJECTION P/0.5| 24 6 21 17
SEAL/WATER PUMPPULLE | 20 7 | SHIM/INJECTIONPUMP 24 3-A| STUD, HEAD COVER 1 8
21 7 24 4-A| STUD/M8X40 5 18
SEAT, SPRING 33 16 24 5-A| SWITCH, THERMETER 28 2
33 17 24 6-A| SWITCH/OTLPRESSURE 28 1




Alpabetical Index

6003-097-120-10

Description Fig. Key Description Fig. Key Description Fig. Key
SWITCH/STARTER ASSY | 34 8-A
SWITCH/STARTER ASSY 34 8
TAPPET 12 6

12 6-A
12 6-B
33 12
THERMOSTAT 20 27
21 27
THRUSTPTECE 24 17-A
VALVE, DELIVERY 33 3
VALVE, EXHAUST 12 2
VALVE, INTAKE 12 1
VALVE/EXHAUST 12 2-A
12 2-B
12 2-C
VALVE/INTAKE 12 1-A
12 1-B
VALVE/RELIEF ASSY | 10 28
10 28-A
10 28-B
WASHER 18 9
34 22
35 6
35 7
WASHER / M6 24 32
WASHER, SP/M 6 24 33
WASHER/08X14X01 10 16
10 25
29 22
WASHER/9X22X2 10 41
27 5
WATERPUMP ASSY | 20 1
21 1
YOKE/STARTER 34 1

191



192

Alpabetical Index

6003-097-130-10

Description Fig. Key Description Fig. Key Description Fig. Key
SYLINDER HEAD ASSY 1 1 BOLT 18 7 BUSH 35 15
ARM, CONTROL 23 30 21 4 CAMSHAFT/INJPUMP 23 8-A
ARM, FLOATING 23 18 26 8 CAP 24 4
ARM, TENSTON 25 1 39 39 | CAP, BLANK/30 9 21
ARM/CONTROL 23 30-A 34 9 | CAP, OIL FILLER 2 9
ARM/FLOATING CoMP | 23 18-A 34 10 CAP, SEALING 1 2
ARMATURE 33 3 34 19 5 3
BALL 1 5 34 20 5 4

33 15 34 21 5 7
BEARING 34 5 34 929 | CAP/RABBER 33 921
34 11 34 24 CARTRIDGE, OIL FILTER | 18 15
35 5 35 9 CARTRIDGE/OILFILTER 18 15-A
35 10 35 11 |CLAMP,7 27 8
BEARING, BALL 33 4 35 19 CLAMP, HARNESS D 20 31
33 5 35 20 | CLAMP, STRAINER 18 10
BEARING, RB/6004 23 12 35 21 CLAMP/WIRE/10-15 19 21
BEARING, RB/6203 23 11 35 22 20 21
BEARING, THRUST CRANK 5 13 35 24 20 21-B
6 9 | BOLT, ADJUST 5 27 |CLIP/HOSE/13.8-14.8 | 20 21-A
6 4 | BOLT, CONN ROD 13 6 | CLIP/HOSE/6.2-6.7 24 6
BEARING/BALL 34 6 BOLT, EYE 32 37 CLIP/HOSE/7.6-8. 2 24 5
34 11-A| BOLT, JOINT 18 13 COLLOR 34 3
BEARING/CONN ROD 13 8 BOLT, SEMS/M10X20 8 3 35 3
BEARING/CONNECTING R 6 5 BOLT, SEMS/M6X12 12 5 CONNECTINGROD  ASSY | 183 5-A
6 6 23 14 14 5
13 8-A| BOLT, SEMS/M8X16 8 4 CONNECTOR, GLOW PLUG 27 4
14 7 BOLT, SEMS/M8X25 7T 4 3 CONNECTOR, OIL FILTER 9 2
14 7-A | BOLT/CONNECTINGROD 13 6-A | CONNECTOR/FUEL 24 1
BEARING/CRANK/LOWER 5 12 13 6-B| CONTROLSLEEVE 39 36-A
BEARING/CRANK/UPPER 5 11 14 6 | COVER 34 183
BEARING/WATER PUMP 19 3 BOLT/CRANK 17 10-A 35 13
20 3 BOLT/FLANGE 17 7-A| COVER, BEARING 34 5-A
BEARING/WATERPUMP 19 4 BOLT/M10X1. 25X82 1 7 35 6
20 4 | BOLT/M6 9 32 | COVER, INJ PUMP 5 923
BELT VHMO34 21 5 9 33 | COVER/CYLINDER/HEAD 2 1
BODY/OILPUMP 18 2 BOLT/M6X10 23 16 CRANKSHAFT ASSY | 17 1-A
18 2-A| BOLT/M6X18 23 7 17 1-B
BODY/WATERPUMP 19 2 23 25 17 1-C
20 2 BOLT/WS 18 6 17 1-D
BOLT 1 7-A 33 18 | CUP/SEALING/12 5 7-A
5 2 BRACKET ROCKER SHAFT | 11 12 CUP/SEALING/16 9 4
9 37 BRACKET, ROCKER SHAFT | 11 13 CUP/SEALING/28 5 3-A
11 18 BRUSH 34 17 CUP/SEALING/36 5 4-A
17 7 35 17 | CUTTER, VALVE 11 5
17 10 BUSH 34 15 CYLINDERBLOCK  ASSY 5 1




Alpabetical Index

6003-097-130-10

Description Fig. Key Description Fig. Key Description Fig. Key
CYLINDERBLOCK  ASSY 5 1-A| GASKET 2 5-B| GEAR/INJECTIONPUMP 23 9-A
CYLINDERHEAD ASSY 1 1-A 3 2 23 9-B

1 1-B 19 8 GEAR/OILPUMP ASSY | 18 3
DOWEL 5 20 20 8 18 3-A
5 20-A 27 6 | GEARCASE ASSY 9 1
EYE 29 18 28 5-A 9 1-A
FAN, COOLING 21 1 28 5-B| GENERATOR ASSY | 26 1
FLANGEBOLT 3 3 28 6 GENERATOR ASSY 26 1-A
5 25 28 21 | GLOWPLUG 27 3-A
7 4 29 17 27 3-B
9 6 30 16 | HANGER 10 1
9 7 31 17 10 1-A
9 8 32 5 HOLDER ASSY | 35 14
9 9 32 38 HOLDER ASSY 33 9
9 10 32 40 34 14
9 11 GASKET EXHAUST MANIF 4 2 HOLDER, BRUSH ASSY 34 16
9 13 28 7 35 16
9 14 GASKET, CYL HEAD 1 6 HOLDER, DELIVERYVALVE | 32 6
9 15 28 3 |HOLDER NOZZLE ASSY| 29 2
9 38 | GASKET, NOZZLE 29 9 | HOLDER/BRUSH  ASSY| 34  16-A
9 39 GASKET/COVER 5 24 HOLDER/NOZZLE ~ ASSY | 30 1
10 2 28 11 31 1
18 11 GASKET/GEARCASE 9 27 HOSE, RUBBER 19 20
19 13 9 27-A 24 2
19 18 28 14 24 3
19 25 GASKET/HOUSING 19 24 HOSE/RABBER 2 6
19 26 20 24 HOSE/RUBBER 20 20
19 30 28 19 | HOUSING PUMP 32 1
20 13 | GASKET/PLATE 9 36 | HOUSING/STARTER ASSY | 33 7
20 18 9  36-Al HOUSING/THERMOSTAT 19 22
20 25 28 15 20 22
20 26 | GASKET/SPACER 19 16 20 22-A
20 30 20 16 | INJECTIONNOZZLE ASSY | 22 1-A
26 3 28 18 22 1-B
2 5 | GASKET/WATER PUMP 19 12 | INJECTIONPUMP  ASSY | 923 1-A
27 7 20 12 | KEY 12 3
FLYWEIGHT 23 15 28 17 17 4
FLYWHEEL 17 5 GEAR, CAMSHAFT 12 2 23 10
FRAME 34 12 GEAR, CRANK SHAFT 17 3 KEY/07X05X09 12 3-A
35 12 | GEAR, IDLE 12 6 23 10-A
FRAME ASSY 34 7 GEAR, INJ PUMP 23 9 KEY/07X05X43 17 4-A
FRAME, DRIVE END ASSY | 35 7 GEAR, RING 17 6 LEVELGAGE 5 29
FRAME/DRIVEEND ASSY | 34 7-A| GEAR/CAMSHAFT 12 2-A| LEVER, CONTROL 23 24
FRAME/STARTER END 33 11 | GEAR/CRANK 17 3-A| LINK/CONTROL 23 19
GASKET 2 5-A| GEAR/IDLE ASSY | 12 6-A| MANTFOLD ASSY 3 1

193



194

Alpabetical Index 6003-097-130-10

Description Fig. Key Description Fig. Key Description Fig. Key
MANTFOLD, EXHAUST 4 1 0-RING 19 29 PIPE/FUEL 24 2-A
METAL, CRANK 5 10 20 29 PIPE/INJECTION ASSY | 22 3-A

6 1 28 20 22 4-A
6 3 32 7 PIPE/WATER PUMP 19 11
NIPPLE 5 21 32 10 20 11
NOZZLE 29 1 | ORING 32 7-A| PISTON 13 1
30 18 32  10-A 13 1-A
31 16 | O-RING/P 8 23 27 14 1
NOZZLE, INJ. ASSY 22 1 | O-RING/P15 18 9 |PISTON(0V/100) 15 3
NUT 5 928 28 16 | PISTON/OV 15 1-A
9 34 | PACKING 2 5 15 3-A
11 17 9 20 16
23 26 18 14 16 3
23 31 18 14-A| PISTON/0VO. 50 15 1
29 19 28 5 | PISTON/RELIEF VALVE 9 99
30 17 28 13 PISTON/VALVE/RELIEF 9 29-A
31 18 PAN, OIL COMP 7 1 9 29-B
33 20 PIECE, THRUST 23 17 PLATE 32 34
34 2 |PIN 17 2 34 8
34 23 17 2-A 35 8
34 25 32 9 |PLATE(CONTROLLEVER) | 23  29-A
35 2 32 13 PLATE, CONTROL VALVE 23 29
35 23 PIN, ADAPTER 25 2 PLATE, FRONT 9 35
35 25 | PIN, CONTROL LINK 923 90 | PLATE, THRUST 12 4
NUT, CAP 9 4 | PIN, GROOVE 9 96 |PLATE, THRUST INJPUMP | 23 13
NUT, CAP/M 8 9 19 PIN, PISTON 13 3 PLATE/ADJUST 26 2
NUT, FLANGE 13 7 14 3 26 2-A
NUT, RETAINING 29 16 PIN, STARTING SPRING 5 26 PLATE/FRONT 9 35-A
30 15 | PIN, TUBE 5 15 9 35B
NUT/CAP 2 4-A| PIN/ARM 9 929 | PLATE/REAR COMP 8 1
NUT/FLANGE 13 7-A| PIN/IDLEGEAR 5 6 8 1-A
NUT/MO8 9 12 PIN/STRATGHT 5 16 PLATE/T=1. 80 32 18
9 40 5 17 | PLATE/T=1.85 32 19
11 19 18 5 | PLATE/T=1.90 32 20
19 14 18 5-A| PLATE/T=1. 95 32 21
19 19 | PIN/TUBE 5  15-A| PLATE/T=2. 00 32 22
20 14 PINION, STARTER 33 12 PLATE/T=2. 05 32 23
20 19 PIPE, INJ 22 3 PLATE/T=2. 10 32 24
NUT/M10 26 6 22 4 PLATE/T=2. 15 32 25
NUT/M8 9 18 |PIPE,0IL 18 12 | PLATE/T=2.20 39 926
33 23 PIPE, PUMP HOUSING 19 23 PLATE/T=2. 25 32 27
NUT/NOZZLERETAINING 31 15 20 23 PLATE/T=2. 30 32 28
OILPUMP ASSY | 18 1-A| PIPE, WATER DRAIN 5 22 PLATE/T=2. 35 32 29
OILSEAL 5  14-A| PIPE, WATER OUTLET 19 28 | PLATE/T=2. 40 32 30
28 10-A 20 28 | PLATE/T=2.45 32 31




Alpabetical Index

6003-097-130-10

Description Fig. Key Description Fig. Key Description Fig. Key
PLATE/T=2. 50 32 32 RINGGEAR 17 6-A| SHIM/0. 10 29 5
PLATE/WATER PUMP 19 9 ROCKERARM 11 9 30 4

20 9 ROCKERSHAFT ASSY | 11 8-A 31 2
PLUG 5 5 | ROD CONTROL 32 33 | SHIM/0.20 29 6
9 3 | ROD, CONNECTING 13 5 30 5
9 24 ROD, PUSH 11 7 31 3
11 11 RORA 33 13 SHIM/0. 30 29 7
PLUG, GLOW 27 3 | ROTOR ASSY | 34 4-A 30 6
PLUG/20 7 2 ROTOR ASSY 34 4 31 4
PLUG/PT1/2 1 3 35 4 SHIM/0. 40 29 8
1 3-A| ROTOR/OUTER 18 4 30 7
PLUG/SCREW 9 24-A| ROTOR/WATERPUMP 19 6 31 5
PLUNGER ASSY | 32 2 20 6 SHIM/0. 50 29 9
POINTER 8 2 SCREW 32 11 30 8
PULLEY 17 8 32 35 31 6
34 1 33 17 SHIM/0. 52 29 10
35 1 | SCREW ADJUST 11 16 30 9
PULLEY, WATER PUMP 21 2 SCREW/WATER PUMP 19 10 31 7
21 2-A 20 10 | SHIM/0.54 29 11
PUMP, INJ ASSY 23 1 | SCREW/WS 33 19 30 10
PUMP, OIL ASSY | 18 1 SEAL SET/WATER PUMP 19 5 31 8
REGULATOR ASSY | 34 26 20 5 SHIM/0. 56 29 12
35 26 SEAL, BEARING CAP 5 8 30 11
RELAY, SOLENOID 27 9 28 8 31 9
REPAIR/ENGINE ~ SET | 98 1 | SEAL, BEARING CAP/7 5 9 | SHIM/0. 58 29 13
RETAINER 33 14 28 9 30 12
RING SNAP 32 14 SEAL, CYL COVER 2 3 31 10
RING (PISTON) SET 13 2 28 4 SHIM/0. 80 29 14
RING (PISTON/OV) SET 15 4 | SEAL, OIL 1 4 30 13
RING (PISTON/OV50) SET | 15 2 5 14 31 11
RING, 0/G25 7 3 9 5 SHIM/INJECTION P/0.2 | 23 3
RING, SNAP 13 4 28 2 SHIM/INJECTION P/0.3 | 23 4
14 4 28 10 SHIM/INJECTION P/0.4 | 23 5
RING, SNAP/ 4 E 9 923 928 12 | SHIM/INJECTION P/0.5| 923 6
923 21 | SEAL/WATER PUMPPULLE | 19 7 | SHIM/INJECTIONPUMP 23 3-A
25 3 20 23 4-A
RING, SNAP/12 C 9 31 SEAT, SPRING 32 16 23 5-A
RING, SNAP/16 C 11 15 32 17 23 6-A
RING/PISTON SET 13 2-A| SEAT, VALVE SPRING 11 4 SHIM/INJECTTON P/0.1 | 23 2
13 9-B| SHAFT, cAM 19 1 | SLEEVE, CONTROL 39 36
14 2 SHAFT, CAM/INJ. PUMP 23 8 SLEEVE, FRANGE 32 8
RING/PISTON/OV SET 15 2-A| SHAFT, CRANK 17 1 SOLENOID 27 5
15 4-A| SHAFT, ROCKER 11 8 SPACER 29 15
16 2 SHAFT, ROCKER ARMASSY | 11 10 30 14
16 4 | SHAFT/ROCKERARM ASSY | 11 10-A 31 14

195



196

Alpabetical Index

6003-097-130-10

Description Fig. Key Description Fig. Key Description Fig. Key
SPACER, FAN/39 21 3 THERMOSTAT 19 27
SPACER, WATER PUMP 19 15 20 27

20 15 THRUSTPIECE 23 17-A
SPRING 11 14 VALVE, DELIVERY 32 3
33 16 | VALVE, EXHAUST 11 9
34 18 VALVE, INTAKE 11 1
35 18 VALVE/EXHAUST 11 2-A
SPRING, BRUSH 33 10 11 2-B
SPRING, DELTVERYVALVE | 32 4 11 2-C
SPRING, GOVERNOR 923 23 | VALVE/INTAKE 11 1-A
SPRING, NOZZLE 29 4 11 1-B
30 3 VALVE/RELIEF ASSY 9 28
31 12 9 28A
SPRING, PLUNGER 32 15 9 28-B
SPRING, RETURN 23 28 WASHER 17 9
SPRING, SETTING 23 22 33 22
SPRING, STARTING 23 34 WASHER / M6 23 32
SPRING/RELIEF VALVE 9 30 WASHER, SP/M 6 23 33
SPRING/STARTING 923 34-Al| WASHER/08X14X01 9 16
SPRING/VALVE 11 3 9 25
11 3-A 28 22
SPRINGSEAT 29 3 WASHER/9X22X2 9 41
30 2 26 4
31 13 | wATERPUMP ASSY | 19 1
STARTER ASSY | 926 7-A 20 1
STARTER ASSY 26 7 YOKE/STARTER 33 1
STARTER KIT 33 2
33 6
STOPPER, FULL-LOAD 9 17
STRAINER 18 8
STRAINER comp | 18 8-A
STUD 1 8-A
5 19
19 17
20 17
STUD, HEAD COVER 1 8
STUD/M8X40 5 18
SWITCH, THERMETER 27 2
SWITCH/OILPRESSURE 27 1
SWITCH/STARTER ASSY | 33  8-A
SWITCH/STARTER ASSY 33 8
TAPPET 11 6
11 6-A
11 6-B

32 12




Alpabetical Index

1608-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER (90 ) ORIFICE | 13 18 | BEARING, RB/6005 11 7 | BOLT, SEMS 47 22
ADAPTER (90" /PUMP) 13 20 | BEARING, RB/6005SS 21 5 47 57
ADAPTER (FILTER/B) 13 30 | BEARING, RB/6007 47 72 | BOLT, SEMS (SP) 13 9
ADAPTER (HIGH PRESS) 13 31 | BEARING, RB/6202SS 47 9 14 62
ADAPTER (LOW PRESS) 10 33 | BEARING, RB/6203SS 23 19 24 19
ADAPTER (STRAIGHT) 10 23 | BEARING, RB/6204 11 9 32 8
ADAPTER/L/G3/8 ASSY | 13  31-B| BEARING, RB/6205 11 10 33 8
ARM (40) 47 41 | BEARING, RB/6205SS 26 5 | BOLT, SEMS (S) M8X16 5 4
ARM (HOOK) 14 48 | BEARING, RB/6207 16 10 6 11
ARM (HST/F) COMP 14 24 | BEARING, RB/6304 11 13 7 10
ARM (HST/REVERSE) 14 32 | BEARING, RB/6305 11 12 10 16
ARM (LIFT) 28 1 | BEARING, RB/7004 25 6 17 3
ARM (PEDAL) 18 5 | BEARING, RB/7202 25 7 22 8
ARM, PITMAN 23 18 | BELT/VB038 21 2 30 9
ARM, TENTION COMP 47 14 |BELT/VC-31 47 923 31 9
ARM/BRAKE coMp | 17 7 | BLACKET/ENGINE/LH 1 1 | BOLT/8X20 4 5

18 1 BOLT 9 18 BOLT/M 8X100 10 22-A
ARM/CONTROL ASSY | 28 7 | BOLT (S)/M10X45 12 68 | BOLT/M 8X105 10 22
ARM/DRAG COMP | 25 17 |BOLT (S/N6X16) 30 11 |BOLT/M 8X20 9 13
ARM/HOOD 30 37 31 11 |BOLT/M 8X25 9 13-A
31 37 36 14 BOLT/M 8X35 14 4
ARM/KNUCKLE/LH COMP | 23 1 | BOLT(CONNECTER/PF1/2 | 13 4 | BOLT/M 8X50 14 50
ARM/KNUCKLE/RH  COMP | 23 2 | BOLT(S) M10X25 18 7 47 42
ARM/PTO ASSY | 20 1 21 15 |BOLT/M 8X60 13 15
AXLE/FRONT ASSY | 99 9 47 59 BOLT/M 8X95 10 18
BALLBEARING 12 26 48 3 10 18-A
12 27 |BOLT(S) M8X45 51 12 | BOLT/M06X28 6 9
BAND 37 8 | BOLT(S)7 10 38 7 8
38 14 | BOLT(SP)/M6X16 5 6 | BOLT/M06X32 6 14
BAND, HOSE 37 10 8 4 7 13
38 16 21 12 | BOLT/M10X1. 25X20 1 3
BAND/202 37 9 30 7 2 3
38 15 31 7 6 19
49 12 36 10-A 7 20
BAR/PTO 21 11 | BOLT, BATTERY 6 5 | BOLT/M10X1. 25X25 16 4
21 11-A 7 4 | BOLT/M10X20 4 3
21  11-B| BOLT, KMOB 34 12 10 37
BATTERY (44B19L) ASSY 7 1 | BOLT, SEMS 5 25 47 8
BATTERY/38B20L ASSY | 6 1 6 18 47 50
BEARING, NR/TA30307 10 ) 7 19 | BOLT/M10X25 21 21
10 9 10 19 24 6
BEARING, RB/6004 25 11 10 20 27 3
47 63 22 14 27 5
47 71 25 2 | BOLT/M10X30 10 34
BEARING, RB/6004S 25 12 30 36 BOLT/M12X60 50 2

197



198

Alpabetical Index

1608-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT/M6X25 4 8 BRACKET/ENGINE/RH 2 2-A| CLAMP, HARNESS 1 5
BOLT/M8X45 9 3 BREATHER, TANK CAP 35 7 2
BOLT/S 9 16 |BULB 36 3 24 18

10 26 | BULB, LAMP/12V21W 49 4 | CLAMP, MATN HARNESS 30 34
13 5 | BUSH 12 30 31 34
13 12 | BUSH(12X14X20) 47 54 | CLAMP/WIRE/09-11 5 20
13 13 BUSH, COLUMN 24 9 CLAMP/WIRE/10-12 5 12
14 43 BUSH/10X12X10 24 2 5 16
18 20 |BUSH/15X17X11 20 2 5 19
21 19 | BUSH/15X17X16 28 8 5 29
25 4 BUSH/25X28X25 22 10 5 28
29 4 CABLE 6 12 CLAMP/WIRE/10-15 3 20
31 36 7 11 CLAMP/WIRE/11-13 5 13
36 10 CABLE, EARTH 6 8 5 17
36 11 7 7 5 23
47 7 CABLE, WIRE 6 17 CLAMP/WIRE/32-40 3 12
47 56 7 18 | CLAMP/WIRE/36-44 3 13-A
47 61 CABLE/ACCELERATOR 8 1 CLAMP/WIRE/38-46 3 13
49 16 CABLE/PTO ASSY | 20 9 CLAMP/WIRE/47-55 4 14
BOLT/SP 1 15 |CAP 3 92 | CLAMP/WORM/14-24 10 29
2 15 36 6 CLEANER, ATR ASSY 4 6
3 8 CAP, BATTERY 6 2 CLIP(B) 30 18
3 19 | CAP,FUSE BOX 37 4 30 23
4 11 38 4 31 18
6 7 | CAP, SHAFT (A) COMP 21 18 31 23
7 6 | CAP, TANK 35 6 35 17
21 12-A| CAP, TIRE VALVE 19 3 CLIP/HOSE/10.4-11. 1 10 31
21 17 26 3 CLIP/HOSE/8. 1-8.7 5 29
21 17-A 46 3 | COLLAR 12 25
29 6 | CAP/WHEEL 21 18-A| COLLAR (12X16X12) 14 17
24 11 26 8 COLLAR (21X35X02) 47 64
24 11-A| CARTRIDGE ASSY | 13 35-A| COLLAR, 26X32X14 26 7
24 17 CARTRIDGE/80 ASSY | 13 35 COLLAR, WHEEL THRUST 16 14
25 16 |CASE 12 15 16 18
36  11-A| CASE (PTO/FRONT) 47 53 | COLLAR/17X27X02 51 6
BOLT/STUD/SEAL 10 7 CASE (PTO/RAER) 47 58 COLLAR/18X30X05 47 68
BONDEDSEAL 12 66 CASE, DIFF 16 1 COLLAR/21X25X08 25 14
BOOT 34 4 CASE/STEERING 25 1 COLLAR/25X35X02 11 2
37 15 | CASE/TRANSMISSION LH| 10 1 | COLLAR/26X32X41 21 4
38 21 | CASE/TRANSMISSION RH| 10 8 | COLLAR/26X32X53 26 6
BRACKET, ENGINE/LH 2 1 CASE/TRANSMISSION/RH | 10 8-A| COLLAR/26X35X03 16 13
BRACKET, ENGINE/RH 2 2 CHARGEPUMP ASSY | 12 10 16 17
BRACKET, PTO/F 21 14 CHASSIS COMP | 22 1 COLLAR/31X38X06 23 21
BRACKET/ENGINE/LH 2 1-A 22 1-A| COLLAR/31X41X03 16 12
BRACKET/ENGINE/RH 1 2 | CLAMP 34 18 16 16




Alpabetical Index

1608-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key
COLUMM, STEERING ASSY | 24 8 | FLANGEYOKE ASSY| 9 7-A| HARNESS/MAIN ~ ASSY | 37 1
CONNECTOR 3 16 9 7-B 37 1-A
COUPLING 9 1 | FUSE/32V03A 37 2 | HARNESS/MAIN/S ASSY | 38 1
COVER 12 38 38 2 38 1-A

29 9 | FUSE/32V10A 37 3 | HITCH/REAR SET | 48 1
36 5 38 3 | HOLDER (FUEL FILTER) 5 3
COVER (BELT) 47 21 | GASKET 12 62 | HOLDER, BATTERY 6 4
COVER (BRAKE) 17 1 35 8 7 3
COVER, F/PTO COMP| 21 16 | GASKET, MUFFLER 4 9 | HOLDER/JE/9-9 3 9
COVER/44X10 25 3 | GAUGE, FUEL 35 9 4 4
COVER/BODY 51 10 | GEAR(HELICAL/T72) 25 10 | HOLDER/SWITCH 34 2
COVER/COUPLING 9 2 | GEAR(T12-40) 11 11 34 2-A
COVER/FRONT/C 30 20 | GEAR(T16) 47 65 | HOOD/A COMP | 30 1
31 20 |GEAR,BEVEL/12 16 6 31 1
COVER/FRONT/LH 30 16 | GEAR,BEVEL/T12-45SET | 11 1 | HoOD/B 30 35
30  16-A[ GEAR/SPUR 15 11 8 31 35
31 16 | GEAR/T40 16 2 | HOOK, RADIATOR PANEL 3 23
COVER/FRONT /MESH 30 14 | GREASENIPPLE 9 10 |HOSE 1300 5 8
31 14 |GRIP,B 28 13 | HOSE ASSY 13 17
COVER/FRONT/PTO COMP | 91  16-A/| GRIP, BRAKE 18 24 | HOSE(620) 13  17-A
COVER/FRONT/RH 30 21 | GRIP/04X12X50 18  24-A| HOSE, RADIATOR/LW 3 11
30  21-A| GRIP/PTO 20  13-A| HOSE, RADIATOR/UP 3 10
31 21 | GRIP/THROTTLE 8 5-A| HOSE, VINYL 3 5
COVER/LOWER ASSY| 30 25 8 5-B| HOSE/06X10X365 5 18
31 25 | GROMMET 6 16 | HOSE/06X12X115 5 921
COVER/REAR 22 3 7 17 | HOSE/07X13X120 5 26
COVER/SPOOL 51 2 24 7 | HOSE/1970 5 9
COVER/SWITCH 49 6 32 2 | HOSE/210 3 15
CUSHION, PEDAL/RUBBER | 1 9 33 9 | HOSE/225 5 14
2 9 36 12 |HOSE/270 3 14
CYLINDER ASSY 13 21 37 7 | HOSE/320 10 30
CYLINDERBLOCK ~ ASSY | 12 2 38 13 | HOSE/360 10 27
DIODE/3. 0A 38 5 | GROMMET/10X18X50 21 13 | HOSE/AIR CLEANER 4 12
DRIVESCREW 12 41 | GROMMET/10X30X5 392 3 | HOSE/HYDRAULIC/350 13 33
DRUM, BRAKE 17 4 33 3 | HOSE/HYDRO/610 ASSY | 13 17-B
DUST/SEAL 13 25 35 11 | HST ASSY | 12 1
ELBOW ASSY | 13 31-A| GROMMET/150 37 6 | HUB, PTO FRONT 22 13
ELEMENT 4 7 38 12 | HUB, SEAL/INPUT 11 4
FAN (HST) 9 15 | GUIDE/LH ENGINE 1 12 | HUB, STEERING COLUMN | 24 10
FENDER COMP | 39 1 9 12 | INSULATOR 1 6
33 1 | GUIDE/RH ENGINE 1 13 2 6
FILTER ASSY | 13 34 2 13 | INSULATOR/10X30X03 35 2
FILTER, FUEL 5 1 | HANGER, SUPPORT 30 8 | INSULATOR/22 29 92
FILTER, SUCTION (HST) 13 6 31 8 | INSULATOR/HOOD 30 13
FLANGE/CONTROL COMP | 95 15 | HARNESS/GENERATOR 38 7 31 183

199



200

Alpabetical Index

1608-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key
JOINT UNIVERSAL ASSY 9 6 LABEL/FUSE/T 44 6 LEVER, AXLE 8 2
JOINT, BALL 23 27 LABEL/MAINTENANCE 39 9 LEVER, PTO 20 12
JOINT, BALL/LH 23 10 LABEL/NOISE/LPA/90 39 7 LEVER/UNLOAD COMP | 15 1
JOINT, BALL/RH 23 11 LABEL/NOISE/LWA/105 39 7-A| LIFT/270 COMP | 27 1
JOINT, CAP LING 9 17 43 9 | LINING/13X50X3 ) 9
JOINT/HST/F COMP 9 7 LABEL/OPERATION/D 40 2 LINING/50 15 5
JOINT/HST/R COMP 9 8 LABEL/OPERATION/E 42 2 30 6
JOINT/UNIVERSAL ASSY 9 6-A| LABEL/OPERATION/F 41 2 31 6
JOINTT-TYPE 5 27 LABEL/OPERATION/ 1 44 1 LINK COMP | 27 6
JOURNAL KIT 9 9 | LABEL/PARKING 39 16 97 6-A
JOURNALCROSSE ~ ASSY 9 9-A| LABEL/PARKING/D 40 3 LINK, FUSIBLE 6 13
KEY ASSY 36 8 LABEL/PARKING/E 42 3 7 12
KNOB 8 5 LABEL/PARKING/F 41 3 38 8

20 13 | LABEL/PARKING/I 44 3 | LINK/A 27 11
47 34 | LABEL/PTO 47 75 | LOCK(NEUTRAL) 14 12
KNOB, SET/12 22 4 LABEL/SW/HEAD LAMP 49 11 MARK, FUEL 42 5
LABEL (LIFT) 39 8 LABEL/W/FAN 40 8 MARK, FUEL/FR 41 5
LABEL (FUSE/D) 40 4 41 8 | MAT (LH) 35 15
LABEL (FUSE/E) 49 4 49 8 MAT/RH 35 16
43 8 42 8-A| METAL, BRAKE 10 13
LABEL (FUSE/F) 41 4 43 4 | METAL, LIFTARM 27 2
LABEL, CAUTION/D 40 1 LABEL/W/FAN/F 41 8-A| METAL, LIFTARM/R COMP | 27 4
LABEL, CAUTION/E 42 1 LABEL/W/FAN/T 44 8 METAL/PTO 47 5
LABEL, CAUTION/F 41 1 LABEL/W/RADIATOR 40 6 METER, HOUR ASSY 49 14
LABEL, FUEL/D 40 5 41 6 | METER/HOUR SET 49 13
LABEL/BATTERY 43 10 42 6 MUFFLER 4 1
43 10-A 42 6-A | NEEDLE (GAGE) 47 67
LABEL/CAUTION 43 11 43 7 NEEDLEBEARING 12 28
LABEL/CAUTION/BATTER | 89 13 | LABEL/W/RADIATOR/F 41 6-A| NET, LOWER COVER/LH 30 26
LABEL/CAUTION/T 44 2 | LABEL/W/RADTATOR/T 44 5 31 26
LABEL/CE 39 6 LABEL/W/STARTER 43 6 NET, LOWER COVER/RH 30 27
LABEL/D/BATTERY 40 7 LABEL/WARNING/BELT 39 11 31 27
41 7 43 1 | NET/100X388 30 10
42 7 43 1-A 31 10
LABEL/D/BATTERY/F 41 7-A 43 5 | NIPPLE, GREASE 18 9
LABEL/D/BATTERY/T 44 7 LABEL/WARNING/HOT 39 12 22 11
LABEL/D/STARTER 40 9 43 3 47 4
41 9 LABEL/WARNING/SLOPE 39 10 NIPPLE, GREASE/B-M6F 14 25
49 9 | LAMP, HEAD ASSY 49 2 14 33
42 9-A | LAMP, MONITOR 36 2 22 12
LABEL/D/STARTER/F 41 9-A| LAMP/HEAD SET 49 1 NUT 1 7
41 9-B| LEAD 49 3 2 7
LABEL/D/STARTER/T 44 9 LENS 36 13 3 25
LABEL/FUEL 43 9 LEVER (PTO) 47 24 7 15
LABEL/FUEL/T 44 4 | LEVER(HST LIFT) 28 11 8 7




Alpabetical Index

1608-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key
NUT 12 70 NUT/M12X1. 25 23 8 0-RING/P8 12 65
14 5 23 28 | ORNAMENT/153 39 3
14 11 25 18 ORNAMENT/153/NEO 39 14
14 31 NUT/M16 21 10 | ORNAMENT/F 39 4
14 41 | NUT/M20 27 13 | ORNAMENT/HYDRO 39 5
14 52 27  13-A| ORNAMENT/ISEKI/NEO 39 15
14 55 NUT/M5 32 10 ORNAMENT/LH 39 1
18 13 32  10-A| ORNAMENT/RH 39 2
23 12 33 10 | PACKING 3 18
23 22 33 10-A 4 9
23 26 | NUT/M6 5 7 | PAD 18 6
24 14 49 17 |PAD (HST) 14 44
30 29 NUT/M8 9 14 PAD, STEERING WHEEL 24 13
31 29 18 14 | PAD/BRAKE 18 6-A
34 5 34 17 PANEL/INSTRUMEN SET 36 1
37 14 NUT/WASHER 6 22 PANEL/INSTRUMENT 36 9
38 20 13 16 | PANEL/RADIATOR 3 21
47 44 17 8 | PEDAL (HST) 14 42
47 46 24 20 |PIN 12 5
NUT, RING/M28X1. 0 36 7 28 12 12 11
NUT, SPEED/P4 30 28 30 39 12 29
31 28 31 39 12 42
NUT, SPEED/P6 30 15 32 7 PIN (10X18) 16 3
31 15 33 7 | PIN (10X70) 14 60
NUT/A/M12 49 7 47 35 | PIN (14X54) 13 26
NUT/B/M12 49 10 OIL/FILTER ASSY | 13 34-A| PIN (18X52) 47 66
NUT/M 6 1 10 OILSEAL 12 59 PIN (NEUTRAL) 14 6
2 10 12 60 | PIN,DIFF PINION 16 )
6 6 | ORIFICE 12 46 | PIN, KNOCK 10 6
7 5 | ORIFICEBOLT/2. 2 13 19 | PIN,PTO 47 74
34 6 0-RING 12 13 PIN, SNAP/8 32 6
38 9 12 63 33 6
NUT/M06 6 10 12 64 PIN, SPLIT/2. 5X15 8 11
6 15 | O-RING/G30 11 5 35 5
7 9 | O-RING/G45 10 15 47 38
7 14 11 6 PIN, SPLIT/2. 5X20 23 13
NUT/M10 3 24 0-RING/G55 51 11 23 24
19 5 | O-RING/P 6 51 9 24 16
23 16 | O-RING/P14 13 32 | PIN,SPLIT/3 XI5 14 23
23 17 | O-RING/P15 47 3 14 30
27 8 | 0-RING/P18 13 2 14 40
34 14 13 11 14 57
NUT/M10 7T P=1.25 47 12 0-RING/P22 13 3 18 10
47 19 | 0-RING/P24 13 7 20 11
NUT/M12 50 3 | 0-RING/P26 13 8 28 16

201



202

Alpabetical Index 1608-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key
PIN, SPLIT/3 X20 14 9 PLATE (L/22X100) 14 28 PTO/REAR SET 47 1
14 14 14 38 | PULLEY(VC135) 47 18
14 19 PLATE (L/32X178) 14 54 PULLEY, TENSTON 47 16
14 59 |PLATE(PARKING) COMP | 18 23 | PULLEY,V/2B105 21 20
15 3 | PLATE (RETURN) 47 48 | PULLEY/FT80X47 20 5
18 22 PLATE (UX27X71) 17 2 PULLEY/VC100 47 11
18 26 PLATE, AXLE 8 3 PULLY/V2B173 21 1
28 6 PLATE, BATTERY 6 3 PUMP, FUEL 5 5
34 11 7 2 | RADIATOR ASSY 3 1
PIN, SPLIT/3 X25 13 28 |PLATE, FILLER COMP 10 25 | REFLECTOR ASSY | 39 9-A
14 47 PLATE, 1/22X240 29 3 33 9-A
20 15 PLATE, 1/22X475 29 1 REFLECTOR ASSY 32 9
23 9 PLATE, 1/25X486 28 4 33 9
23 30 PLATE, LOCK 18 19 RELAY/4P 37 11
95 91 | PLATE, STEERING 25 3 38 17
27 10 PLATE, STOPPER 9 5 RETAINERHOLDER 12 4
27 15 PLATE, SWITCH 37 20-A| RETAINERPLATE 12 3
28 10 38  26-A| RIM, WHEEL 19 1
47 26 47  30-A| RIM, WHEEL FRONT 26 9
PIN, SPLIT/3X30 14 36 | PLATE, TRANON 14 1 | RIM/WHEEL COMP | 26 92-A
28 3 PLATE/170X215 47 51 RING, CIRCLIP 47 10
PIN, SPLIT/4 X30 13 29 48 2 RING, PTO 47 73
PIN, SPRING/5 X25 W 47 69 PLATE/CASE 10 36 RING, SNAP 51 3
PIN, SPRING/5 X32 W 23 6 PLATE/FUELPUMP 5 24 RING, SNAP/12 C 47 15
PIN, SPRING/6 X25 W | 14 2 |PLATE/I/19X85 COMP| 5 9 | RING, SNAP/15 C 20 3
PIN/08X26 28 14 PLATE/IRX13X35 37 20 20 6
PIN/10X382 34 10 38 26 47 17
PIN/15X108 27 7 47 30 47 40
PIN/15X32 27 12 | PLATE/L/15X55 49 15 | RING, SNAP/16 C 16 9
PIN/15X47 17 6 | PLSTE(I/22X134)COMP | 14 21 | RING, SNAP/17 C 17 5
PIN/8X36 32 5 PLUG 3 17 RING, SNAP/20 C 9 12
33 5 12 31 | RING, SNAP/20C 12 54
35 14 12 40 RING, SNAP/25 C 11 3
PIN/SNAP 35 13 12 43 21 6
PIN/SPRING 12 55 12 45 | RING, SNAP/30 C 12 14
PINION, BEVEL/11 16 7 12 49 12 56
PIPE/BOOST 13 10 PLUG, DRAIN (1/4) 10 24 RING, SNAP/40 C 12 53
PIPE/SUCTION 13 1 PLUG, OIL 10 32 23 20
PISTON 13 22 | PLUG/SCREW 47 60 | RING, SNAP/42 C 10 3
PLATE 12 51 | PORTBLOCK 12 16 10 10
51 13 POST/STEERING ~ ASSY | 24 1 25 8
PLATE (BRAKE LOCK) 18 17 PROTECTOR 5 10 25 13
PLATE (HOOK) COMP 14 16 5 11 RING, SNAP/47 C 21 7
PLATE (1/20X122) 14 61 5 15 | RING, SNAP/52 C 12 52
PLATE (L/16X101) 47 6 | PROTECTOR, FRONT 3 4 | RING/O 12 67




Alpabetical Index

1608-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key

ROD PACKING 13 24 SEAL, OIL/TC35558 47 59 SPRING (HE085) 14 15
ROD (HST/F) COMP 14 27 SEAL, OIL/TC4, 14247 51 7 SPRING (HT035) 18 4
ROD (HST/REVERSE) 14 37 SEAL, 0IL/VC20426 25 9 SPRING, BRAKE SHOE 17 10
ROD (M10X85) 14 53 | SEAL/15X20X120 24 3 | SPRING, DISK 8 6
ROD (NEUTRAL) 14 7 | SEAL/15X20X170 30 30 | SPRING, ROD COVER 14 20
ROD (REAR PTO) 47 36 31 30 SPRING, TENSTION/46 47 49
ROD/D=8. 90-8. 94 23 14 SEAL/20X10X690 30 2 SPRING, TENSION/86 15 4
ROD/DRAG 23 25 31 2 18 16
ROD/M08X 140 18 8 | SEAL/20X15X530 24 4 | SPRING/D=6 34 15
ROD/M08X250 18 11 | SEAL/30X30X50 924 5 | SPRING/HC042 51 5
ROD/TIE/M10X193 23 15 SEALKIT 12 57 SPRING/HE014 20 7
RUBBER, CUSHION (A) 34 9 SEAT ASSY | 34 1 SPRING/HE083 20 8
SCREW 31 17 SEATSWITCH ASSY | 34 3 SPRING/HT013 18 18
31 22 | SHAFT COMP 47 39 18 27

37 12 | SHAFT (HOOK) 14 45 | SPRINGHOLDER 12 7

38 18 SHAFT (PTO) COMP 47 70 12 48

SCREW M3X20 37 17 SHAFT, JOINT/PTO 47 2 SPRINGPIN 12 37
38 23 SHAFT/M 12 21 STAY, FENDER/LH 22 5

47 31 SHAFT/P 12 20 STAY, FENDER/RH 29 7

SCREW SEMS M6X12 51 14 | SHAFT/PTO/INPUT 47 62 | STAY/LEVER ASSY | 47 27
SCREW, SEMS 51 8 SHAFT/PTO/MID 21 STAY/LEVER COMP | 47 28
SCREW/M6X25 31 32 SHAFT/STEERING COMP | 25 STAY/SEAT COMP | 34 8
SCREW/M8X11 30 38 SHAFT/WHEEL/LH COMP | 16 11 34 8
31 38 16  11-A| STEELBALL 12 32

SCREW/SP 30 17 | SHAFT/WHEEL/RH COMP| 16 15 | STEP COMP| 35 10
30 22 16  15-A 35 10

30 31 SHAFTYOKE ASSY 9 8-A| STOPPER 1 14

30 32 | SHIM(BRAKE METAL) 10 17 2 14

31 31 10 17-A 14 49

SCREW/SP/M06X20 30  31-A| SHOE/BRAKE/NON ASBES | 17 9 | STOPPER, PISTON 13 93
SEAL (10X05X130) 3 22 SHORT COUPLER/REAR/P | 37 5 STOPPER/SPRING 51 4
SEAL (10X05X27) 3 7 38 6 SURCLIP/HOLE 9 11
SEAL (10X10X340) 3 6 SHRUOD, FAN 3 3 SWITCH (STARTER) ASSY | 36 4
SEAL (20X10X130) 30 4 | SLANTBOARD/P 12 17 | SWITCH, HEAD LAMP 49 5
31 4 | SNAPRING 192 9 | SWITCH, MERIT 37 16

SEAL, CLEANER 4 13 SOCKET-HEADBOLT 12 39 38 22
SEAL, OIL 10 5 SPANNER/L-TYPE 45 1 47 29
10 12 SPRING 12 6 SWITCH/PUSH SET 37 13

12 12 12 35 38 19

12 58 12 36 | TANK, FUEL 35 1

12 61 12 47 | THRUST 23 4

SEAL, OTL/TC20357 10 14 12 50 THRUST PLATE 12 22
47 55 18 15 | TIRE, TURF/16-8 26 1

SEAL, OIL/TC30428 10 4 47 47 | TIRE, TURF/23-12 19 2
10 11 SPRING (HC135) 10 28 | TIRE/23-12 46 1

203



204

Alpabetical Index

1608-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key
TRIGGER, TENSTON 47 45 WASHER, PL/M 8 31 19 WASHER, SP/M16 21 9
TRIM/1X06X570 30 3 31 24 WASHER/06X16X01 30 33

31 3 32 4 30 33-A
TRIM/1X6X360 30 5 33 4 31 33

30 12 35 3 | WASHER/11X22X3 23 23

31 5 35 12 | WASHER/11X35X02 34 13

31 12 47 37 WASHER/13X18X01 49 8
TRUNNIONPIN 12 23 47 43 WASHER/15X24X2 20 4

12 24 | WASHER, PL/M14 13 27 | WASHER/6X14X3 36 15
TUBE/23-12 46 2 14 46 | WASHER/9X32X2 34 16
TURNBUCKLE/M8 18 12 27 9 WASHER/M10 3 26
UNLOADINGVALVE 12 33 27 14 6 21
VALVE 4 10 28 9 7T 22

12 44 | WASHER, PL/M18 23 8 8
VALVE SET | 51 1 | WASHER, PULLEY 23 14 )
VALVE RELIEF 12 34 WASHER, SP/M 3 37 18 14 58
VALVE, COUNTROL 13 14 38 24 15 2
VALVE/RIM 19 4 47 32 18 21

26 4 | WASHER, SP/M 5 32 11 18 25

46 4 | WASHER, SP/M 6 1 11 20 14
VALVEPLATE 12 18 2 11 24 15

12 19 14 26 | WASHER/M20 14 35
WASHER 12 8 14 34 28 2

21 8 18 3 | WASHER/M3 37 19

47 25 34 7 38 25

49 9 38 11 47 33
WASHER / M6 8 10 WASHER, SP/M 8 1 8 WEIGHT/15 SET 50 1

38 10 2 8 WHEEL, STEERING ASSY 24 12
WASHER /M12 14 10 7 16 | WRENCH/BOX/10X12 45 9

14 13 9 4

14 18 9 19

25 19 10 21

28 5 WASHER, SP/M10 1 4
WASHER (13X34X05) 23 7-A 9 4
WASHER, BINDING SHAFT | 35 4 6 20
WASHER, PL/M 8 14 22 7 21

14 29 10 35

14 39 12 69

14 51 16 5

14 56 19 6

18 9 21 22

20 10 47 13

28 15 47 20

30 19 | WASHER, SP/M12 23 29

30 24 25 20




